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1. General Information

1.1. EUT Description

Product Name Module

Trade Name AirPrime

Model No. EM7411

Uplink Frequency Range Band 2: 1850~1910 Band 14: 788~798

(MHz) Band 4: 1710~1755 Band 25: 1850~1915
Band 5: 824~849 Band 26: 814~849
Band 7: 2500~2570 Band 41: 2496~2690
Band 12: 699~716 Band 66: 1710~1780
Band 13: 777~787 Band 71: 663~698

Downlink Frequency Range Band 2: 1930~1990 Band 14: 758~768

(MHz) Band 4: 2110~2115 Band 25: 1930~1995
Band 5: 869~894 Band 26: 859~894
Band 7: 2620~2690 Band 41: 2496~2690
Band 12: 729~746 Band 66: 2110~2200
Band 13: 746~756 Band 71: 617~652

Modulation QPSK / 16QAM / 64QAM

HW Version 1.0

SW Version SWI9X50C_01.13.02.00 22fdf9

IMEI No. 356280110001130

Antenna Information

Trade Name PANORAMA ANTENNAS

Model No. PWB-7-60

Antenna Type Dipole Antenna

Antenna Gain

698-960MHz / 2.4-2.7GHz: 4dBi
1710-2170MHz: 2dBi

Note:

1. This EM7411 supports WCDMA Band 2/4/5, LTE Band 2/4/5/7/12/13/14/25/26/41/66/71 and

CABand 5B, 7C, 41C.

2. Regarding frequency band operation, the lowest, middle and highest frequency of channel
were selected to perform the test, and the details were shown on this report.

3. The EUT description is from the customer declaration.

4. This device was tested under all bandwidths, RB configurations and modulations. The worst
case was found in QPSK modulation and show the worst case in "Spurious Emissions at

Antenna Terminals" & "Spurious emission".
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1.2. Mode of Operation

DEKRA has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined as:
Test Mode
Mode 1: LTE Band 2/25
Mode 2: LTE Band 4/66
Mode 3: LTE Band 5/26 (Part 22)
Mode 4: LTE Band 7
Mode 5: LTE Band 12
Mode 6: LTE Band 13
Mode 7: LTE Band 14
Mode 8: LTE Band 26 (Part 90)
Mode 9: LTE Band 41
Mode 10: LTE Band 71
Mode 11: LTE CA Band 5B
Mode 12: LTE CABand 7C
Mode 13: LTE CABand 41C
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1.3. Tested System Details

The types for all equipment, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Product Manufacturer |Model No. Serial No. |[FCC ID Power Cord
1 |Base Station |R&S CMW500 157118 DoC Non-Shielded, 2m
2 |Horn Antenna |Schwarzbeck |BBHA 9120D (1640 DoC -

1.4. Configuration of Tested System

Connection Diagram

EUT
Base Station —— A ——  Horn Antenna
(1) (2}
Signal Cable Type Signal cable Description
A |RF Cable Shielded, 6m.

1.5. Operation Descriptions

Setup the EUT and simulators as shown on.

Turn on the power of all equipment.

The EUT will continue receive the signal from LTE function.

AN |-

Repeat the above procedure.
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1.6. Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are
provided by the manufacturer who will take all responsibilities for the accuracy.
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2. Technical Test

2.1. Summary of Test Result

[X] No deviations from the test standards
[ ] Deviations from the test standards as below description:

B2
Uplink: 1850-1910MHz
Downlink: 1930-1990MHz

LTE B2
FCC Part 24 Subpart E
Industry Canada RSS-133, issue 6, Industry Canada RSS-GEN
FCC IC
Test item Reference FCC Limit Reference IC Limit Result
section section
§2.1033
RF Output Power §2.1046 <2 Watts §6.4 <2 Watts Pass
§24.232
. . RSS-GEN
Occupied Bandwidth §2.1049 N/A §4.2 N/A Pass
Peak-to-average
. §24.232 <13 dB §6.4 <13 dB Pass
power ratio
_ o §2.1053
Spurious Emissions <-13dBm §6.5 <-13dBm Pass
§24.238
Spurious Emissions
_ §27.238 <-13dBm §6.5 <-13dBm Pass
at Antenna Terminals
F Stabilit $2.1055 <£2.5 §6.3 <#2.5 P
requency Stabili 12, m . 12, m ass
q y y §24.235 pp pp

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B4
Uplink: 1710-1755MHz

Downlink: 2100-2155MHz

LTE B4

FCC Part 27 Subpart L

Industry Canada RSS-139, issue 3, Industry Canada RSS-GEN

FCC IC
Test item Reference FCC Limit Reference IC Limit Result
section section
§2.1033
RF Output Power §2.1046 <1 Watt §6.5 <1 Watt Pass
§27.50
_ _ RSS-GEN
Occupied Bandwidth §2.1049 N/A §4.2 N/A Pass
Peak-to-average
. §27.50 <13 dB §6.5 <13 dB Pass
power ratio
. . §2.1053
Spurious Emissions <-13dBm §6.6 <-13dBm Pass
§27.53
Spurious Emissions at
_ §27.53 <-13dBm §6.6 <-13dBm Pass
Antenna Terminals
Within the
F Stabilit $2.1055 <25 §6.4 f P
requency Stabili . m . requenc ass
q Yy y §27.54 pp q Yy
range

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B5
Uplink: 824-849MHZz
Downlink: 869-894MHz

LTE BS

FCC Part 22 Subpart H

Industry Canada RSS-132, issue 3, Industry Canada RSS-GEN

FCC IC
Test item Reference FCC Limit Reference IC Limit Result
section section
§2.1033 <7 Watts
RF Output Power §2.1046 <7 Watts §5.4 EIRP: Pass
§22.913 <11.5 Watts
_ . RSS-GEN
Occupied Bandwidth §2.1049 N/A §4.2 N/A Pass
Peak-to-average
. §22.913 <13 dB §5.4 <13 dB Pass
power ratio
) o §2.1053
Spurious Emissions <-13dBm §5.5 <-13dBm Pass
§22.917
Spurious Emissions at
_ §22.917 <-13dBm §5.5 <-13dBm Pass
Antenna Terminals
<+2.5 ppm
for mobile
- §2.1055 stations
Frequency Stability <+2.5 ppm §5.3 Pass
§22.335 <%1.5 ppm
for base
stations

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B7
Uplink: 2500-2570MHz
Downlink: 2620-2690MHz

LTE B7
FCC Part 27 Subpart M
Industry Canada RSS-199, issue 3, Industry Canada RSS-GEN
FCC IC
Test item Reference FCC Limit Reference IC Limit Result
section section
§2.1033
RF Output Power §2.1046 <2 Watts §4.4 <2 Watts Pass
§27.50
Occupied RSS-GEN
. §2.1049 N/A N/A Pass
Bandwidth §4.2
Peak-to-average
_ §27.50 <13 dB §4.4 <13 dB Pass
power ratio
Spurious §2.1053
o <-25dBm §4.5 <-25dBm Pass
Emissions §27.53
) <5MHz:-10dBm <5MHz:-10dBm
Spurious
o 5MHz-X 5MHz-X
Emissions at §27.53 §4.5 Pass
) MHz:-13dBm>X MHz:-13dBm>X
Antenna Terminals
MHz:-25dBm MHz:-25dBm
Within the
F Stabilit 52.1055 <#2.5 §4.3 f P
requency Stabili 12. m : requenc ass
q Yy y §27.54 pp q Yy
range

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B12
Uplink: 699-716MHz
Downlink: 729-746MHz

LTE B12
FCC Part 27 Subpart F
Industry Canada RSS-130, issue 2, Industry Canada RSS-GEN
FCC IC
Test item Reference FCC Limit | Reference IC Limit Result
section section
<3 Watts E.R.P for
§2.1033
<3 Watts portable equipment or
RF Output Power §2.1046 §4.6 Pass
ERP for indoor fixed
§27.50
subscriber equipment
_ ] RSS-GEN
Occupied Bandwidth §2.1049 N/A §4.2 N/A Pass
Peak-to-average
_ §27.50 <13 dB §4.4 <13 dB Pass
power ratio
<-13dBm
The e.i.r.p. in the
band 1559-1610 MHz
shall not exceed -70
. o §2.1053 dBW/MHz for
Spurious Emissions <-13dBm §4.6 Pass
§27.53 wideband
signal and -80 dBW
for discrete emission
with bandwidth less
than 700 Hz.
Spurious Emissions
at Antenna §27.53 <-13dBm §4.6 <-13dBm Pass
Terminals
- §2.1055 Within the
Frequency Stability <+2.5 ppm §4.3 Pass
§27.54 frequency range

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B13
Uplink: 777-787MHz
Downlink: 746-756MHz

LTE B13

FCC Part 27 Subpart F

Industry Canada RSS-130, issue 2, Industry Canada RSS-GEN

FCC IC
RF Output Power Reference FCC Limit | Reference IC Limit Result
section section
<3 Watts E.R.P for
§2.1033
<3 Watts portable equipment or
RF Output Power §2.1046 §4.6 Pass
ERP for indoor fixed
§27.50
subscriber equipment
. . RSS-GEN
Occupied Bandwidth §2.1049 N/A §4.2 N/A Pass
Peak-to-average
_ §27.50 <-13dB §4.4 <13 dB Pass
power ratio
. o §2.1053
Spurious Emissions <-13dBm §4.6 <-13dBm Pass
§27.53
Spurious Emissions
. §27.53 <-13dBm §4.6 <-13dBm Pass
at Antenna Terminals
. §2.1055 Within the
Frequency Stability <+2.5 ppm §4.5 Pass
§27.54 frequency range

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B14
Uplink: 788-798MHz
Downlink: 758-768MHz

LTE B14
FCC Part 90 Subpart R
Industry Canada RSS-140, issue 1, Industry Canada RSS-GEN
FCC IC
Test item Reference | FCC Limit Reference IC Limit Result
section section
§2.1033
<3 Watts <3 Watts
RF Output Power §2.1046 §4.3 Pass
ERP ERP
§90.542
_ ] RSS-GEN
Occupied Bandwidth §2.1049 N/A §4.2 N/A Pass
Peak-to-average
_ §27.50 <13 dB §4.3 <13 dB Pass
power ratio
<-13dBm
<-70 dBW/MHz
e.i.r.p.of all
_ o §2.1053 emissions,
Spurious Emissions <-13dBm §4.4 Pass
§90.543 including
harmonics in the
band 1559-1610
MHz,
<-35dBm.
Spurious Emissions for mobile and
. §90.543 <-35dBm §4.4 Pass
at Antenna Terminals portable/hand-held
equipment
Within the
F Stabilit 52.1055 <#2.5 §4.2 fi P
requency Stabili 2. m . requenc ass
q Yy y §90.543 pp q Yy
range

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B25
Uplink: 1850~1915MHz

Downlink: 1930~1995MHz

LTE B25

FCC Part 24 Subpart E

Industry Canada RSS-133, issue 6, Industry Canada RSS-GEN

FCC IC
Test item Reference FCC Limit Reference IC Limit Result
section section
§2.1033
RF Output Power §2.1046 <2 Watts §6.4 <2 Watts Pass
§24.232
_ _ RSS-GEN
Occupied Bandwidth §2.1049 N/A §4.2 N/A Pass
Peak-to-average
_ §24.232 <13 dB §6.4 <13 dB Pass
power ratio
. o §2.1053
Spurious Emissions <-13dBm §6.5 <-13dBm Pass
§24.238
Spurious Emissions
. §27.238 <-13dBm §6.5 <-13dBm Pass
at Antenna Terminals
F Stabilit 521055 <#2.5 §6.3 <+2.5 P
requency Stabili 2. m . 12, m ass
q Yy y §24.235 pp PP

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B26
Uplink: 814~849MHz (ISED not support 814~824 MHz)
Downlink: 859~894MHz

LTE B26
FCC Part 22 Subpart H
FCC Part 90 Subpart S
Industry Canada RSS-132, issue 3, Industry Canada RSS-GEN
FCC IC
Test item Reference FCC Limit Reference IC Limit Result
section section
§2.1033
§2.1046 <11.5
RF Output Power <100 Watts §5.4 Pass
§90.635(b) Watts
§22.913
, . RSS-GEN
Occupied Bandwidth §2.1049 N/A §4.2 N/A Pass
Peak-to-average
. §22.913 <13 dB §5.4 <13 dB Pass
power ratio
§2.1053
Spurious Emissions §90.691 <-13dBm §5.5 <-13dBm Pass
§22.917
Spurious Emissions §90.691
. <-13dBm §5.5 <-13dBm Pass
at Antenna Terminals §22.917
F Stabilit 521055 <#2.5 §5.2 <#2.5 P
requency Stabili 12. m : +2.5ppm ass
q y y §90.213 pp PP

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B41

Uplink: 2496~2690MHz for FCC, 2500~2690MHz for ISED
Downlink: 2496~2690MHz

LTE B41

FCC Part 27 Subpart M

Industry Canada RSS-199, issue 3, Industry Canada RSS-GEN

FCC IC
Test item Reference FCC Limit Reference IC Limit Result
section section
§2.1033
RF Output Power §2.1046 <2 Watts §4.4 <2 Watts Pass
§27.50
Occupied RSS-GEN
. §2.1049 N/A N/A Pass
Bandwidth §4.2
Peak-to-average
_ §27.50 <13 dB §4.4 <13 dB Pass
power ratio
Spurious §2.1053
o <-25dBm §4.5 <-25dBm Pass
Emissions §27.53
, <5MHz:-10dBm
Spurious
o 5NHz-X
Emissions at §27.53 §4.5 Pass
) -25dBm MHz:-13dBm>X
Antenna Terminals
MHz:-25dBm
Within the
F Stabilit 52.1055 <#2.5 §4.3 f P
requency Stabili 12, m . requenc ass
q Yy y §27.54 pp q y
range

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B66
Uplink: 1710~1780MHz

Downlink: 2110~2200MHz

LTE B66

FCC Part 27 Subpart L

Industry Canada RSS-139, issue 3, Industry Canada RSS-GEN

FCC IC
Test item Reference FCC Limit Reference IC Limit Result
section section
§2.1033
RF Output Power §2.1046 <1 Watts §6.5 <1 Watts Pass
§27.50
) _ RSS-GEN
Occupied Bandwidth §2.1049 N/A §4.2 N/A Pass
Peak-to-average
_ §27.50 <13 dB §6.5 <13 dB Pass
power ratio
_ o §2.1053
Spurious Emissions <-13dBm §6.6 <-13dBm Pass
§27.53
Spurious Emissions at
. §27.53 <-13dBm §6.6 <-13dBm Pass
Antenna Terminals
Within the
F Stabilit §2.1055 <25 §6.4 f P
requency Stabili : m . requenc ass
q Yy y §27.54 pp q y
range

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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B71
Uplink: 663~698MHz
Downlink: 617~652MHz

LTE B71

FCC Part 27 Subpart F

Industry Canada RSS-130, issue 2, Industry Canada RSS-GEN

FCC IC
Test item Reference | FCC Limit | Reference IC Limit Result
section section
<3 Watts E.R.P for
§2.1033
portable equipment or
RF Output Power §2.1046 | <3 Watts §4.6 Pass
for indoor fixed
§27.50
subscriber equipment
] ] RSS-GEN
Occupied Bandwidth §2.1049 N/A §4.2 N/A Pass
Peak-to-average power
_ §27.50 <13 dB §4.6 <13 dB Pass
ratio
_ o §2.1053
Spurious Emissions <-13dBm §4.7 <-13dBm Pass
§27.53
Spurious Emissions at
_ §27.53 <-13dBm §4.7 <-13dBm Pass
Antenna Terminals
- §2.1055 Within the
Frequency Stability <2.5 ppm §4.5 Pass
§27.54 frequency range

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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5B
Uplink: 824-849MHZz
Downlink: 869-894MHz

LTE BS

FCC Part 22 Subpart H

Industry Canada RSS-132, issue 3, Industry Canada RSS-GEN

FCC IC
Test item Reference FCC Limit Reference IC Limit Result
section section
§2.1033 <7 Watts
RF Output Power §2.1046 <7 Watts §5.4 EIRP: Pass
§22.913 <11.5 Watts
_ . RSS-GEN
Occupied Bandwidth §2.1049 N/A §4.2 N/A Pass
Peak-to-average
. §22.913 <13 dB §5.4 <13 dB Pass
power ratio
) o §2.1053
Spurious Emissions <-13dBm §5.5 <-13dBm Pass
§22.917
Spurious Emissions at
_ §22.917 <-13dBm §5.5 <-13dBm Pass
Antenna Terminals
<+2.5 ppm
for mobile
- §2.1055 stations
Frequency Stability <+2.5 ppm §5.3 Pass
§22.335 <%1.5 ppm
for base
stations

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.
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7C
Uplink: 2500-2570MHz
Downlink: 2620-2690MHz

LTE B7
FCC Part 27 Subpart M
Industry Canada RSS-199, issue 3, Industry Canada RSS-GEN
FCC IC
Test item Reference FCC Limit Reference IC Limit Result
section section
§2.1033
RF Output Power §2.1046 <2 Watts §4.4 <2 Watts Pass
§27.50
Occupied RSS-GEN
. §2.1049 N/A N/A Pass
Bandwidth §4.2
Peak-to-average
_ §27.50 <13 dB §4.4 <13 dB Pass
power ratio
Spurious §2.1053
o <-25dBm §4.5 <-25dBm Pass
Emissions §27.53
) <5MHz:-10dBm <5MHz:-10dBm
Spurious
o 5MHz-X 5MHz-X
Emissions at §27.53 §4.5 Pass
) MHz:-13dBm>X MHz:-13dBm>X
Antenna Terminals
MHz:-25dBm MHz:-25dBm
Within the
F Stabilit 52.1055 <#2.5 §4.3 f P
requency Stabili 12. m : requenc ass
q Yy y §27.54 pp q Yy
range

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.

Page: 23 of 1002




Report No.: 2061278R-E3042110012

41C

Uplink: 2496~2690MHz for FCC, 2500~2690MHz for ISED
Downlink: 2496~2690MHz

LTE B41

FCC Part 27 Subpart M

Industry Canada RSS-199, issue 3, Industry Canada RSS-GEN

FCC IC
Test item Reference FCC Limit Reference IC Limit Result
section section
§2.1033
RF Output Power §2.1046 <2 Watts §4.4 <2 Watts Pass
§27.50
Occupied RSS-GEN
. §2.1049 N/A N/A Pass
Bandwidth §4.2
Peak-to-average
_ §27.50 <13 dB §4.4 <13 dB Pass
power ratio
Spurious §2.1053
o <-25dBm §4.5 <-25dBm Pass
Emissions §27.53
, <5MHz:-10dBm
Spurious
o 5NHz-X
Emissions at §27.53 §4.5 Pass
) -25dBm MHz:-13dBm>X
Antenna Terminals
MHz:-25dBm
Within the
F Stabilit 52.1055 <#2.5 §4.3 f P
requency Stabili 12, m . requenc ass
q Yy y §27.54 pp q y
range

Determining compliance shall be based on the results of the compliance measurement, not taking into

account measurement instrumentation uncertainty.

Page: 24 of 1002




Report No.: 2061278R-E3042110012

2.2. Test Environment

Items Test Item Required Test Site
Temperature (°C) RF Output Power 15-35 5
Humidity (%RH) 20-75
Temperature (*C) Occupied Bandwidth 15-35 2
Humidity (%RH) 20-75
Temp?e.rature (C) Peak To Average Ratio 15-35 2
Humidity (%RH) 20-75
T ° 15 -

em;.)e.rature (C) Spurious Emission S-3% 2
Humidity (%RH) 20-75
Temperature (°C) Spurious Emissions at 15-35 )
Humidity (%RH) Antenna Terminals 20-75
Temperature (°C) Frequency Stability 15-35 2
Humidity (%RH) 20-75

Note: Test site information refers to Laboratory Information.
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Laboratory Information

USA : FCC Registration Number: TW3024
Canada : IC Registration Number: 22397-1 / 22397-2 | 22397-3

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in

our Web site: http://www.dekra.com.tw

If you have any comments, please don’t hesitate to contact us. Our test sites as below:
Test Laboratory DEKRA Testing and Certification Co., Ltd.

Address 1. No. 75-2, 3rd Lin, WangYe Keng, Yonghxing Tsuen,
Qionglin Shiang, Hsinchu County 307, Taiwan, R.O.C.

2. No.372, Sec. 4, Zhongxing Rd., Zhudong Township,
Hsinchu County 31061, Taiwan, R.O.C.

3. No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township,
Hsinchu County 31061, Taiwan, R.O.C.

Phone number 1. +886-3-592-8858

2. +886-3-582-8001

3. +886-3-582-8001
Fax number 1. +886-3-592-8859

2. +886-3-582-8958

3. +886-3-582-8958
E mail address info.tw@dekra.com
Website http://www.dekra.com.tw
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2.3. List of Test Equipment

RF Output Power / SR12-H

Instrument Manufacturer |[Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSV40 101049 2020/03/30 2021/03/29
Analyzer
EXA Signal Analyzer |Keysight N9010A MY51440132|2020/02/21 2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 2021/04/14
Wireless Conn. Tseter |R&S CMW500 157118 2020/07/23 2021/07/22
Wideband Radio

R&S CMW500 106071 2020/02/03 2021/02/02
Communication Tester
Occupied Bandwidth / SR12-H
Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 |2020/02/21 2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 (2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 (2020/04/15 |2021/04/14
Wireless Conn. Tseter |[R&S CMW500 157118 2020/07/23 {2021/07/22
Wideband Radio

R&S CMW500 106071 2020/02/03  {2021/02/02
Communication Tester
Peak To Average Ratio / SR12-H
Instrument Manufacturer Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
EXA Signal Analyzer [Keysight N9010A MY51440132|2020/02/21 2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404|2020/06/03  |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159|2020/04/15  |2021/04/14
Wireless Conn. Tseter |R&S CMW500 157118 2020/07/23 |2021/07/22
Wideband Radio

R&S CMW500 106071 2020/02/03 {2021/02/02
Communication Tester
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Spurious Emission / CB2-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Horn Antenna Schwarzbeck [BBHA 9120D |639 2020/06/04  |2021/06/03
Bilog Antenna Teseq CBL6112D 23191 2020/06/12  |2021/06/11
Signal & Spectrum

Analyzer R&S FSV40 101049 2020/03/30  |2021/03/29
EXA Signal Analyzer  |Keysight N9010A MY51440132 |2020/02/21 |2021/02/20
Signal Analyzer R&S FSVA40 101455 2019/10/21  |2020/10/20
Horn Antenna Schwarzbeck |BBHA 9170 (202 2019/12/27  |2020/12/26
Pre-Amplifier DEKRA AP-400C 201801231 2019/12/03  |2020/12/02
Pre-Amplifier EMCI EMC118301 |980366 2019/12/03  |2020/12/02
Horn Antenna Schwarzbeck |BBHA 9120D |01656 2019/10/25 |2020/10/24
Pre-Amplifier DEKRA AP-025C 12183122 2020/09/03  |2021/09/02
Signal Analyzer R&S FSV40 101435 2020/06/24 |2021/06/23
Wideband Radio

Communication Tester R&S CMW500 106071 2020/02/03  |2021/02/02
Wireless Conn. Tseter |R&S CMW500 157118 2020/07/23  |2021/07/22
Coaxial Cable(13m) Huber+Suhner|SF104 CB2-H 2020/07/25 |{2021/07/24
EMI system DEKRA Version 1.0 |CB2-H NA NA

Horn Antenna Schwarzbeck [BBHA 9120D |639 2020/06/04 |2021/06/03
Spurious Emissions at Antenna Terminals / SR12-H

Instrument Manufacturer  [Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

Analyzer R&S FSV40 101049 2020/03/30  |2021/03/29
EXA Signal Analyzer  |Keysight N9010A MY51440132|2020/02/21  |2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404|2020/06/03  |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159|2020/04/15  |2021/04/14
Wireless Conn. Tseter |R&S CMW500 157118 2020/07/23  |2021/07/22
Wideband Radio

Communication Tester R&S CMW500 106071 2020/02/03  |2021/02/02
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Frequency Stability / SR12-H

Communication Tester

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal & Spectrum

R&S FSV40 101049 2020/03/30 |2021/03/29
Analyzer
EXA Signal Analyzer Keysight N9010A MY51440132 (2020/02/21 2021/02/20
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 |2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 (2020/04/15 |2021/04/14
Wireless Conn. Tseter |[R&S CMW500 157118 2020/07/23 |2021/07/22
Wideband Radio

R&S CMW500 106071 2020/02/03 |{2021/02/02

Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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2.4. Measurement Uncertainty

Test ltem Uncertainty
RF Output Power +1.27 dB
Occupied Bandwidth +10 Hz

Peak To Average Ratio

Not exceed 13 dB

Spurious Emissions

+ 1.27 dB for Conducted Measurement
+ 3.2 dB for Radiated Measurement

Spurious Emissions at Antenna Terminals

+3.2dB

Frequency Stability

+ 10 Hz
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3.

3.1.

RF Output Power
Test Setup

3.2. Test Procedure

3.3.

a) The RF output of the transmitter was connected to base station simulator.

b) The RF output of EUT was connected to the power meter by RF cable and attenuator.
The path loss was compensated to the results for each measurement..

c) Set EUT at maximum average power by base station emulator.

d) Measure lowest, middle, and highest channels for each bandwidth and different
modulation.

Effective Isotropic Radiated Power = Conducted Power(dBm) + Antenna Gain(dBi)
Effective Radiated Power = Conducted Power(dBm) + Antenna Gain(dBi) - 2.15dB

Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause5.2.4
ANSI C63.26-2015 Sub-clause 5.2.4.2
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3.4. Test Result

Product Module
Test Item RF Output Power
Test Mode Mode 1: LTE Band 2/25
Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
channa| Conducted RF Output -
Band Freq. | Modulation RB | RB MPR Output Power (W)
(MH2) No. | offset Power (W) S
(dBm) EIRP
QPSK 0 20.99 0.316 2
QPSK 1 2 0 21.01 0.317 2
QPSK 5 20.98 0.315 2
26047 QPSK 6 0 1 19.95 0.248 2
1850.7 | 16-QAM 0 19.87 0.244 2
16-QAM 1 2 1 19.93 0.247 2
16-QAM 5 19.78 0.239 2
16-QAM 6 0 2 19.05 0.202 2
QPSK 0 21.29 0.338 2
QPSK 1 2 0 21.09 0.323 2
QPSK 5 21.28 0.337 2
Band 25 | 26365 QPSK 6 0 1 20.26 0.267 2
1.4MHz | 1882.5 | 16-QAM 0 20.32 0.270 2
16-QAM 1 2 1 20.47 0.280 2
16-QAM 5 20.32 0.270 2
16-QAM 6 0 2 19.18 0.208 2
QPSK 0 21.22 0.333 2
QPSK 1 2 0 21.24 0.334 2
QPSK 5 21.19 0.330 2
26683 QPSK 6 0 1 20.24 0.265 2
1914.3 | 16-QAM 0 20.23 0.265 2
16-QAM 1 2 1 20.35 0.272 2
16-QAM 5 20.28 0.268 2
16-QAM 6 0 2 19.21 0.209 2
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Conducted RF Output o
Channel Limit
i RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 19.83 0.242 2
26047 64-QAM 1 2 0 19.94 0.248 2
1850.7 | 64-QAM 5 19.86 0.243 2
64-QAM 6 0 1 18.58 0.181 2
64-QAM 0 20.05 0.254 2
Band 25| 26365 64-QAM 1 2 0 20.11 0.258 2
1.4MHz | 1882.5 | 64-QAM 5 20.08 0.256 2
64-QAM 6 0 1 18.77 0.189 2
64-QAM 0 20.06 0.255 2
26683 64-QAM 1 2 0 20.16 0.261 2
1914.3 | 64-QAM 5 20.05 0.254 2
64-QAM 6 0 1 18.82 0.191 2
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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— Conducted RF Output -

Band Freq. | Modulation RB | RB MPR Output Power (W)
(MH2) No. | offset Power (W) .

(dBm) EIRP

QPSK 21.00 0.316 2

QPSK 1 0 21.02 0.318 2

QPSK 14 21.01 0.317 2

26055 QPSK 15 1 20.02 0.252 2

1851.5 | 16-QAM 20.03 0.253 2

16-QAM 1 1 20.07 0.255 2

16-QAM 14 20.01 0.252 2

16-QAM | 15 2 18.91 0.195 2

QPSK 20.98 0.315 2

QPSK 1 0 20.97 0.314 2

QPSK 14 20.96 0.313 2

Band 25| 26365 QPSK 15 1 20.11 0.258 2
3MHz | 1882.5 | 16-QAM 20.12 0.258 2
16-QAM 1 1 20.24 0.265 2

16-QAM 14 20.13 0.259 2

16-QAM | 15 2 19.18 0.208 2

QPSK 21.36 0.344 2

QPSK 1 0 21.43 0.349 2

QPSK 14 21.33 0.341 2

26675 QPSK 15 0 1 20.34 0.272 2
1913.5 | 16-QAM 20.38 0.274 2
16-QAM 1 1 20.49 0.281 2

16-QAM 14 20.37 0.274 2

16-QAM | 15 0 2 19.29 0.213 2
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Conducted RF Output o
Channel Limit
i RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 19.82 0.241 2
26055 64-QAM 1 0 19.92 0.247 2
1851.5 | 64-QAM 14 19.79 0.239 2
64-QAM | 15 1 18.44 0.175 2
64-QAM 19.63 0.231 2
Band 25| 26365 64-QAM 1 0 19.96 0.249 2
3MHz | 1882.5 | 64-QAM 14 19.62 0.230 2
64-QAM | 15 1 18.37 0.173 2
64-QAM 20.03 0.253 2
26675 64-QAM 1 0 20.13 0.259 2
1913.5 | 64-QAM 14 19.99 0.251 2
64-QAM | 15 0 1 18.74 0.188 2
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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— Conducted RF Output -

Band Freq. | Modulation RB | RB MPR Output Power (W)
(MH2) No. | offset Power (W) .

(dBm) EIRP

QPSK 0 21.14 0.327 2

QPSK 1 12 0 21.18 0.330 2

QPSK 24 21.08 0.322 2

26065 QPSK 25 0 1 20.05 0.254 2

1852.5 | 16-QAM 0 20.20 0.263 2
16-QAM 1 12 1 20.33 0.271 2

16-QAM 24 20.25 0.266 2

16-QAM | 25 0 2 19.08 0.203 2

QPSK 0 21.27 0.337 2

QPSK 1 12 0 21.31 0.340 2

QPSK 24 21.21 0.332 2

Band 25| 26365 QPSK 25 0 1 20.11 0.258 2
5MHz | 1882.5 | 16-QAM 0 20.13 0.259 2
16-QAM 1 12 1 20.19 0.262 2

16-QAM 24 20.08 0.256 2

16-QAM | 25 0 2 19.17 0.207 2

QPSK 0 21.50 0.355 2

QPSK 1 12 0 21.58 0.361 2

QPSK 24 21.47 0.352 2

26665 QPSK 25 0 1 20.45 0.279 2
19125 | 16-QAM 0 20.65 0.292 2
16-QAM 1 12 1 20.75 0.299 2

16-QAM 24 20.62 0.290 2

16-QAM | 25 0 2 19.35 0.216 2
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Conducted RF Output o
Channel Limit
i RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 19.98 0.250 2
26065 64-QAM 1 12 0 20.06 0.255 2
1852.5 | 64-QAM 24 19.95 0.248 2
64-QAM | 25 0 1 18.53 0.179 2
64-QAM 0 19.87 0.244 2
Band 25| 26365 64-QAM 1 12 0 19.92 0.247 2
5MHz | 1882.5 | 64-QAM 24 19.86 0.243 2
64-QAM | 25 0 1 18.67 0.185 2
64-QAM 0 19.88 0.244 2
26665 64-QAM 1 12 0 19.97 0.249 2
19125 | 64-QAM 24 19.92 0.247 2
64-QAM | 25 0 1 18.69 0.186 2

Note:
1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W)= (10(power(dBm)/10)y*4 -3
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— Conducted RF Output -

Band Freq. | Modulation RB | RB MPR Output Power (W)
(MH2) No. | offset Power (W) .

(dBm) EIRP

QPSK 0 21.05 0.320 2

QPSK 1 24 0 21.02 0.318 2

QPSK 49 20.98 0.315 2

26090 QPSK 50 1 2017 0.261 2

1855 16-QAM 20.24 0.265 2
16-QAM 1 24 1 20.25 0.266 2

16-QAM 49 20.24 0.265 2

16-QAM | 50 2 19.15 0.207 2

QPSK 21.19 0.330 2

QPSK 1 24 0 21.17 0.329 2

QPSK 49 21.12 0.325 2

Band 25| 26365 QPSK 50 1 20.15 0.260 2
10MHz | 1882.5 | 16-QAM 0 20.31 0.270 2
16-QAM 1 24 1 20.24 0.265 2

16-QAM 49 20.21 0.264 2

16-QAM | 50 2 19.14 0.206 2

QPSK 21.26 0.336 2

QPSK 1 24 0 21.31 0.340 2

QPSK 49 21.28 0.337 2

26640 QPSK 50 0 1 20.46 0.279 2

1910 16-QAM 20.58 0.287 2
16-QAM 1 24 1 20.51 0.282 2

16-QAM 49 20.50 0.282 2

16-QAM | 50 0 2 19.45 0.221 2
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Conducted RF Output o
Channel Limit
i RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 19.93 0.247 2
26090 64-QAM 1 24 0 20.02 0.252 2
1855 64-QAM 49 19.95 0.248 2
64-QAM | 50 1 18.46 0.176 2
64-QAM 19.84 0.242 2
Band 25| 26365 64-QAM 1 24 0 19.91 0.246 2
10MHz | 1882.5 | 64-QAM 49 19.79 0.239 2
64-QAM | 50 1 18.42 0.175 2
64-QAM 18.86 0.193 2
26640 64-QAM 1 24 0 19.96 0.249 2
1910 64-QAM 49 18.85 0.193 2
64-QAM | 50 0 1 18.47 0.177 2
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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— Conducted RF Output -

Band Freq. | Modulation RB | RB MPR Output Power (W)
(MH2) No. | offset Power (W) .

(dBm) EIRP

QPSK 0 21.14 0.327 2

QPSK 1 37 0 21.03 0.318 2

QPSK 74 2112 0.325 2

26115 QPSK 75 1 21.07 0.321 2

1857.5 | 16-QAM 20.37 0.274 2
16-QAM 1 37 1 20.28 0.268 2

16-QAM 74 20.42 0.277 2

16-QAM | 75 2 19.14 0.206 2

QPSK 21.26 0.336 2

QPSK 1 37 0 21.23 0.333 2

QPSK 74 21.21 0.332 2

Band 25| 26365 QPSK 75 1 20.17 0.261 2
15MHz | 1882.5 | 16-QAM 0 20.42 0.277 2
16-QAM 1 37 1 20.27 0.267 2

16-QAM 74 20.23 0.265 2

16-QAM | 75 2 19.17 0.207 2

QPSK 21.59 0.362 2

QPSK 1 37 0 21.48 0.353 2

QPSK 74 21.36 0.344 2

26615 QPSK 75 0 1 20.58 0.287 2
1907.5 | 16-QAM 20.88 0.308 2
16-QAM 1 37 1 20.83 0.304 2

16-QAM 74 20.85 0.305 2

16-QAM | 75 0 2 19.58 0.228 2
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Conducted RF Output o
Channel Limit
i RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 19.96 0.249 2
26115 64-QAM 1 37 0 20.04 0.254 2
1857.5 | 64-QAM 74 19.91 0.246 2
64-QAM | 75 1 18.49 0.177 2
64-QAM 19.89 0.245 2
Band 25| 26365 64-QAM 1 37 0 19.93 0.247 2
15MHz | 1882.5 | 64-QAM 74 19.83 0.242 2
64-QAM | 75 1 18.43 0.175 2
64-QAM 19.88 0.244 2
26615 64-QAM 1 37 0 19.98 0.250 2
1907.5 | 64-QAM 74 19.86 0.243 2
64-QAM | 75 0 1 18.47 0.177 2
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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— Conducted RF Output -

Band Freq. | Modulation RB | RB MPR Output Power (W)
(MH2) No. | offset Power (W) .

(dBm) EIRP

QPSK 0 21.36 0.344 2

QPSK 1 49 0 21.31 0.340 2

QPSK 99 21.17 0.329 2

26140 QPSK 100 O 1 20.25 0.266 2

1860 16-QAM 0 20.21 0.264 2
16-QAM 1 49 1 20.09 0.256 2

16-QAM 99 20.02 0.252 2

16-QAM 100 O 2 19.23 0.210 2

QPSK 0 21.62 0.365 2

QPSK 1 49 0 21.02 0.318 2

QPSK 99 20.91 0.310 2

Band 25 | 26365 QPSK 100 O 1 20.19 0.262 2
20MHz | 1882.5 | 16-QAM 0 20.46 0.279 2
16-QAM 1 49 1 20.41 0.276 2

16-QAM 99 20.27 0.267 2

16-QAM | 100 | O 2 19.20 0.209 2

QPSK 0 21.60 0.363 2

QPSK 1 49 0 21.43 0.349 2

QPSK 99 21.49 0.354 2

26590 QPSK 100 O 1 20.62 0.290 2

1905 16-QAM 0 20.65 0.292 2
16-QAM 1 49 1 20.56 0.286 2

16-QAM 99 20.61 0.289 2

16-QAM 100 O 2 19.61 0.230 2
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Conducted RF Output o
Channel Limit
i RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 20.18 0.262 2
26140 64-QAM 1 49 0 20.08 0.256 2
1860 64-QAM 99 19.89 0.245 2
64-QAM | 100 1 18.59 0.182 2
64-QAM 20.08 0.256 2
Band 25| 26365 64-QAM 1 49 0 19.89 0.245 2
20MHz | 1882.5 | 64-QAM 99 19.80 0.240 2
64-QAM | 100 1 18.55 0.180 2
64-QAM 20.06 0.255 2
26590 64-QAM 1 49 0 19.95 0.248 2
1905 64-QAM 99 19.88 0.244 2
64-QAM | 100 O 1 18.57 0.181 2
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Product Module
Test Item RF Output Power
Test Mode Mode 2: LTE Band 4/66
Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
oo Conducted RF Output .
Band Freq. [ Modulation RB | RB MPR Output Power (W)
(MH2) No. | offset Power (W) e
(dBm) EIRP
QPSK 0 21.39 0.346 1
QPSK 1 2 0 21.49 0.354 1
QPSK 5 21.36 0.344 1
131979 QPSK 6 0 1 20.41 0.276 1
1710.7 | 16-QAM 0 20.21 0.264 1
16-QAM 1 2 1 20.29 0.269 1
16-QAM 5 20.23 0.265 1
16-QAM 6 0 2 19.41 0.219 1
QPSK 0 21.54 0.358 1
QPSK 1 2 0 21.65 0.367 1
QPSK 5 21.57 0.361 1
Band 66 | 132322 QPSK 6 0 1 20.56 0.286 1
1.4MHz | 1745 16-QAM 0 20.55 0.285 1
16-QAM 1 2 1 20.58 0.287 1
16-QAM 5 20.57 0.286 1
16-QAM 6 0 2 19.43 0.220 1
QPSK 0 21.21 0.332 1
QPSK 1 2 0 21.19 0.330 1
QPSK 5 21.18 0.330 1
132665 QPSK 6 0 1 20.28 0.268 1
1779.3 | 16-QAM 0 20.01 0.252 1
16-QAM 1 2 1 20.06 0.255 1
16-QAM 5 19.95 0.248 1
16-QAM 6 0 2 19.27 0.212 1
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Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 20.06 0.255 1
131979 | 64-QAM 1 2 0 20.14 0.259 1
1710.7 | 64-QAM 5 20.11 0.258 1
64-QAM 6 0 1 18.83 0.192 1
64-QAM 0 20.09 0.256 1
Band 66 | 132322 | 64-QAM 1 2 0 20.21 0.264 1
1.4MHz | 1745 64-QAM 5 20.10 0.257 1
64-QAM 6 0 1 18.86 0.193 1
64-QAM 0 20.13 0.259 1
132665 | 64-QAM 1 2 0 20.23 0.265 1
1779.3 | 64-QAM 5 20.17 0.261 1
64-QAM 6 0 1 18.96 0.198 1

Note:
1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -
Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) .
(dBm) EIRP
QPSK 21.24 0.334 1
QPSK 1 0 21.37 0.344 1
QPSK 14 21.25 0.335 1
131987 QPSK 15 1 20.54 0.284 1
1711.5 | 16-QAM 20.96 0.313 1
16-QAM 1 1 20.97 0.314 1
16-QAM 14 20.87 0.307 1
16-QAM | 15 2 20.90 0.309 1
QPSK 21.74 0.375 1
QPSK 1 0 21.77 0.378 1
QPSK 14 21.69 0.371 1
Band 66 | 132322 QPSK 15 1 20.66 0.292 1
3MHz 1745 16-QAM 20.56 0.286 1
16-QAM 1 1 20.52 0.283 1
16-QAM 14 20.48 0.281 1
16-QAM | 15 2 19.61 0.230 1
QPSK 21.39 0.346 1
QPSK 1 0 21.38 0.345 1
QPSK 14 21.37 0.344 1
132657 QPSK 15 1 20.41 0.276 1
1778.5 | 16-QAM 20.47 0.280 1
16-QAM 1 1 20.45 0.279 1
16-QAM 14 20.43 0.277 1
16-QAM | 15 0 2 19.46 0.222 1
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 20.19 0.262 1
131987 | 64-QAM 1 7 0 20.28 0.268 1
1711.5 | 64-QAM 14 20.12 0.258 1
64-QAM | 15 0 1 18.83 0.192 1
64-QAM 0 20.23 0.265 1
Band 66 | 132322 | 64-QAM 1 7 0 20.34 0.272 1
3MHz 1745 64-QAM 14 2017 0.261 1
64-QAM | 15 0 1 18.89 0.195 1
64-QAM 0 20.24 0.265 1
132657 | 64-QAM 1 7 0 20.37 0.274 1
1778.5 | 64-QAM 14 20.21 0.264 1
64-QAM | 15 0 1 18.91 0.195 1
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -
Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) .
(dBm) EIRP
QPSK 0 21.39 0.346 1
QPSK 1 12 0 21.41 0.348 1
QPSK 24 21.29 0.338 1
131997 QPSK 25 0 1 20.53 0.284 1
1712.5 | 16-QAM 0 20.42 0.277 1
16-QAM 1 12 1 20.56 0.286 1
16-QAM 24 20.41 0.276 1
16-QAM | 25 0 2 19.56 0.227 1
QPSK 0 21.71 0.372 1
QPSK 1 12 0 21.77 0.378 1
QPSK 24 21.67 0.369 1
Band 66 | 132322 QPSK 25 0 1 20.71 0.296 1
5MHz 1745 16-QAM 0 21.09 0.323 1
16-QAM 1 12 1 21.12 0.325 1
16-QAM 24 21.07 0.321 1
16-QAM | 25 0 2 19.67 0.233 1
QPSK 0 21.35 0.343 1
QPSK 1 12 0 21.39 0.346 1
QPSK 24 21.29 0.338 1
132647 QPSK 25 0 1 20.42 0.277 1
1777.5 | 16-QAM 0 20.52 0.283 1
16-QAM 1 12 1 20.49 0.281 1
16-QAM 24 20.41 0.276 1
16-QAM | 25 0 2 19.49 0.223 1
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 20.35 0.272 1
131997 | 64-QAM 1 12 0 20.20 0.263 1
17125 | 64-QAM 24 20.32 0.270 1
64-QAM | 25 0 1 18.87 0.194 1
64-QAM 0 20.38 0.274 1
Band 66 | 132322 | 64-QAM 1 12 0 20.24 0.265 1
5MHz 1745 64-QAM 24 20.36 0.273 1
64-QAM | 25 0 1 18.89 0.195 1
64-QAM 0 20.40 0.275 1
132647 | 64-QAM 1 12 0 20.31 0.270 1
1777.5 | 64-QAM 24 20.33 0.271 1
64-QAM | 25 0 1 18.92 0.196 1
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -
Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) .
(dBm) EIRP
QPSK 0 21.34 0.342 1
QPSK 1 24 0 21.19 0.330 1
QPSK 49 21.32 0.340 1
132022 QPSK 50 1 20.50 0.282 1
1715 16-QAM 21.00 0.316 1
16-QAM 1 24 1 20.87 0.307 1
16-QAM 49 20.96 0.313 1
16-QAM | 50 2 19.52 0.225 1
QPSK 21.79 0.379 1
QPSK 1 24 0 21.74 0.375 1
QPSK 49 21.70 0.372 1
Band 66 | 132322 QPSK 50 1 20.71 0.296 1
10MHz 1745 16-QAM 20.59 0.288 1
16-QAM 1 24 1 20.57 0.286 1
16-QAM 49 20.59 0.288 1
16-QAM | 50 2 19.72 0.236 1
QPSK 21.51 0.356 1
QPSK 1 24 0 21.42 0.348 1
QPSK 49 21.39 0.346 1
132622 QPSK 50 1 20.47 0.280 1
1775 16-QAM 20.54 0.284 1
16-QAM 1 24 1 20.45 0.279 1
16-QAM 49 20.37 0.274 1
16-QAM | 50 0 2 19.54 0.226 1
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 20.42 0.277 1
132022 | 64-QAM 1 24 0 20.33 0.271 1
1715 64-QAM 49 20.35 0.272 1
64-QAM | 50 0 1 18.92 0.196 1
64-QAM 0 20.46 0.279 1
Band 66 | 132322 | 64-QAM 1 24 0 20.35 0.272 1
10MHz 1745 64-QAM 49 20.38 0.274 1
64-QAM | 50 0 1 18.94 0.197 1
64-QAM 0 20.51 0.282 1
132622 | 64-QAM 1 24 0 20.38 0.274 1
1775 64-QAM 49 20.40 0.275 1
64-QAM | 50 0 1 18.99 0.199 1

Note:
1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -
Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) .
(dBm) EIRP
QPSK 0 21.39 0.346 1
QPSK 1 37 0 21.38 0.345 1
QPSK 74 21.40 0.347 1
132047 QPSK 75 1 20.46 0.279 1
1717.5 | 16-QAM 20.99 0.316 1
16-QAM 1 37 1 20.97 0.314 1
16-QAM 74 21.01 0.317 1
16-QAM | 75 2 19.54 0.226 1
QPSK 21.77 0.378 1
QPSK 1 37 0 21.74 0.375 1
QPSK 74 21.73 0.374 1
Band 66 | 132322 QPSK 75 1 20.70 0.295 1
15MHz 1745 16-QAM 20.56 0.286 1
16-QAM 1 37 1 20.54 0.284 1
16-QAM 74 20.57 0.286 1
16-QAM | 75 2 19.76 0.238 1
QPSK 21.56 0.360 1
QPSK 1 37 0 21.38 0.345 1
QPSK 74 21.37 0.344 1
132597 QPSK 75 1 20.48 0.281 1
1772.5 | 16-QAM 20.82 0.303 1
16-QAM 1 37 1 20.63 0.290 1
16-QAM 74 20.65 0.292 1
16-QAM | 75 0 2 19.51 0.224 1
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 20.28 0.268 1
132047 | 64-QAM 1 37 0 20.22 0.264 1
1717.5 | 64-QAM 74 20.24 0.265 1
64-QAM | 75 0 1 19.01 0.200 1
64-QAM 0 20.34 0.272 1
Band 66 | 132322 | 64-QAM 1 37 0 20.27 0.267 1
15MHz 1745 64-QAM 74 20.29 0.269 1
64-QAM | 75 0 1 19.04 0.201 1
64-QAM 0 20.37 0.274 1
132597 | 64-QAM 1 37 0 20.29 0.269 1
1772.5 | 64-QAM 74 20.32 0.270 1
64-QAM | 75 0 1 19.05 0.202 1

Note:
1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -
Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) .
(dBm) EIRP
QPSK 0 21.52 0.356 1
QPSK 1 49 0 21.35 0.343 1
QPSK 99 21.40 0.347 1
132072 QPSK 100 1 20.56 0.286 1
1720 16-QAM 20.99 0.316 1
16-QAM 1 49 1 20.88 0.308 1
16-QAM 99 21.05 0.320 1
16-QAM | 100 2 19.61 0.230 1
QPSK 21.85 0.385 1
QPSK 1 49 0 21.81 0.381 1
QPSK 99 21.83 0.383 1
Band 66 | 132322 QPSK 100 1 20.77 0.300 1
20MHz 1745 16-QAM 20.81 0.303 1
16-QAM 1 49 1 20.69 0.294 1
16-QAM 99 20.75 0.299 1
16-QAM | 100 2 19.81 0.240 1
QPSK 21.59 0.362 1
QPSK 1 49 0 21.33 0.341 1
QPSK 99 21.29 0.338 1
132572 QPSK 100 1 20.57 0.286 1
1770 16-QAM 20.96 0.313 1
16-QAM 1 49 1 20.64 0.291 1
16-QAM 99 20.61 0.289 1
16-QAM (100 O 2 19.58 0.228 1

Page: 54 of 1002




Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 20.42 0.277 1
132072 | 64-QAM 1 49 0 20.25 0.266 1
1720 64-QAM 99 20.29 0.269 1
64-QAM | 100 1 19.00 0.200 1
64-QAM 20.47 0.280 1
Band 66 | 132322 | 64-QAM 1 49 0 20.23 0.265 1
20MHz 1745 64-QAM 99 20.24 0.265 1
64-QAM | 100 1 19.02 0.200 1
64-QAM 20.52 0.283 1
132572 | 64-QAM 1 49 0 20.35 0.272 1
1770 64-QAM 99 20.39 0.275 1
64-QAM | 100 O 1 19.07 0.203 1

Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

Product Module
Test Item RF Output Power
Test Mode Mode 3: LTE Band 5/26 (Part 22)
Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
oo Conducted RF Output s
Band Freq. [ Modulation RB| R8 MPR Output Power (W)
(MH2) No. | offset Power (W) e
(dBm) ERP
QPSK 0 22.37 0.167 7
QPSK 1 2 0 22.38 0.167 7
QPSK 5 22.33 0.165 7
26797 QPSK 6 0 1 21.37 0.132 7
824.7 16-QAM 0 21.05 0.123 7
16-QAM 1 2 1 21.16 0.126 7
16-QAM 5 21.10 0.124 7
16-QAM 6 0 2 20.35 0.105 7
QPSK 0 22.51 0.172 7
QPSK 1 2 0 22.56 0.174 7
QPSK 5 22.62 0.177 7
Band 26 | 26915 QPSK 6 0 1 21.57 0.139 7
1.4MHz | 836.5 16-QAM 0 21.40 0.133 7
16-QAM 1 2 1 21.47 0.136 7
16-QAM 5 21.38 0.133 7
16-QAM 6 0 2 20.55 0.110 7
QPSK 0 22.47 0.171 7
QPSK 1 2 0 22.49 0.171 7
QPSK 5 22.46 0.170 7
27033 QPSK 6 0 1 21.40 0.133 7
848.3 16-QAM 0 21.46 0.135 7
16-QAM 1 2 1 21.49 0.136 7
16-QAM 5 21.48 0.136 7
16-QAM 6 0 2 20.32 0.104 7
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
i RB| RB Output Power
Band Freq. Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.10 0.124 7
26797 64-QAM 1 2 0 21.24 0.129 7
824.7 64-QAM 5 21.08 0.124 7
64-QAM 6 0 1 19.79 0.092 7
64-QAM 0 21.13 0.125 7
Band 26| 26915 64-QAM 1 2 0 21.25 0.129 7
1.4MHz | 836.5 64-QAM 5 21.11 0.125 7
64-QAM 6 0 1 19.78 0.092 7
64-QAM 0 21.05 0.123 7
27033 64-QAM 1 2 0 21.18 0.127 7
848.3 64-QAM 5 21.01 0.122 7
64-QAM 6 0 1 19.74 0.091 7
Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W)= (10(power(dBm)/10))*4(-3
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Report No.: 2061278R-E3042110012

S Conducted RF Output o
Band Freq. Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) ===
(dBm) ERP
QPSK 22.33 0.165 7
QPSK 1 0 22.29 0.164 7
QPSK 14 22.27 0.163 7
26805 QPSK 15 1 21.44 0.135 7
825.5 16-QAM 21.93 0.151 7
16-QAM 1 1 21.94 0.151 7
16-QAM 14 21.87 0.149 7
16-QAM 15 2 20.58 0.110 7
QPSK 22.66 0.178 7
QPSK 1 0 22.61 0.176 7
QPSK 14 22.60 0.176 7
Band 26| 26915 QPSK 15 1 21.63 0.141 7
3MHz 836.5 16-QAM 21.51 0.137 7
16-QAM 1 1 21.49 0.136 7
16-QAM 14 21.40 0.133 7
16-QAM 15 2 20.57 0.110 7
QPSK 22.57 0.175 7
QPSK 1 0 22.53 0.173 7
QPSK 14 22.51 0.172 7
27025 QPSK 15 1 21.52 0.137 7
847.5 16-QAM 21.58 0.139 7
16-QAM 1 1 21.51 0.137 7
16-QAM 14 21.48 0.136 7
16-QAM 15 0 2 20.54 0.109 7
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.27 0.129 7
26805 64-QAM 1 7 0 21.16 0.126 7
825.5 64-QAM 14 21.13 0.125 7
64-QAM | 15 0 1 19.83 0.093 7
64-QAM 0 21.29 0.130 7
Band 26 | 26915 64-QAM 1 7 0 21.22 0.128 7
3MHz 836.5 64-QAM 14 21.17 0.126 7
64-QAM | 15 0 1 19.86 0.094 7
64-QAM 0 21.24 0.129 7
27025 64-QAM 1 7 0 21.18 0.127 7
847.5 64-QAM 14 21.12 0.125 7
64-QAM | 15 0 1 19.88 0.094 7

Note:
1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -

Band Freg. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) =

(dBm) ERP

QPSK 0 22.28 0.163 7

QPSK 1 12 0 22.33 0.165 7

QPSK 24 22.34 0.166 7

26815 QPSK 25 0 1 21.30 0.130 7

826.5 16-QAM 0 21.24 0.129 7

16-QAM 1 12 1 21.37 0.132 7

16-QAM 24 21.36 0.132 7

16-QAM | 25 0 2 20.37 0.105 7

QPSK 0 22.61 0.176 7

QPSK 1 12 0 22.62 0.177 7

QPSK 24 22.53 0.173 7

Band 26 | 26915 QPSK 25 0 1 21.61 0.140 7
5MHz 836.5 16-QAM 0 22.03 0.154 7
16-QAM 1 12 1 22.06 0.155 7

16-QAM 24 21.95 0.151 7

16-QAM | 25 0 2 20.58 0.110 7

QPSK 0 22.48 0.171 7

QPSK 1 12 0 22.54 0.173 7

QPSK 24 22.48 0.171 7

27015 QPSK 25 0 1 21.64 0.141 7

846.5 16-QAM 0 21.61 0.140 7

16-QAM 1 12 1 21.71 0.143 7

16-QAM 24 21.62 0.140 7

16-QAM | 25 0 2 20.71 0.114 7
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.30 0.130 7
26815 64-QAM 1 12 0 21.25 0.129 7
826.5 64-QAM 24 21.22 0.128 7
64-QAM | 25 0 1 19.90 0.094 7
64-QAM 0 21.32 0.131 7
Band 26 | 26915 64-QAM 1 12 0 21.24 0.129 7
5MHz 836.5 64-QAM 24 21.26 0.129 7
64-QAM | 25 0 1 19.85 0.093 7
64-QAM 0 21.29 0.130 7
27015 64-QAM 1 12 0 21.23 0.128 7
846.5 64-QAM 24 21.27 0.129 7
64-QAM | 25 0 1 19.85 0.093 7

Note:
1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -

Band Freg. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) =

(dBm) ERP

QPSK 0 22.32 0.165 7

QPSK 1 24 0 22.34 0.166 7

QPSK 49 22.28 0.163 7

26840 QPSK 50 0 1 21.52 0.137 7

829 16-QAM 0 21.97 0.152 7
16-QAM 1 24 1 21.99 0.153 7

16-QAM 49 21.85 0.148 7

16-QAM | 50 0 2 20.56 0.110 7

QPSK 0 22.59 0.175 7

QPSK 1 24 0 22.62 0.177 7

QPSK 49 22.59 0.175 7

Band 26 | 26915 QPSK 50 0 1 21.63 0.141 7
10MHz | 836.5 16-QAM 0 21.41 0.134 7
16-QAM 1 24 1 21.44 0.135 7

16-QAM 49 21.42 0.134 7

16-QAM | 50 0 2 20.58 0.110 7

QPSK 0 22.45 0.170 7

QPSK 1 24 0 22.48 0.171 7

QPSK 49 22.47 0.171 7

26990 QPSK 50 0 1 21.48 0.136 7

844 16-QAM 0 21.40 0.133 7

16-QAM 1 24 1 21.43 0.134 7

16-QAM 49 21.41 0.134 7

16-QAM | 50 0 2 20.51 0.109 7
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.21 0.128 7
26840 64-QAM 1 24 0 21.10 0.124 7
829 64-QAM 49 21.13 0.125 7
64-QAM | 50 0 1 19.85 0.093 7
64-QAM 0 21.24 0.129 7
Band 26 | 26915 64-QAM 1 24 0 21.12 0.125 7
10MHz | 836.5 64-QAM 49 21.18 0.127 7
64-QAM | 50 0 1 19.88 0.094 7
64-QAM 0 21.15 0.126 7
26990 64-QAM 1 24 0 21.11 0.125 7
844 64-QAM 49 21.06 0.123 7
64-QAM | 50 0 1 19.91 0.095 7

Note:
1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -

Band Freg. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) =

(dBm) ERP

QPSK 0 22.39 0.167 7

QPSK 1 37 0 22.29 0.164 7

QPSK 74 22.37 0.167 7

26865 QPSK 75 0 1 21.44 0.135 7

831.5 16-QAM 0 21.95 0.151 7
16-QAM 1 37 1 22.05 0.155 7

16-QAM 74 21.92 0.150 7

16-QAM | 75 0 2 20.50 0.108 7

QPSK 0 22.67 0.179 7

QPSK 1 37 0 22.64 0.177 7

QPSK 74 22.58 0.175 7

Band 26 | 26915 QPSK 75 0 1 21.60 0.140 7
15MHz | 836.5 16-QAM 0 21.47 0.136 7
16-QAM 1 37 1 21.50 0.136 7

16-QAM 74 21.44 0.135 7

16-QAM | 75 0 2 20.66 0.112 7

QPSK 0 22.60 0.176 7

QPSK 1 37 0 22.55 0.174 7

QPSK 74 22.43 0.169 7

26965 QPSK 75 0 1 21.58 0.139 7

841.5 16-QAM 0 21.85 0.148 7
16-QAM 1 37 1 21.87 0.149 7

16-QAM 74 21.83 0.147 7

16-QAM | 75 0 2 20.62 0.111 7
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.21 0.128 7
26865 64-QAM 1 37 0 21.27 0.129 7
831.5 64-QAM 74 21.13 0.125 7
64-QAM | 75 0 1 19.90 0.094 7
64-QAM 0 21.23 0.128 7
Band 26 | 26915 64-QAM 1 37 0 21.34 0.132 7
15MHz | 836.5 64-QAM 74 21.14 0.126 7
64-QAM | 75 0 1 19.92 0.095 7
64-QAM 0 21.19 0.127 7
26965 64-QAM 1 37 0 21.25 0.129 7
841.5 64-QAM 74 21.13 0.125 7
64-QAM | 75 0 1 19.86 0.094 7

Note:
1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

Product Module
Test Item RF Output Power
Test Mode Mode 4: LTE Band 7
Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
e Conducted RF Output L
Band Freq. | Modulation RE | RB MPR Output Power (W)
(MH2) No. | offset Power (W) e
(dBm) EIRP
QPSK 0 20.65 0.184 2
QPSK 1 12 0 20.74 0.188 2
QPSK 24 20.56 0.180 2
20775 QPSK 25 0 1 19.62 0.145 2
2502.5 16-QAM 0 19.64 0.146 2
16-QAM 1 12 1 19.68 0.147 2
16-QAM 24 19.59 0.144 2
16-QAM | 25 0 2 18.71 0.118 2
QPSK 0 20.72 0.187 2
QPSK 1 12 0 20.80 0.191 2
QPSK 24 20.67 0.185 2
Band 7 | 21100 QPSK 25 0 1 19.63 0.146 2
5MHz 2535 16-QAM 0 19.88 0.154 2
16-QAM 1 12 1 19.97 0.157 2
16-QAM 24 19.83 0.152 2
16-QAM | 25 0 2 18.54 0.113 2
QPSK 0 20.44 0.175 2
QPSK 1 12 0 20.51 0.178 2
QPSK 24 20.35 0.172 2
21425 QPSK 25 0 1 19.50 0.141 2
2567.5 16-QAM 0 19.57 0.144 2
16-QAM 1 12 1 19.67 0.147 2
16-QAM 24 19.52 0.142 2
16-QAM | 25 0 2 18.53 0.113 2

Page: 66 of 1002



Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit

. RB [ RB Output Power
Band Freq. | Modulation MPR (W)

No. | offset Power (W)
(MHz) EIRP

(dBm) EIRP
64-QAM 0 19.13 0.130 2
20775 64-QAM 1 12 0 19.05 0.127 2
2502.5 | 64-QAM 24 19.10 0.129 2
64-QAM | 25 0 1 17.85 0.097 2
64-QAM 0 19.16 0.131 2
Band 7 | 21100 64-QAM 1 12 0 19.02 0.126 2
5MHz 2535 64-QAM 24 19.13 0.130 2
64-QAM | 25 0 1 17.91 0.098 2
64-QAM 0 19.09 0.129 2
21425 64-QAM 1 12 0 19.01 0.126 2
2567.5 | 64-QAM 24 19.15 0.130 2
64-QAM | 25 0 1 17.96 0.099 2

Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03

Page: 67 of 1002



Report No.: 2061278R-E3042110012

Channel Conducted RF Output -

Band Freq. | Modulation RB | RB MPR Output Power (W)
(MH2) No. | offset Power (W) .

(dBm) EIRP

QPSK 0 20.56 0.180 2

QPSK 1 24 0 20.50 0.178 2

QPSK 49 20.51 0.178 2

20800 QPSK 50 0 1 19.66 0.147 2

2505 16-QAM 0 19.85 0.153 2
16-QAM 1 24 1 19.80 0.151 2

16-QAM 49 19.70 0.148 2

16-QAM | 50 0 2 18.70 0.117 2

QPSK 0 20.79 0.190 2

QPSK 1 24 0 20.63 0.183 2

QPSK 49 20.60 0.182 2

Band 7 | 21100 QPSK 50 0 1 19.62 0.145 2
10MHz | 2535 16-QAM 0 19.84 0.153 2
16-QAM 1 24 1 19.67 0.147 2

16-QAM 49 19.63 0.146 2

16-QAM | 50 0 2 18.60 0.115 2

QPSK 0 20.43 0.175 2

QPSK 1 24 0 20.44 0.175 2

QPSK 49 20.36 0.172 2

21400 QPSK 50 0 1 19.49 0.141 2

2565 16-QAM 0 19.50 0.141 2
16-QAM 1 24 1 19.45 0.140 2

16-QAM 49 19.44 0.139 2

16-QAM | 50 0 2 18.46 0.111 2
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB [ RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 19.06 0.128 2
20800 64-QAM 1 24 0 19.01 0.126 2
2505 64-QAM 49 18.95 0.124 2
64-QAM | 50 0 1 17.82 0.096 2
64-QAM 0 19.21 0.132 2
Band 7 | 21100 64-QAM 1 24 0 19.09 0.129 2
10MHz | 2535 64-QAM 49 18.91 0.123 2
64-QAM | 50 0 1 17.81 0.096 2
64-QAM 0 19.04 0.127 2
21400 64-QAM 1 24 0 18.98 0.125 2
2565 64-QAM 49 18.88 0.122 2
64-QAM | 50 0 1 17.77 0.095 2

Note:
1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

Channel Conducted RF Output -

Band Freq. | Modulation RB | R8 MPR Output Power (W)
(MH2) No. | offset Power (W) .

(dBm) EIRP

QPSK 0 20.61 0.182 2

QPSK 1 37 0 20.49 0.177 2

QPSK 74 20.46 0.176 2

20825 QPSK 75 0 1 19.62 0.145 2
2507.5 | 16-QAM 0 19.83 0.152 2
16-QAM 1 37 1 19.77 0.150 2

16-QAM 74 19.78 0.151 2

16-QAM | 75 0 2 18.60 0.115 2

QPSK 0 20.69 0.186 2

QPSK 1 37 0 20.52 0.179 2

QPSK 74 20.50 0.178 2

Band 7 | 21100 QPSK 75 0 1 19.50 0.141 2
15MHz | 2535 16-QAM 0 19.89 0.155 2
16-QAM 1 37 1 19.71 0.148 2

16-QAM 74 19.69 0.148 2

16-QAM | 75 0 2 18.61 0.115 2

QPSK 0 20.52 0.179 2

QPSK 1 37 0 20.45 0.176 2

QPSK 74 20.48 0.177 2

21375 QPSK 75 0 1 19.46 0.140 2
2562.5 | 16-QAM 0 19.87 0.154 2
16-QAM 1 37 1 19.80 0.151 2

16-QAM 74 19.86 0.153 2

16-QAM | 75 0 2 18.48 0.112 2
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB [ RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 19.19 0.132 2
20825 64-QAM 1 37 0 19.05 0.127 2
2507.5 | 64-QAM 74 19.02 0.126 2
64-QAM | 75 0 1 17.74 0.094 2
64-QAM 0 19.22 0.132 2
Band 7 | 21100 64-QAM 1 37 0 19.10 0.129 2
15MHz | 2535 64-QAM 74 19.01 0.126 2
64-QAM | 75 0 1 17.78 0.095 2
64-QAM 0 19.15 0.130 2
21375 64-QAM 1 37 0 19.00 0.126 2
2562.5 | 64-QAM 74 18.94 0.124 2
64-QAM | 75 0 1 17.71 0.094 2

Note:
1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

Channel Conducted RF Output -

Band Freq. | Modulation RB | R8 MPR Output Power (W)
(MH2) No. | offset Power (W) .

(dBm) EIRP

QPSK 0 20.78 0.190 2

QPSK 1 49 0 20.70 0.186 2

QPSK 99 20.67 0.185 2

20850 QPSK 100( O 1 19.70 0.148 2

2510 16-QAM 0 19.89 0.155 2
16-QAM 1 49 1 19.71 0.148 2

16-QAM 99 19.59 0.144 2

16-QAM (100 O 2 18.68 0.117 2

QPSK 0 20.84 0.192 2

QPSK 1 49 0 20.47 0.177 2

QPSK 99 20.30 0.170 2

Band 7 | 21100 QPSK 100( O 1 20.30 0.170 2
20MHz | 2535 16-QAM 0 19.57 0.144 2
16-QAM 1 49 1 19.71 0.148 2

16-QAM 99 19.64 0.146 2

16-QAM (100 O 2 18.68 0.117 2

QPSK 0 20.62 0.183 2

QPSK 1 49 0 20.35 0.172 2

QPSK 99 20.34 0.171 2

21350 QPSK 100 O 1 19.48 0.141 2

2560 16-QAM 0 19.71 0.148 2
16-QAM 1 49 1 19.52 0.142 2

16-QAM 99 19.48 0.141 2

16-QAM [ 100| O 2 18.48 0.112 2
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB [ RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 19.24 0.133 2
20850 64-QAM 1 49 0 19.11 0.129 2
2510 64-QAM 99 19.05 0.127 2
64-QAM |100| O 1 17.79 0.095 2
64-QAM 0 19.32 0.136 2
Band 7 | 21100 64-QAM 1 49 0 19.16 0.131 2
20MHz | 2535 64-QAM 99 19.08 0.128 2
64-QAM |100| O 1 17.85 0.097 2
64-QAM 0 19.19 0.132 2
21350 64-QAM 1 49 0 19.13 0.130 2
2560 64-QAM 99 19.04 0.127 2
64-QAM |100| O 1 17.81 0.096 2
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

Product Module
Test Item RF Output Power
Test Mode Mode 5: LTE Band 12
Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
Cho Conducted RF Output .
Band Freq. | Modulation RB| R8 MPR Output Power (W)
(MH2) No. | offset Power (W) e
(dBm) ERP
QPSK 0 22.64 0.177 3
QPSK 1 2 0 22.73 0.181 3
QPSK 5 22.66 0.178 3
23017 QPSK 6 0 1 21.61 0.140 3
699.7 16-QAM 0 21.73 0.144 3
16-QAM 1 2 1 21.82 0.147 3
16-QAM 5 21.69 0.143 3
16-QAM 6 0 2 20.55 0.110 3
QPSK 0 22.83 0.185 3
QPSK 1 2 0 22.91 0.189 3
QPSK 5 22.82 0.185 3
Band 12| 23095 QPSK 6 0 1 21.81 0.147 3
1.4MHz | 707.5 16-QAM 0 21.76 0.145 3
16-QAM 1 2 1 21.79 0.146 3
16-QAM 5 21.65 0.141 3
16-QAM 6 0 2 20.73 0.114 3
QPSK 0 22.98 0.192 3
QPSK 1 2 0 23.08 0.196 3
QPSK 5 23.04 0.195 3
23173 QPSK 6 0 1 22.02 0.154 3
715.3 16-QAM 0 22.11 0.157 3
16-QAM 1 2 1 22.23 0.161 3
16-QAM 5 2210 0.157 3
16-QAM 6 0 2 20.99 0.121 3
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 20.94 0.120 3
23017 64-QAM 1 2 0 21.13 0.125 3
699.7 64-QAM 5 20.88 0.118 3
64-QAM 6 0 1 19.84 0.093 3
64-QAM 0 20.95 0.120 3
Band 12| 23097 64-QAM 1 2 0 21.17 0.126 3
1.4MHz | 707.5 64-QAM 5 20.85 0.117 3
64-QAM 6 0 1 19.82 0.093 3
64-QAM 0 20.91 0.119 3
23173 64-QAM 1 2 0 21.08 0.124 3
715.3 64-QAM 5 20.82 0.117 3
64-QAM 6 0 1 19.79 0.092 3

Note:
1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

S Conducted RF Output -

Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) ==

(dBm) ERP

QPSK 0 22.53 0.173 3

QPSK 1 7 0 22.57 0.175 3

QPSK 14 22.62 0.177 3

23025 QPSK 15 0 1 21.64 0.141 3

700.5 16-QAM 0 21.79 0.146 3
16-QAM 1 7 1 21.81 0.147 3

16-QAM 14 21.88 0.149 3

16-QAM | 15 0 2 20.72 0.114 3

QPSK 0 22.78 0.183 3

QPSK 1 7 0 22.84 0.186 3

QPSK 14 22.73 0.181 3

Band 12| 23095 QPSK 15 0 1 21.83 0.147 3
3MHz 707.5 16-QAM 0 21.79 0.146 3
16-QAM 1 7 1 21.90 0.150 3

16-QAM 14 21.84 0.148 3

16-QAM | 15 0 2 20.74 0.115 3

QPSK 0 22.94 0.190 3

QPSK 1 7 0 23.10 0.197 3

QPSK 14 23.06 0.195 3

23165 QPSK 15 0 1 22.06 0.155 3

714.5 16-QAM 0 21.96 0.152 3
16-QAM 1 7 1 22.14 0.158 3

16-QAM 14 22.04 0.155 3

16-QAM | 15 0 2 21.01 0.122 3
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 20.85 0.117 3
23025 64-QAM 1 7 0 21.18 0.127 3
700.5 64-QAM 14 20.83 0.117 3
64-QAM | 15 0 1 19.76 0.091 3
64-QAM 0 20.90 0.119 3
Band 12| 23095 64-QAM 1 7 0 21.22 0.128 3
3MHz 707.5 64-QAM 14 20.88 0.118 3
64-QAM | 15 0 1 19.81 0.092 3
64-QAM 0 20.86 0.118 3
23165 64-QAM 1 7 0 21.15 0.126 3
714.5 64-QAM 14 20.85 0.117 3
64-QAM | 15 0 1 19.78 0.092 3

Note:
1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

S Conducted RF Output -

Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) ==

(dBm) ERP

QPSK 0 22.75 0.182 3

QPSK 1 12 0 22.47 0.171 3

QPSK 24 22.76 0.182 3

23035 QPSK 25 0 1 21.75 0.145 3

701.5 16-QAM 0 21.85 0.148 3
16-QAM 1 12 1 22.06 0.155 3

16-QAM 24 21.94 0.151 3

16-QAM | 25 0 2 20.72 0.114 3

QPSK 0 22.91 0.189 3

QPSK 1 12 0 22.80 0.184 3

QPSK 24 22.93 0.190 3

Band 12| 23095 QPSK 25 0 1 21.91 0.150 3
5MHz 707.5 16-QAM 0 21.77 0.145 3
16-QAM 1 12 1 21.97 0.152 3

16-QAM 24 21.74 0.144 3

16-QAM | 25 0 2 20.91 0.119 3

QPSK 0 23.00 0.193 3

QPSK 1 12 0 22.78 0.183 3

QPSK 24 23.20 0.202 3

23155 QPSK 25 0 1 22.08 0.156 3

713.5 16-QAM 0 22.32 0.165 3
16-QAM 1 12 1 22.45 0.170 3

16-QAM 24 22.41 0.168 3

16-QAM | 25 0 2 20.99 0.121 3
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 20.86 0.118 3
23035 64-QAM 1 12 0 21.01 0.122 3
701.5 64-QAM 24 20.89 0.119 3
64-QAM | 25 0 1 19.75 0.091 3
64-QAM 0 20.93 0.120 3
Band 12| 23095 64-QAM 1 12 0 21.13 0.125 3
5MHz 707.5 64-QAM 24 20.88 0.118 3
64-QAM | 25 0 1 19.77 0.092 3
64-QAM 0 20.89 0.119 3
23155 64-QAM 1 12 0 21.04 0.123 3
713.5 64-QAM 24 20.90 0.119 3
64-QAM | 25 0 1 19.71 0.090 3
Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W)= (10(power(dBm)/10))*4(-3
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Report No.: 2061278R-E3042110012

S Conducted RF Output -

Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) ==

(dBm) ERP

QPSK 0 22.92 0.189 3

QPSK 1 24 0 22.61 0.176 3

QPSK 49 22.63 0.177 3

23060 QPSK 50 0 1 21.73 0.144 3

704 16-QAM 0 21.74 0.144 3

16-QAM 1 24 1 21.96 0.152 3

16-QAM 49 21.90 0.150 3

16-QAM | 50 0 2 20.76 0.115 3

QPSK 0 23.28 0.206 3

QPSK 1 24 0 22.90 0.188 3

QPSK 49 22.88 0.187 3

Band 12| 23095 QPSK 50 0 1 21.97 0.152 3
10MHz | 707.5 16-QAM 0 21.93 0.151 3
16-QAM 1 24 1 22.02 0.154 3

16-QAM 49 22.01 0.153 3

16-QAM | 50 0 2 20.98 0.121 3

QPSK 0 23.02 0.194 3

QPSK 1 24 0 22.95 0.191 3

QPSK 49 23.04 0.195 3

23130 QPSK 50 0 1 22.02 0.154 3

711 16-QAM 0 21.93 0.151 3
16-QAM 1 24 1 22.03 0.154 3

16-QAM 49 22.15 0.158 3

16-QAM | 50 0 2 21.03 0.122 3
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.19 0.127 3
23060 64-QAM 1 24 0 20.94 0.120 3
704 64-QAM 49 20.90 0.119 3
64-QAM | 50 0 1 19.80 0.092 3
64-QAM 0 21.22 0.128 3
Band 12| 23095 64-QAM 1 24 0 20.97 0.121 3
10MHz | 707.5 64-QAM 49 21.01 0.122 3
64-QAM | 50 0 1 19.84 0.093 3
64-QAM 0 21.14 0.126 3
23130 64-QAM 1 24 0 20.93 0.120 3
711 64-QAM 49 20.99 0.121 3
64-QAM | 50 0 1 19.83 0.093 3

Note:
1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

Product Module
Test Item RF Output Power
Test Mode Mode 6: LTE Band 13
Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
Cho Conducted RF Output .
Band Freq. | Modulation RB| R8 MPR Output Power (W)
(MH2) No. | offset Power (W) e
(dBm) ERP
QPSK 0 23.19 0.201 3
QPSK 1 12 0 22.99 0.192 3
QPSK 24 23.14 0.199 3
23205 QPSK 25 0 1 22.08 0.156 3
779.5 16-QAM 0 22.42 0.169 3
16-QAM 1 12 1 22.52 0.173 3
16-QAM 24 22.40 0.168 3
16-QAM | 25 0 2 21.03 0.122 3
QPSK 0 23.21 0.202 3
QPSK 1 12 0 23.22 0.203 3
QPSK 24 23.13 0.199 3
Band 13| 23230 QPSK 25 0 1 22.05 0.155 3
5MHz 782 16-QAM 0 22.32 0.165 3
16-QAM 1 12 1 22.26 0.163 3
16-QAM 24 22.27 0.163 3
16-QAM | 25 0 2 21.06 0.123 3
QPSK 0 23.25 0.204 3
QPSK 1 12 0 23.18 0.201 3
QPSK 24 23.15 0.200 3
23255 QPSK 25 0 1 22.04 0.155 3
784.5 16-QAM 0 22.01 0.153 3
16-QAM 1 12 1 22.06 0.155 3
16-QAM 24 22.01 0.153 3
16-QAM | 25 0 2 21.10 0.124 3
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.31 0.131 3
23205 64-QAM 1 12 0 21.15 0.126 3
779.5 64-QAM 24 21.24 0.129 3
64-QAM | 25 0 1 19.90 0.094 3
64-QAM 0 21.33 0.131 3
Band 13| 23230 64-QAM 1 12 0 21.18 0.127 3
5MHz 782 64-QAM 24 21.25 0.129 3
64-QAM | 25 0 1 19.94 0.095 3
64-QAM 0 21.28 0.130 3
23255 64-QAM 1 12 0 21.17 0.126 3
784.5 64-QAM 24 21.21 0.128 3
64-QAM | 25 0 1 19.91 0.095 3
Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB

2. power (W)= (10(power(dBm)/10)y*4-3
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
QPSK 0 23.31 0.207 3
QPSK 1 24 0 22.94 0.190 3
QPSK 49 22.85 0.186 3
Band 13| 23230 QPSK 50 0 1 22.05 0.155 3
10MHz 782 16-QAM 0 22.27 0.163 3
16-QAM 1 24 1 22.18 0.160 3
16-QAM 49 22.16 0.159 3
16-QAM | 50 0 2 21.07 0.124 3
64-QAM 0 21.31 0.131 3
Band 13| 23230 64-QAM 1 24 0 21.22 0.128 3
10MHz 782 64-QAM 49 21.28 0.130 3
64-QAM | 50 0 1 19.98 0.096 3

Note:
1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

Product Module
Test Item RF Output Power
Test Mode Mode 7: LTE Band 14
Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
Cho Conducted RF Output .
Band Freq. | Modulation RB| R8 MPR Output Power (W)
(MH2) No. | offset Power (W) e
(dBm) ERP
QPSK 0 23.28 0.206 3
QPSK 1 12 0 23.26 0.205 3
QPSK 24 23.03 0.194 3
23305 QPSK 25 0 1 2217 0.159 3
790.5 16-QAM 0 22.48 0.171 3
16-QAM 1 12 1 22.54 0.173 3
16-QAM 24 22.39 0.167 3
16-QAM | 25 0 2 21.05 0.123 3
QPSK 0 23.22 0.203 3
QPSK 1 12 0 23.27 0.205 3
QPSK 24 23.17 0.200 3
Band 14 | 23330 QPSK 25 0 1 22.10 0.157 3
5MHz 793 16-QAM 0 22.27 0.163 3
16-QAM 1 12 1 22.33 0.165 3
16-QAM 24 22.24 0.162 3
16-QAM | 25 0 2 2112 0.125 3
QPSK 0 23.32 0.207 3
QPSK 1 12 0 23.26 0.205 3
QPSK 24 23.16 0.200 3
23355 QPSK 25 0 1 22.05 0.155 3
795.5 16-QAM 0 22.11 0.157 3
16-QAM 1 12 1 22.08 0.156 3
16-QAM 24 22.01 0.153 3
16-QAM | 25 0 2 21.14 0.126 3
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.58 0.139 3
23305 64-QAM 1 12 0 21.25 0.129 3
790.5 64-QAM 24 21.13 0.125 3
64-QAM | 25 0 1 19.96 0.096 3
64-QAM 0 21.57 0.139 3
Band 14 | 23330 64-QAM 1 12 0 21.28 0.130 3
5MHz 793 64-QAM 24 21.17 0.126 3
64-QAM | 25 0 1 19.94 0.095 3
64-QAM 0 21.55 0.138 3
23355 64-QAM 1 12 0 21.23 0.128 3
795.5 64-QAM 24 21.14 0.126 3
64-QAM | 25 0 1 19.91 0.095 3
Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W)= (10(power(dBm)/10))*4(-3
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
QPSK 0 23.38 0.210 3
QPSK 1 24 0 22.99 0.192 3
QPSK 49 22.93 0.190 3
Band 14 | 23330 QPSK 50 0 1 22.12 0.157 3
10MHz 793 16-QAM 0 22.28 0.163 3
16-QAM 1 24 1 2217 0.159 3
16-QAM 49 2214 0.158 3
16-QAM | 50 0 2 2112 0.125 3
64-QAM 0 21.51 0.137 3
Band 14 | 23330 64-QAM 1 24 0 21.39 0.133 3
10MHz 793 64-QAM 49 21.32 0.131 3
64-QAM | 50 0 1 19.96 0.096 3
Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W)= (10Q(power(dBm)/10))*1(-3
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Report No.: 2061278R-E3042110012

Product Module
Test Item RF Output Power
Test Mode Mode 8: LTE Band 26 (Part 90)
Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
oo Conducted RF Output s
Band Freq. [ Modulation RB| R8 MPR Output Power (W)
(MH2) No. | offset Power (W) e
(dBm) ERP
QPSK 0 22.50 0.172 100
QPSK 1 2 0 22.33 0.165 100
QPSK 5 22.42 0.169 100
26697 QPSK 6 0 1 21.47 0.136 100
814.7 16-QAM 0 21.33 0.131 100
16-QAM 1 2 1 21.40 0.133 100
16-QAM 5 21.33 0.131 100
16-QAM 6 0 2 20.49 0.108 100
QPSK 0 22.30 0.164 100
QPSK 1 2 0 22.44 0.169 100
QPSK 5 22.45 0.170 100
Band 26 | 26740 QPSK 6 0 1 21.38 0.133 100
1.4MHz 819 16-QAM 0 21.32 0.131 100
16-QAM 1 2 1 21.50 0.136 100
16-QAM 5 21.43 0.134 100
16-QAM 6 0 2 20.30 0.104 100
QPSK 0 22.24 0.162 100
QPSK 1 2 0 22.33 0.165 100
QPSK 5 22.28 0.163 100
26783 QPSK 6 0 1 21.32 0.131 100
823.3 16-QAM 0 21.07 0.124 100
16-QAM 1 2 1 2112 0.125 100
16-QAM 5 21.05 0.123 100
16-QAM 6 0 2 20.34 0.104 100
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.02 0.122 100
26697 64-QAM 1 2 0 20.98 0.121 100
814.7 64-QAM 5 20.94 0.120 100
64-QAM 6 0 1 19.77 0.092 100
64-QAM 0 21.05 0.123 100
Band 26 | 26740 64-QAM 1 2 0 21.01 0.122 100
1.4MHz 819 64-QAM 5 20.95 0.120 100
64-QAM 6 0 1 19.75 0.091 100
64-QAM 0 21.03 0.122 100
26783 64-QAM 1 2 0 20.95 0.120 100
823.3 64-QAM 5 20.98 0.121 100
64-QAM 6 0 1 19.79 0.092 100

Note:
1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -

Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) =

(dBm) ERP

QPSK 0 22.42 0.169 100

QPSK 1 7 0 22.41 0.168 100

QPSK 14 22.38 0.167 100

26705 QPSK 15 0 1 21.58 0.139 100

815.5 16-QAM 0 22.07 0.156 100

16-QAM 1 7 1 22.06 0.155 100

16-QAM 14 22.01 0.153 100

16-QAM | 15 0 2 20.66 0.112 100

QPSK 0 22.45 0.170 100

QPSK 1 7 0 22.51 0.172 100

QPSK 14 22.48 0.171 100

Band 26 | 26740 QPSK 15 0 1 21.50 0.136 100
3MHz 819 16-QAM 0 21.28 0.130 100
16-QAM 1 7 1 21.37 0.132 100

16-QAM 14 21.29 0.130 100

16-QAM | 15 0 2 20.49 0.108 100

QPSK 0 22.38 0.167 100

QPSK 1 7 0 22.46 0.170 100

QPSK 14 22.41 0.168 100

26775 QPSK 15 0 1 21.47 0.136 100

822.5 16-QAM 0 21.49 0.136 100

16-QAM 1 7 1 21.47 0.136 100

16-QAM 14 21.41 0.134 100

16-QAM | 15 0 2 20.48 0.108 100
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.06 0.123 100
26705 64-QAM 1 7 0 21.17 0.126 100
815.5 64-QAM 14 21.11 0.125 100
64-QAM | 15 0 1 19.79 0.092 100
64-QAM 0 21.10 0.124 100
Band 26 | 26740 64-QAM 1 7 0 21.18 0.127 100
3MHz 819 64-QAM 14 21.13 0.125 100
64-QAM | 15 0 1 19.85 0.093 100
64-QAM 0 21.08 0.124 100
26775 64-QAM 1 7 0 21.15 0.126 100
822.5 64-QAM 14 21.10 0.124 100
64-QAM | 15 0 1 19.82 0.093 100
Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W)= (10(power(dBm)/10))*4(-3
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Report No.: 2061278R-E3042110012

— Conducted RF Output -

Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) =

(dBm) ERP

QPSK 0 22.51 0.172 100

QPSK 1 12 0 22.46 0.170 100

QPSK 24 22.35 0.166 100

26715 QPSK 25 0 1 21.44 0.135 100

816.5 16-QAM 0 21.45 0.135 100

16-QAM 1 12 1 21.49 0.136 100

16-QAM 24 21.37 0.132 100

16-QAM | 25 0 2 20.52 0.109 100

QPSK 0 22.39 0.167 100

QPSK 1 12 0 22.54 0.173 100

QPSK 24 22.43 0.169 100

Band 26 | 26740 QPSK 25 0 1 21.52 0.137 100
5MHz 819 16-QAM 0 21.84 0.148 100
16-QAM 1 12 1 22.01 0.153 100

16-QAM 24 21.83 0.147 100

16-QAM | 25 0 2 20.53 0.109 100

QPSK 0 22.49 0.171 100

QPSK 1 12 0 22.43 0.169 100

QPSK 24 22.36 0.166 100

26765 QPSK 25 0 1 21.50 0.136 100

821.5 16-QAM 0 21.58 0.139 100

16-QAM 1 12 1 21.55 0.138 100

16-QAM 24 21.51 0.137 100

16-QAM | 25 0 2 20.51 0.109 100
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB| RB Output Power
Band Freq. Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 21.21 0.128 100
26715 64-QAM 1 12 0 21.16 0.126 100
816.5 64-QAM 24 21.17 0.126 100
64-QAM 25 0 1 19.89 0.094 100
64-QAM 0 21.23 0.128 100
Band 26| 26740 64-QAM 1 12 0 21.12 0.125 100
5MHz 819 64-QAM 24 21.18 0.127 100
64-QAM 25 0 1 19.86 0.094 100
64-QAM 0 21.18 0.127 100
26765 64-QAM 1 12 0 21.08 0.124 100
821.5 64-QAM 24 21.11 0.125 100
64-QAM 25 0 1 19.83 0.093 100
Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W)= (10(power(dBm)/10))*4(-3
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
QPSK 0 22.61 0.176 100
QPSK 1 24 0 22.39 0.167 100
QPSK 49 22.27 0.163 100
Band 26 | 26740 QPSK 50 0 1 21.46 0.135 100
10MHz 819 16-QAM 0 22.01 0.153 100
16-QAM 1 24 1 21.98 0.152 100
16-QAM 49 21.87 0.149 100
16-QAM | 50 0 2 20.49 0.108 100
64-QAM 0 21.18 0.127 100
Band 26 | 26740 64-QAM 1 24 0 21.14 0.126 100
10MHz 819 64-QAM 49 21.06 0.123 100
64-QAM | 50 0 1 19.76 0.091 100
Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W)= (10Q(power(dBm)/10))*1(-3
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Report No.: 2061278R-E3042110012

Product Module
Test Item RF Output Power
Test Mode Mode 9: LTE Band 41 (FCC)
Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
oo Conducted RF Output .
Band Freq. [ Modulation RB | RB MPR Output Power (W)
(MH2) No. | offset Power (W) e
(dBm) EIRP
QPSK 0 21.32 0.215 2
QPSK 1 12 0 21.38 0.218 2
QPSK 24 21.28 0.213 2
39675 QPSK 25 0 1 20.39 0.173 2
2498.5 | 16-QAM 0 20.50 0.178 2
16-QAM 1 12 1 20.62 0.183 2
16-QAM 24 20.45 0.176 2
16-QAM | 25 0 2 19.42 0.139 2
QPSK 0 21.37 0.217 2
QPSK 1 12 0 21.38 0.218 2
QPSK 24 21.30 0.214 2
Band 41| 40620 QPSK 25 0 1 20.29 0.169 2
5MHz 2593 16-QAM 0 20.21 0.166 2
16-QAM 1 12 1 20.30 0.170 2
16-QAM 24 20.15 0.164 2
16-QAM | 25 0 2 19.38 0.137 2
QPSK 0 21.59 0.229 2
QPSK 1 12 0 21.67 0.233 2
QPSK 24 21.55 0.226 2
41565 QPSK 25 0 1 20.46 0.176 2
2687.5 | 16-QAM 0 20.76 0.189 2
16-QAM 1 12 1 20.88 0.194 2
16-QAM 24 20.75 0.188 2
16-QAM | 25 0 2 19.39 0.138 2
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 20.45 0.176 2
39675 64-QAM 1 12 0 20.41 0.174 2
2498.5 | 64-QAM 24 20.22 0.167 2
64-QAM | 25 0 1 19.41 0.138 2
64-QAM 0 20.44 0.175 2
Band 41| 40620 64-QAM 1 12 0 20.35 0.172 2
5MHz 2593 64-QAM 24 20.38 0.173 2
64-QAM | 25 0 1 19.48 0.141 2
64-QAM 0 20.39 0.173 2
41565 64-QAM 1 12 0 20.38 0.173 2
2687.5 | 64-QAM 24 20.31 0.170 2
64-QAM | 25 0 1 19.40 0.138 2
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03

Page: 96 of 1002



Report No.: 2061278R-E3042110012

— Conducted RF Output -

Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) .

(dBm) EIRP

QPSK 0 21.31 0.214 2

QPSK 1 24 0 21.21 0.209 2

QPSK 49 21.20 0.209 2

39700 QPSK 50 1 20.43 0.175 2

2501 16-QAM 20.56 0.180 2
16-QAM 1 24 1 20.55 0.180 2

16-QAM 49 20.49 0.177 2

16-QAM | 50 2 19.39 0.138 2

QPSK 21.33 0.215 2

QPSK 1 24 0 21.31 0.214 2

QPSK 49 21.30 0.214 2

Band 41| 40620 QPSK 50 1 20.29 0.169 2
10MHz | 2593 16-QAM 20.45 0.176 2
16-QAM 1 24 1 20.37 0.173 2

16-QAM 49 20.39 0.173 2

16-QAM | 50 2 19.34 0.136 2

QPSK 21.64 0.231 2

QPSK 1 24 0 21.66 0.232 2

QPSK 49 21.59 0.229 2

41540 QPSK 50 1 20.54 0.179 2

2685 16-QAM 20.57 0.181 2
16-QAM 1 24 1 20.60 0.182 2

16-QAM 49 20.54 0.179 2

16-QAM | 50 0 2 19.55 0.143 2

Page: 97 of 1002




Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 20.56 0.180 2
39700 64-QAM 1 24 0 20.48 0.177 2
2501 64-QAM 49 20.43 0.175 2
64-QAM | 50 0 1 19.41 0.138 2
64-QAM 0 20.54 0.179 2
Band 41| 40620 64-QAM 1 24 0 20.44 0.175 2
10MHz | 2593 64-QAM 49 20.43 0.175 2
64-QAM | 50 0 1 19.35 0.136 2
64-QAM 0 20.49 0177 2
41540 64-QAM 1 24 0 20.42 0.175 2
2685 64-QAM 49 20.40 0.174 2
64-QAM | 50 0 1 19.34 0.136 2

Note:
1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -

Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) .

(dBm) EIRP

QPSK 0 21.36 0.217 2

QPSK 1 37 0 21.27 0.212 2

QPSK 74 21.19 0.208 2

39725 QPSK 75 1 20.35 0.172 2
2503.5 | 16-QAM 20.65 0.184 2
16-QAM 1 37 1 20.52 0.179 2

16-QAM 74 20.47 0.177 2

16-QAM | 75 2 19.42 0.139 2

QPSK 21.37 0.217 2

QPSK 1 37 0 21.31 0.214 2

QPSK 74 21.30 0.214 2

Band 41| 40620 QPSK 75 1 20.25 0.168 2
15MHz | 2593 16-QAM 20.51 0.178 2
16-QAM 1 37 1 20.41 0.174 2

16-QAM 74 20.40 0.174 2

16-QAM | 75 2 19.31 0.135 2

QPSK 21.63 0.231 2

QPSK 1 37 0 21.58 0.228 2

QPSK 74 21.53 0.225 2

41515 QPSK 75 1 20.46 0.176 2
2682.5 | 16-QAM 20.83 0.192 2
16-QAM 1 37 1 20.73 0.187 2

16-QAM 74 20.67 0.185 2

16-QAM | 75 0 2 19.50 0.141 2
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 20.50 0.178 2
39725 64-QAM 1 37 0 20.40 0.174 2
2503.5 | 64-QAM 74 20.35 0.172 2
64-QAM | 75 0 1 19.38 0.137 2
64-QAM 0 20.47 0.177 2
Band 41| 40620 64-QAM 1 37 0 20.38 0.173 2
15MHz | 2593 64-QAM 74 20.29 0.169 2
64-QAM | 75 0 1 19.31 0.135 2
64-QAM 0 20.45 0.176 2
41515 64-QAM 1 37 0 20.32 0.171 2
2682.5 | 64-QAM 74 20.28 0.169 2
64-QAM | 75 0 1 19.27 0.134 2

Note:
1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -

Band Freq. | Modulation RB| RB MPR Output Power (W)
(MH2) No. | offset Power (W) .

(dBm) EIRP

QPSK 0 21.52 0.225 2

QPSK 1 49 0 21.36 0.217 2

QPSK 99 21.35 0.216 2

39750 QPSK 100 1 20.46 0.176 2

2506 16-QAM 20.47 0.177 2
16-QAM 1 49 1 20.38 0.173 2

16-QAM 99 20.31 0.170 2

16-QAM | 100 2 19.40 0.138 2

QPSK 21.69 0.234 2

QPSK 1 49 0 21.41 0.219 2

QPSK 99 21.34 0.216 2

Band 41| 40620 QPSK 100 1 20.40 0.174 2
20MHz | 2593 16-QAM 20.68 0.185 2
16-QAM 1 49 1 20.50 0.178 2

16-QAM 99 20.41 0.174 2

16-QAM | 100 2 19.40 0.138 2

QPSK 21.58 0.228 2

QPSK 1 49 0 21.57 0.228 2

QPSK 99 21.56 0.227 2

41490 QPSK 100 1 20.52 0.179 2

2680 16-QAM 20.79 0.190 2
16-QAM 1 49 1 20.67 0.185 2

16-QAM 99 20.66 0.185 2

16-QAM (100 O 2 19.53 0.142 2
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
64-QAM 0 20.60 0.182 2
39750 64-QAM 1 49 0 20.41 0.174 2
2506 64-QAM 99 20.43 0.175 2
64-QAM | 100 1 19.34 0.136 2
64-QAM 20.65 0.184 2
Band 41| 40620 64-QAM 1 49 0 20.40 0.174 2
20MHz | 2593 64-QAM 99 20.32 0.171 2
64-QAM | 100 1 19.41 0.138 2
64-QAM 20.58 0.181 2
41490 64-QAM 1 49 0 20.37 0.173 2
2680 64-QAM 99 20.35 0.172 2
64-QAM | 100 O 1 19.37 0.137 2
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

Product Module
Test Item RF Output Power
Test Mode Mode 9: LTE Band 41 (ISED)
Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
S Conducted RF Output .
Band Freq. | Modulation RS | RB MPR Output Power (W)
(MH2) No. | offset Power (W) e
(dBm) EIRP
QPSK 0 21.31 0.214 2
QPSK 1 12 0 21.36 0.217 2
QPSK 24 21.25 0.211 2
Band 41| 39715 QPSK 25 0 1 20.37 0.173 2
5MHz | 2502.5 | 16-QAM 0 20.52 0.179 2
16-QAM 1 12 1 20.61 0.182 2
16-QAM 24 20.46 0.176 2
16-QAM | 25 0 2 19.41 0.138 2
64-QAM 0 20.44 0.175 2
Band 41| 39675 64-QAM 1 12 0 20.43 0.175 2
5MHz | 2498.5 | 64-QAM 24 20.23 0.167 2
64-QAM | 25 0 1 19.42 0.139 2
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W)= (10(power(dBm)/10))*1()-3
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
QPSK 0 21.35 0.216 2
QPSK 1 24 0 21.27 0.212 2
QPSK 49 21.25 0.211 2
Band 41| 39740 QPSK 50 0 1 20.41 0.174 2
10MHz | 2505 16-QAM 0 20.57 0.181 2
16-QAM 1 24 1 20.54 0.179 2
16-QAM 49 20.42 0.175 2
16-QAM | 50 0 2 19.34 0.136 2
64-QAM 0 20.55 0.180 2
Band 41| 39700 64-QAM 1 24 0 20.47 0.177 2
10MHz | 2501 64-QAM 49 20.41 0.174 2
64-QAM | 50 0 1 19.45 0.140 2
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
QPSK 0 21.35 0.216 2
QPSK 1 37 0 21.23 0.210 2
QPSK 74 21.14 0.206 2
39765 QPSK 75 1 20.32 0.171 2
2507.5 | 16-QAM 20.64 0.184 2
Band 41 16-QAM 1 37 1 20.51 0.178 2
15MHz 16-QAM 74 20.43 0.175 2
16-QAM | 75 2 19.41 0.138 2
64-QAM 20.49 0.177 2
39725 64-QAM 1 37 0 20.36 0.172 2
2503.5 | 64-QAM 74 20.32 0.171 2
64-QAM | 75 0 1 19.32 0.136 2
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) EIRP
(dBm) EIRP
QPSK 0 21.51 0.224 2
QPSK 1 49 0 21.37 0.217 2
QPSK 99 21.32 0.215 2
39790 QPSK 100 O 1 20.44 0.175 2
2510 16-QAM 0 20.46 0.176 2
Band 41 16-QAM 1 49 1 20.37 0.173 2
20MHz 16-QAM 99 20.30 0.170 2
16-QAM | 100| O 2 19.39 0.138 2
64-QAM 0 20.58 0.181 2
39750 64-QAM 1 49 0 20.44 0.175 2
2506 64-QAM 99 20.42 0.175 2
64-QAM | 100| O 1 19.36 0.137 2

Note:
1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W)= (10(power(dBm)/10)y*4 -3
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Report No.: 2061278R-E3042110012

Product Module
Test Item RF Output Power
Test Mode Mode 10: LTE Band 71
Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
oo Conducted RF Output .
Band Freq. [ Modulation RB | RB MPR Output Power (W)
(MH2) No. | offset Power (W) e
(dBm) ERP
QPSK 0 22.92 0.189 3
QPSK 1 12 0 23.20 0.202 3
QPSK 24 23.06 0.195 3
133147 QPSK 25 0 1 21.94 0.151 3
665.5 16-QAM 0 22.35 0.166 3
16-QAM 1 12 1 22.42 0.169 3
16-QAM 24 22.22 0.161 3
16-QAM | 25 0 2 20.94 0.120 3
QPSK 0 23.07 0.196 3
QPSK 1 12 0 22.80 0.184 3
QPSK 24 22.92 0.189 3
Band 71 | 133297 QPSK 25 0 1 21.89 0.149 3
5MHz 680.5 16-QAM 0 22.10 0.157 3
16-QAM 1 12 1 22.14 0.158 3
16-QAM 24 22.08 0.156 3
16-QAM | 25 0 2 20.92 0.119 3
QPSK 0 22.87 0.187 3
QPSK 1 12 0 22.94 0.190 3
QPSK 24 22.81 0.185 3
133447 QPSK 25 0 1 21.73 0.144 3
695.5 16-QAM 0 21.67 0.142 3
16-QAM 1 12 1 21.79 0.146 3
16-QAM 24 21.65 0.141 3
16-QAM | 25 0 2 20.76 0.115 3
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Report No.: 2061278R-E3042110012

Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 2211 0.157 3
133147 | 64-QAM 1 12 0 21.88 0.149 3
665.5 64-QAM 24 21.94 0.151 3
64-QAM | 25 0 1 20.52 0.109 3
64-QAM 0 21.83 0.147 3
Band 71 | 133297 | 64-QAM 1 12 0 21.69 0.143 3
5MHz 680.5 64-QAM 24 21.74 0.144 3
64-QAM | 25 0 1 20.34 0.104 3
64-QAM 0 21.96 0.152 3
133447 | 64-QAM 1 12 0 21.73 0.144 3
695.5 64-QAM 24 21.82 0.147 3
64-QAM | 25 0 1 20.31 0.104 3

Note:
1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W): (1 0(power(dBm)/10))*1 03
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Report No.: 2061278R-E3042110012

— Conducted RF Output -

Band Freq. | Modulation RB | R8 MPR Output Power (W)
(MH2) No. | offset Power (W) ==

(dBm) ERP

QPSK 0 22.97 0.191 3

QPSK 1 24 0 22.89 0.188 3

QPSK 49 22.78 0.183 3

133172 QPSK 50 1 21.97 0.152 3

668 16-QAM 22.14 0.158 3
16-QAM 1 24 1 22.10 0.157 3

16-QAM 49 22.00 0.153 3

16-QAM | 50 2 20.98 0.121 3

QPSK 23.03 0.194 3

QPSK 1 24 0 22.99 0.192 3

QPSK 49 22.81 0.185 3

Band 71 | 133297 QPSK 50 1 21.90 0.150 3
10MHz | 680.5 16-QAM 2212 0.157 3
16-QAM 1 24 1 2211 0.157 3

16-QAM 49 21.99 0.153 3

16-QAM | 50 2 20.85 0.117 3

QPSK 22.68 0.179 3

QPSK 1 24 0 22.73 0.181 3

QPSK 49 22.62 0.177 3

133422 QPSK 50 1 21.75 0.145 3

693 16-QAM 21.80 0.146 3

16-QAM 1 24 1 21.84 0.148 3

16-QAM 49 21.68 0.142 3

16-QAM | 50 0 2 20.76 0.115 3
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Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 22.07 0.156 3
133172 | 64-QAM 1 24 0 21.91 0.150 3
668 64-QAM 49 21.94 0.151 3
64-QAM | 50 0 1 20.64 0.112 3
64-QAM 0 22.02 0.154 3
Band 71 | 133297 | 64-QAM 1 24 0 21.82 0.147 3
10MHz | 680.5 64-QAM 49 21.77 0.145 3
64-QAM | 50 0 1 20.48 0.108 3
64-QAM 0 22.03 0.154 3
133422 | 64-QAM 1 24 0 21.85 0.148 3
693 64-QAM 49 21.81 0.147 3
64-QAM | 50 0 1 20.49 0.108 3
Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W)= (10Q(power(dBm)/10))*1(-3
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— Conducted RF Output -

Band Freq. | Modulation RB | R8 MPR Output Power (W)
(MH2) No. | offset Power (W) ==

(dBm) ERP

QPSK 0 22.94 0.190 3

QPSK 1 37 0 22.88 0.187 3

QPSK 74 22.78 0.183 3

133197 QPSK 75 0 1 21.91 0.150 3

670.5 16-QAM 0 22.19 0.160 3
16-QAM 1 37 1 22.11 0.157 3

16-QAM 74 22.07 0.156 3

16-QAM | 75 0 2 20.93 0.120 3

QPSK 0 22.94 0.190 3

QPSK 1 37 0 23.00 0.193 3

QPSK 74 22.82 0.185 3

Band 71 | 133297 QPSK 75 0 1 21.88 0.149 3
15MHz | 680.5 16-QAM 0 22.04 0.155 3
16-QAM 1 37 1 22.08 0.156 3

16-QAM 74 21.93 0.151 3

16-QAM | 75 0 2 20.97 0.121 3

QPSK 0 22.86 0.187 3

QPSK 1 37 0 22.82 0.185 3

QPSK 74 22.65 0.178 3

133397 QPSK 75 0 1 21.82 0.147 3

690.5 16-QAM 0 2211 0.157 3
16-QAM 1 37 1 22.09 0.156 3

16-QAM 74 21.83 0.147 3

16-QAM | 75 0 2 20.82 0.117 3
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Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. | Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 22.03 0.154 3
133197 | 64-QAM 1 37 0 21.96 0.152 3
670.5 64-QAM 74 21.90 0.150 3
64-QAM | 75 0 1 20.46 0.107 3
64-QAM 0 21.97 0.152 3
Band 71 | 133297 | 64-QAM 1 37 0 21.88 0.149 3
15MHz | 680.5 64-QAM 74 21.77 0.145 3
64-QAM | 75 0 1 20.43 0.107 3
64-QAM 0 22.00 0.153 3
133397 | 64-QAM 1 37 0 21.93 0.151 3
690.5 64-QAM 74 21.89 0.149 3
64-QAM | 75 0 1 20.42 0.106 3
Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W)= (10Q(power(dBm)/10))*1(-3
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— Conducted RF Output o
Band Freq. Modulation RB| R8 MPR Output Power (W)
(MH2) No. | offset Power (W) ===
(dBm) ERP
QPSK 0 23.08 0.196 3
QPSK 1 49 0 23.07 0.196 3
QPSK 99 23.00 0.193 3
133222 QPSK 100 O 1 21.24 0.129 3
673 16-QAM 0 22.00 0.153 3
16-QAM 1 49 1 21.98 0.152 3
16-QAM 99 21.81 0.147 3
16-QAM | 100| O 2 20.97 0.121 3
QPSK 0 23.23 0.203 3
QPSK 1 49 0 22.78 0.183 3
QPSK 99 22.54 0.173 3
Band 71| 133322 QPSK 100 O 1 21.85 0.148 3
20MHz 683 16-QAM 0 22.09 0.156 3
16-QAM 1 49 1 2217 0.159 3
16-QAM 99 21.92 0.150 3
16-QAM | 100| O 2 20.92 0.119 3
QPSK 0 22.98 0.192 3
QPSK 1 49 0 22.79 0.184 3
QPSK 99 22.63 0.177 3
133372 QPSK 100 O 1 21.84 0.148 3
688 16-QAM 0 21.95 0.151 3
16-QAM 1 49 1 21.90 0.150 3
16-QAM 99 21.68 0.142 3
16-QAM | 100| O 2 20.84 0.117 3
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Conducted RF Output o
Channel Limit
. RB | RB Output Power
Band Freq. Modulation MPR (W)
No. | offset Power (W)
(MHz) ERP
(dBm) ERP
64-QAM 0 22.27 0.163 3
133222 64-QAM 1 49 0 21.93 0.151 3
673 64-QAM 99 21.87 0.149 3
64-QAM 100 1 20.56 0.110 3
64-QAM 21.99 0.153 3
Band 71| 133322 64-QAM 1 49 0 21.86 0.148 3
20MHz 683 64-QAM 99 21.81 0.147 3
64-QAM 100 1 20.41 0.106 3
64-QAM 22.04 0.155 3
133372 64-QAM 1 49 0 21.96 0.152 3
688 64-QAM 99 21.93 0.151 3
64-QAM 100 O 1 20.51 0.109 3
Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W)= (10Q(power(dBm)/10))*1(-3
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Product

Module

Test ltem

RF Output Power

Test Mode

Mode 11: LTE CA Band 5B

Date of Test

2020/08/19

Test Site

SR12-H

o idi 0,
Temperature(°C) 23 Humidity (%RH) |67

PCC SCC Power ERP Power Limit

uL uL ] uL uL A L SLOAN Limit

Bana| Bandwidth | we e uL p8 |Bana|Bandwidtn [ uL | e uL = apsk | 16-0am | s40AM | RF Output RF Output RF Output o

(MHz) | Channel AUENCY | P No. (MHz) | Channel QUENCY | BB No. (dBm) | (dBm) (dBm) Power(W) Power(W) Power(W)

(MHz) offset (MHz) offset ERP ERP ERP ERP
5 s 20428 8758 1 24 5 10 20500 834 1 0 21.20 2023 1872 0127 0102 0.072 7
5 s 20428 8758 25 0 5 10 20500 34 50 0 2064 1938 1811 .12 0.084 0.082 7
5 5 20478 8318 1 24 5 10 20850 839 1 0 2118 2049 18.42 0127 0.108 0.067 7
5 s 20478 8318 25 0 5 10 20850 839 50 0 19.39 1839 1838 0.084 0.067 0.088 7
5 5 20528 3358 1 24 5 10 20600 844 1 o 2231 29 2013 0164 0450 0100 7
5 s 20528 836.8 28 0 5 10 20600 a44 50 0 20,95 2006 20.08 0.120 0.088 0.088 7
5 10 20450 879 1 49 5 5 20822 838.2 1 0 23,30 207 12.90 0.180 0.124 0.075 7
5 10 20450 829 50 0 5 5 20522 836.2 2 0 19.94 1.1 19.03 0.085 0.077 0.077 7
5 10 20500 834 1 49 5 5 20872 841.2 1 0 2237 2159 1962 0.163 0.139 0.089 7
5 10 20500 834 50 0 5 5 20572 8412 25 o 2094 1985 1995 0.120 0.085 0085 7
5 10 20850 839 1 49 5 5 20822 846.2 1 0 1971 1878 1716 0.080 0.073 0.050 7
5 10 20550 839 50 0 5 5 20822 846.2 25 0 1917 1787 17.84 0.080 0.061 0.059 7
5 10 20450 829 1 49 5 10 20549 8389 1 o 22420 2144 19.39 0.169 0.135 0.084 T
5 10 20450 829 50 0 5 10 20549 8389 50 0 19.94 12.01 19.04 0.085 0.077 0.077 7
5 10 20476 3316 1 49 5 10 20575 8415 1 o 2182 2099 1899 0147 0424 0077 7
5 10 20476 8316 50 0 5 10 20875 8415 50 0 19.41 1829 18.24 0.084 0.085 0.064 7
5 10 20501 8341 1 49 5 10 20800 44 1 0 2204 2110 19.08 0158 0.124 0.078 7
5 10 20501 834.1 50 a 5 10 20600 B4s 50 o 2011 18.16 18.21 0.089 0.080 0.081 T

Note:

1. Measure Level (ERP) = Reading Level (dBm) + Antenna Gain(dBi)-2.15dB
2. power (W)= (10(power(dBm)/10))*1()-3
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Product Module

Test Item RF Output Power

Test Mode Mode 12: LTE CABand 7C

Date of Test 2020/08/19 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W)= (10(power(dBm)/10))*1()-3
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Product Module

Test Item RF Output Power

Test Mode Mode 13: LTE CA Band 41C (FCC)

Date of Test 2020/09/02 Test Site SR12-H
Temperature(°C) 23 Humidity (%RH) |67

Page: 117 of 1002



Report No.: 2061278R-E3042110012

Note:
1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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Product Module

Test Item RF Output Power

Test Mode Mode 13: LTE CA Band 41C (ISED)

Date of Test 2020/09/02 Test Site SR12-H

Temperature(°C) 23 Humidity (%RH) |67
Note:

1. Measure Level (EIRP) = Reading Level (dBm) + Antenna Gain(dBi)
2. power (W): (1 0(power(dBm)/10))*1 03
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4. Occupied Bandwidth

4.1. Test Setup

4.2. Test Procedure

1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and
attenuator. The path loss was compensated to the results for each measurement.

3. The 26 dB bandwidth and 99% occupied bandwidth of the low & middle & high channel for

the highest RF powers were measured.

4.3. Test Method

KDB 971168 D01 Power Meas License Digital Systems v03 sub-clause4.2 & 4.3
ANSI C63.26-2015 Sub-clause 5.4.3 & 5.4.4
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4.4. Test Result

Product Module
Test Item Occupied Bandwidth
Test Mode Mode 1: LTE Band 2/25
Date of Test 2020/09/02 Test Site SR12-H
Temperature(°C) 24 Humidity (%RH) |60
Bandwidth Modulation Frequency Mea(sl\ljll;_elzztevel Limit
(MHZz) (MHz) (MHZz)
26dB BW 99% BW
1850.7 1.218 1.080 N/A
QPSK 1882.5 1.219 1.079 N/A
1914.3 1.205 1.087 N/A
1850.7 1.203 1.079 N/A
1.4M 16-QAM 1882.5 1.225 1.081 N/A
1914.3 1.221 1.082 N/A
1850.7 1.211 1.079 N/A
64-QAM 1882.5 1.211 1.080 N/A
1914.3 1.211 1.080 N/A
1851.5 2.940 2.691 N/A
QPSK 1882.5 2.944 2.693 N/A
1913.5 2.951 2.687 N/A
1851.5 2.937 2.684 N/A
3M 16-QAM 1882.5 2.946 2.684 N/A
1913.5 2.948 2.685 N/A
1851.5 2.919 2.683 N/A
64-QAM 1882.5 2.911 2.683 N/A
1913.5 2.907 2.685 N/A
1852.5 4.869 4.469 N/A
QPSK 1882.5 4,912 4.488 N/A
1912.5 4.892 4.476 N/A
1852.5 4.917 4473 N/A
5M 16-QAM 1882.5 4.824 4.469 N/A
1912.5 4.873 4.476 N/A
1852.5 4.844 4.479 N/A
64-QAM 1882.5 4.867 4.479 N/A
1912.5 4.893 4.488 N/A
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Bandwidth . Frequenc Measure Level Limit

e Modulation (|\q/|Hz) y (MHz) i)
26dB BW 99% BW

1855 9.731 8.955 N/A

QPSK 1882.5 9.688 8.948 N/A

1910 9.628 8.945 N/A

1855 9.668 8.941 N/A

10M 16-QAM 1882.5 9.644 8.943 N/A

1910 9.608 8.935 N/A

1855 9.633 8.932 N/A

64-QAM 1882.5 9.643 8.938 N/A

1910 9.585 8.929 N/A

1857.5 14.530 13.441 N/A

QPSK 1882.5 14.500 13.403 N/A

1907.5 14.450 13.410 N/A

1857.5 14.470 13.419 N/A

15M 16-QAM 1882.5 14.450 13.389 N/A

1907.5 14.390 13.416 N/A

1857.5 14.430 13.396 N/A

64-QAM 1882.5 14.350 13.365 N/A

1907.5 14.470 13.388 N/A

1860 19.150 17.885 N/A

QPSK 1882.5 19.010 17.834 N/A

1905 19.340 17.867 N/A

1860 19.110 17.867 N/A

20M 16-QAM 1882.5 19.200 17.856 N/A

1905 19.150 17.821 N/A

1860 19.230 17.871 N/A

64-QAM 1882.5 19.270 17.846 N/A

1905 19.190 17.841 N/A
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QPSK_CH26047_1.4M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT

ALIGM AUTO 02:12:38 AM Aug 27, 2020

|[Center Freq 1.850700000 GHz Center Freq: 1550700000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 Ao s By I 1.850700000 GHz
0.00
-10.0
-20.0
.0 et ple Pt b pned
-50.0
o0 CF Step
300.000 kHz
ICenter 1.851 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.7 dBm Freq Offset
OH
1.0798 MHz :
Transmit Freq Error -360 Hz OBW Power 99.00 %
x dB Bandwidth 1.218 MHz x dB -26.00 dB
IMSG STATUS
QPSK_CH26365_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT

ALIGM AUTO 02:11:29 AM Aug 27, 2020

|[Center Freq 1.882500000 GHz Center Freq: 1552500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 PO PPN PN WO NP, 1.882500000 GHz|
0.00
-10.0
-20.0 J \
-30.0
|t e
00 NETY, el i /L TV A PR
-50.0
o0 CF Step
300.000 kHz,
ICenter 1.883 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.0 dBm Freq Offset
0Hz
1.0786 MHz
Transmit Freq Error -202 Hz OBW Power 99.00 %
x dB Bandwidth 1.219 MHz x dB -26.00 dB
IMSG STATUS
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QPSK_CH26683_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:14:03 AM Aug 27, 2020
|[Center Freq 1.914300000 GHz Center Freq: 1.914300000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A h N Y 1.914300000 GHz
0.00
-10.0 \
-20.0
300 AHMWH \MH““WV“ﬂP“Wvuﬁmw_n
SR SRS e
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.914 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.8 dBm Freq Offset
0Hz
1.0872 MHz
Transmit Freq Error 881 Hz OBW Power 99.00 %
x dB Bandwidth 1.205 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26047_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:13:10 AM Aug 27, 2020
|[Center Freq 1.850700000 GHz Center Freq: 1.850700000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 N 1.850700000 GHz
PJI iy ALGRAT T
0.00
-10.0 \
-20.0 / \
-30.0
oo WWM WLMW
-50.0
o0 CF Step
300.000 kHz
ICenter 1.851 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.9 dBm Freq Offset
0Hz
1.0789 MHz
Transmit Freq Error 964 Hz OBW Power 99.00 %
x dB Bandwidth 1.203 MHz x dB -26.00 dB
IMSG STATUS
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16QAM_CH26365_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:11:08 AM Aug 27, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 P I GHN ¥ S 1.882500000 GHz|
0.00
-10.0 \
-20.0 / \
-30.0
MWN ]
-40.0
-50.0
o0 CF Step
300.000 kHz,
ICenter 1.883 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
0Hz
1.0811 MHz
Transmit Freq Error -561 Hz OBW Power 99.00 %
x dB Bandwidth 1.225 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26683_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:13:33 AM Aug 27, 2020
|[Center Freq 1.914300000 GHz Center Freq: 1.914300000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 a N . 1.914300000 GHz
rJuv—\-J-\J R g e ) S|
0.00
-10.0 \
-20.0
30.0 '\J\RH"L'LJ ‘\'“\ﬂ-..-\. AT g LI .
B L\JW‘M
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.914 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.6 dBm Freq Offset
0Hz
1.0816 MHz
Transmit Freq Error 140 Hz OBW Power 99.00 %
x dB Bandwidth 1.221 MHz x dB -26.00 dB
IMSG STATUS
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64QAM_CH26047_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:42:52 AM Aug 28, 2020
|[Center Freq 1.850700000 GHz Center Freq: 1.850700000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.850700000 GHz
100 e S A A A e AV SV T V|
0.00
-10.0
-20.0 / \
-20.0
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.851 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.0 dBm Freq Offset
0Hz
1.0789 MHz
Transmit Freq Error 851 Hz OBW Power 99.00 %
x dB Bandwidth 1.211 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26365_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:42:09 &AM Aug 28, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.882500000 GHz
100 Lo S W el e T T A e e oy
0.00
-10.0 \
-20.0
0 sl f \M
-40.0 ‘“Y"MU“’“W ARAATANL Y T Frerrnd
-50.0
o0 CF Step
300.000 kHz
ICenter 1.883 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.0 dBm Freq Offset
0Hz
1.0795 MHz
Transmit Freq Error 962 Hz OBW Power 99.00 %
x dB Bandwidth 1.211 MHz x dB -26.00 dB
IMSG STATUS
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64QAM_CH26683_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:47:54 AM 2ug 28, 2020
|[Center Freq 1.914300000 GHz Center Freq: 1.914300000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.914300000 GHz
100 A A T R A T e o]
0.00
-10.0 \1
-20.0 j \M\
GDD(MMM¢N~MNNWM*V .y oy Mwhdhmmﬂmwvh
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.914 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 26.8 dBm Freq Offset
0Hz
1.0803 MHz
Transmit Freq Error 787 Hz OBW Power 99.00 %
x dB Bandwidth 1.211 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26055_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:55:10 AM Aug 27, 2020
|[Center Freq 1.851500000 GHz Center Freq: 1.851500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . Pt o ol 1.851500000 GHz
0.00
-10.0 / \
-20.0 / \.
-30.0 ‘JJ’I L\\\M\
T _ A e ARy
-50.0
o0 CF Step
600.000 kHz
ICenter 1.852 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.3 dBm Freq Offset
0Hz
2.6912 MHz
Transmit Freq Error 5.777 kHz OBW Power 99.00 %
x dB Bandwidth 2.940 MHz x dB -26.00 dB
IMSG STATUS
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QPSK_CH26365_3M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT

ALIGM AUTO

02:08:01 AM Aug27, 2020

|Center Freq 1.882500000 GHz Center Freql: 1.882500000 GHz Radio 5td: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 L At et A 1.882500000 GHz
0.00
10.0 j \

20.0 Jf

-30.0 }

L~
oo PURIPwY S IL""M\,MWMM
-50.0
o0 CF Step
600.000 kHz,
ICenter 1.883 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.5 dBm Freq Offset
OH
2.6926 MHz :
Transmit Freq Error 4.976 kHz OBW Power 99.00 %
x dB Bandwidth 2.944 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26675_3M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT ALIGM AUTO 01:56:30 AM Aug 27, 2020

|Center Freq 1.913500000 GHz Center Freq: 1913500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 ot P P A 1913500000 GHz
0.00
10.0 / \

20.0 /

0 / \anmvv’\ﬂwwww
-40.0
-50.0
o0 CF Step
600.000 kHz,
ICenter 1.914 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.4 dBm Freq Offset
OH
2.6874 MHz :
Transmit Freq Error 965 Hz OBW Power 99.00 %
x dB Bandwidth 2.951 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH26055_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:55:30 AM Aug 27, 2020
|[Center Freq 1.851500000 GHz Center Freq: 1.851500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
o 1.851500000 GHz
100 | WL A R AT N LN & pye v |
0.00
-10.0 /( \
-20.0 "'f \
-30.0 Mrfj \\‘r‘
i ey
00 WMW!’I Furbn—ay
-50.0
o0 CF Step
600.000 kHz
ICenter 1.852 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 28.2 dBm Freq Offset
0Hz
2.6844 MHz
Transmit Freq Error -1.905 kHz OBW Power 99.00 %
x dB Bandwidth 2.937 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26365_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:09:02 &AM Aug 27, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 an 1.882500000 GHz
K A TOWH o LT R A ARy
0.00
-10.0 / \
-20.0 / \
o0 J\-.v-«f\:w/“'"fu/ \L.,_
ap o T it
-50.0
o0 CF Step
600.000 kHz
ICenter 1.883 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 28.6 dBm Freq Offset
0Hz
2.6841 MHz
Transmit Freq Error -1.660 kHz OBW Power 99.00 %
x dB Bandwidth 2.946 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH26675_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:55:58 AM Aug 27, 2020
|[Center Freq 1.913500000 GHz Center Freq: 1.913500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
" 1.913500000 GHz
100 S e e e v e T |
0.00
-10.0 // \
-20.0
s W‘,\,wm..mﬁ T T S
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 1.914 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 28.2 dBm Freq Offset
0Hz
2.6852 MHz
Transmit Freq Error -2.145 kHz OBW Power 99.00 %
x dB Bandwidth 2.948 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26055_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:49:29 AM Aug 28, 2020
|[Center Freq 1.851500000 GHz Center Freq: 1.851500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.851500000 GHz
10 R P | o g v o
0.00
-10.0 } L
-20.0 J/ \
-20.0 Mv/ \\“M
00 v i S ] Lt WOTLNPY RPN
-50.0
o0 CF Step
600.000 kHz
ICenter 1.852 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 27.5 dBm Freq Offset
0Hz
2.6834 MHz
Transmit Freq Error 4.776 kHz OBW Power 99.00 %
x dB Bandwidth 2.919 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH26365_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:50:48 AM Aug 28, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.882500000 GHz
T AR AP e o
0.00
-10.0 } L
-20.0 / \
S b AT
00 Pt g
-50.0
o0 CF Step
600.000 kHz
ICenter 1.883 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 27.4 dBm Freq Offset
0Hz
2.6832 MHz
Transmit Freq Error 4.785 kHz OBW Power 99.00 %
x dB Bandwidth 2.911 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26675_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:50:13 AM Aug 28, 2020
|[Center Freq 1.913500000 GHz Center Freq: 1.913500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.913500000 GHz
TRV ATTTAWY NS, L T Al
0.00
-10.0 ) \
e WJ/ \\m
s peallgplon N A A |
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 1.914 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 27.5 dBm Freq Offset
0Hz
2.6853 MHz
Transmit Freq Error 3.756 kHz OBW Power 99.00 %
x dB Bandwidth 2.907 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH26065_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:49:21 AM Aug 27, 2020
|[Center Freq 1.852500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 - n " 1.852500000 GHz
0.00
-10.0 / \
-20.0 /H l\\
0.0 T e, T AT ]
-40.0 MWVJ
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.853 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset
0Hz
4.4685 MHz
Transmit Freq Error 2.532 kHz OBW Power 99.00 %
x dB Bandwidth 4.869 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26365_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:46:19 AM Aug 27, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 s Adaain  n. PN 1.882500000 GHz
0.00
-10.0 / \
-20.0 /J)f \\
-30.0
P [P
-40.0 m
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.883 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.6 dBm Freq Offset
0Hz
4.4881 MHz
Transmit Freq Error 1.186 kHz OBW Power 99.00 %
x dB Bandwidth 4.912 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH26665_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:50:12 AM Aug 27, 2020
|[Center Freq 1.912500000 GHz Center Freq: 1.912500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 " ool 1.912500000 GHz
0.00
-10.0 / LL\\
-20.0
wm e ey
00 W "L..MVW-\'Jh
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.913 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.5 dBm Freq Offset
0Hz
4.4759 MHz
Transmit Freq Error -3.375 kHz OBW Power 99.00 %
x dB Bandwidth 4.892 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26065_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF 50 6 AC SEMSE:INT] ALIGNAUTO 01:49:35 AM Aug 27, 2020
|Center Freq 1.852500000 GHz Center Freq: 1.852500000 GHz Radio 5td: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.852500000 GHz|
S
0.00
10.0 H \

20.0 ]I

-30.0 ,f

N_w( ST TN TR SR
0.0 sl e
-50.0
o0 CF Step
1.000000 MHz,
ICenter 1.853 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.5 dBm Freq Offset
OH
4.4731 MHz :
Transmit Freq Error 3.608 kHz OBW Power 99.00 %
x dB Bandwidth 4.917 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH26365_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF 50 6 AC SEMSE:INT] ALIGNAUTO 01:46:06 AM Aug 27, 2020
|Center Freq 1.882500000 GHz Center Freq: 1882500000 GHz Radio 5td: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A 1.882500000 GHz|
|
0.00
10.0 r \

20.0 ’Jj

-30.0 f

a0 v s bl MWM
-50.0
o0 CF Step
1.000000 MHz,
ICenter 1.883 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.7 dBm Freq Offset
OH
4.4686 MHz :
Transmit Freq Error -1.282 kHz OBW Power 99.00 %
x dB Bandwidth 4.824 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26665_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:49:57 AM Aug 27, 2020
|[Center Freq 1.912500000 GHz Center Freq: 1.912500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A N | 1.912500000 GHz
0.00
-10.0 "l \
o M/ \WMW
| ™A
PO s tlAdn ]
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.913 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.5 dBm Freq Offset
0Hz
4.4757 MHz
Transmit Freq Error -2.182 kHz OBW Power 99.00 %
x dB Bandwidth 4.873 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH26065_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:51:57 AM Aug 28, 2020
|[Center Freq 1.852500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.852500000 GHz
180 T Y T Y e
0.00
-10.0 K l‘
-20.0 ‘!JJ \\
-30.0
4&0””¢VW”“WMM“VMJ
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.853 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 27.6 dBm Freq Offset
0Hz
4.4791 MHz
Transmit Freq Error -3.783 kHz OBW Power 99.00 %
x dB Bandwidth 4.844 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26365_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:53:26 AM Aug 28, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.882500000 GHz
100 MWWHMJUW%
0.00
-10.0 J ]\
-20.0 Jr \
-20.0 Mj \
400 e \""WWNW
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.883 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 27.5 dBm Freq Offset
0Hz
4.4791 MHz
Transmit Freq Error 327 Hz OBW Power 99.00 %
x dB Bandwidth 4.867 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH26665 _5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:52:57 &AM Aug 28, 2020
|[Center Freq 1.912500000 GHz Center Freq: 1.912500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.912500000 GHz
100 T AT e A mtead WA AT e ol ¥ oederr o e
0.00
-10.0 / \
0 ﬂw/ \\m
0| st ekl P |
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.913 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset
0Hz
4.4882 MHz
Transmit Freq Error -3.837 kHz OBW Power 99.00 %
x dB Bandwidth 4.893 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26090_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:44:07 AM Aug 27, 2020
|[Center Freq 1.855000000 GHz Center Freq: 1.855000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 ISP N ATN Y WO 1.855000000 GHz
0.00
-10.0 f k
-20.0 J]I ‘I
-30.0 _..N\.-i/ \-WN"W A,
oo | e e
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.855 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.8 dBm Freq Offset
0Hz
8.9545 MHz
Transmit Freq Error -7.017 kHz OBW Power 99.00 %
x dB Bandwidth 9.731 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH26365_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:44:35 AM Aug 27, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 I DO N A 1.882500000 GHz
0.00
-10.0 f \
-20.0 VJL-/f le-\\
-30.0 [t S oA T e ——w
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.883 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset
0Hz
8.9483 MHz
Transmit Freq Error 4.630 kHz OBW Power 99.00 %
x dB Bandwidth 9.688 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26640_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:43:11 AM Aug 27, 2020
|[Center Freq 1.910000000 GHz Center Freq: 1.910000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 e e, Iy I N - 1.910000000 GHz
0.00
-10.0 J \
-20.0 ».r»./‘"‘/ \HM
o R it VR TS
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.91 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset
0Hz
8.9449 MHz
Transmit Freq Error -2.828 kHz OBW Power 99.00 %
x dB Bandwidth 9.628 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH26090_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:43:49 AM 2ug 27, 2020
|[Center Freq 1.855000000 GHz Center Freq: 1.855000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 " 1.855000000 GHz
Rt ; e N e T
0.00
-10.0 / \
-20.0 r( \‘
300 r( MMM Ay
[t o]
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.855 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 28.8 dBm Freq Offset
0Hz
8.9406 MHz
Transmit Freq Error -7.410 kHz OBW Power 99.00 %
x dB Bandwidth 9.668 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26365_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:44:55 AM Aug 27, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.882500000 GHz
e P e T
0.00
-10.0 / L
-20.0 }/ L\
300 [t R N T —
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.883 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 28.7 dBm Freq Offset
0Hz
8.9429 MHz
Transmit Freq Error 10.024 kHz OBW Power 99.00 %
x dB Bandwidth 9.644 NMHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH26640_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:43:25 AM Aug 27, 2020
|[Center Freq 1.910000000 GHz Center Freq: 1.910000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 PSS G B 1.910000000 GHz
0.00
-10.0 /! l\\
-20.0
0.0 MWWW”‘WM LLL‘V‘M''|"\‘-1:.J\f-v\J‘ s
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.91 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 28.4 dBm Freq Offset
0Hz
8.9348 MHz
Transmit Freq Error -8.543 kHz OBW Power 99.00 %
x dB Bandwidth 9.608 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26090_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:54:39 AM Aug 28, 2020
|[Center Freq 1.855000000 GHz Center Freq: 1.855000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.855000000 GHz
100 N WU T ey e T g LA A i ]
0.00
-10.0 / \l
-20.0 /J \\\
-30.0 J o e
[N P
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.855 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset
0Hz
8.9322 MHz
Transmit Freq Error -2.313 kHz OBW Power 99.00 %
x dB Bandwidth 9.633 MHz x dB -26.00 dB
IMSG STATUS
Page: 139 of 1002



Report No.: 2061278R-E3042110012

64QAM_CH26365_10M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT

ALIGM AUTO

04:54:05 AM Aug 28, 2020

|Center Freq 1.882500000 GHz Center Freq: 1562500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.882500000 GHz|
IR SEPC T ERYY L EI VR T W AT SNV WY ST oy KRy Wy e A
0.00 / \

-10.0 /
20.0

-30.0 “/

T i WW““M
-40.0
-50.0
o0 CF Step
2.000000 MHz,
ICenter 1.883 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 27.6 dBm Freq Offset
OH
8.9383 MHz :
Transmit Freq Error -99 Hz OBW Power 99.00 %
x dB Bandwidth 9.643 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26640_10M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT

ALIGM AUTO

04:55:42 AM Aug 28, 2020

|[Center Freq 1.910000000 GHz Center Freq: 1.910060600 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.910000000 GHz
100 R e e B e e Lr ey Py
0.00
-10.0 / 1\
- A
30.0 T e el 'y oy ]
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.91 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 27.9 dBm Freq Offset
0Hz
8.9289 MHz
Transmit Freq Error -13.374 kHz OBW Power 99.00 %
x dB Bandwidth 9.585 MHz x dB -26.00 dB
IMSG STATUS
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QPSK_CH26115_15M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT ALIGM AUTO

01:31:31 AM Aug 27, 2020

|[Center Freq 1.857500000 GHz Center Freq: 1.557500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 L e st ol WA PP 1.857500000 GHz
0.00
-10.0 /H \
-20.0
Ut
00 " m_,\,,.-«"\f R
eyt
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.858 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.9 dBm Freq Offset
0Hz
13.441 MHz
Transmit Freq Error 4.321 kHz OBW Power 99.00 %
x dB Bandwidth 14.53 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26365_15M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT ALIGM AUTO

01:29:02 AM Aug 27, 2020

|[Center Freq 1.882500000 GHz Center Freq: 1552500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 P - WSV s, 1.882500000 GHz
0.00
-10.0 f} \
-20.0
a0 M"“"Wwﬁ“{ L“’“"’""\M sty
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.883 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 30.0 dBm Freq Offset
0Hz
13.403 MHz
Transmit Freq Error 4.870 kHz OBW Power 99.00 %
x dB Bandwidth 14.50 MHz x dB -26.00 dB
IMSG STATUS
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QPSK_CH26615_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:30:59 AM Aug 27, 2020
|[Center Freq 1.907500000 GHz Center Freq: 1.907500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 N U T A 1.907500000 GHz
- Tk
0.00
-10.0 Jr \
-20.0
| e
00 km‘“““""‘w"‘"f‘-ww«
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.908 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset
0Hz
13.410 MHz
Transmit Freq Error 666 Hz OBW Power 99.00 %
x dB Bandwidth 14.45 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26115_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:32:04 AM Aug 27, 2020
|[Center Freq 1.857500000 GHz Center Freq: 1.857500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.857500000 GHz
TR T e L N TRl R
0.00
-10.0 / l
-20.0 j( \
WJI mmm
innuﬁmmwﬂwﬂwwvwv‘
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.858 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 28.6 dBm Freq Offset
0Hz
13.419 MHz
Transmit Freq Error 339 Hz OBW Power 99.00 %
x dB Bandwidth 14.47 MHz x dB -26.00 dB
IMSG STATUS

Page: 142 of 1002



Report No.: 2061278R-E3042110012

16QAM_CH26365_

15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:29:27 AM Aug 27, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.882500000 GHz
e aieh e
0.00
-10.0 / 1\
-20.0
00 WW&JNJ LL._,M_ "
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.883 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0Hz
13.389 MHz
Transmit Freq Error 6.282 kHz OBW Power 99.00 %
x dB Bandwidth 14.45 MHz x dB -26.00 dB
IMSG STATUS
16QAM_CH26615_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:30:28 AM Aug 27, 2020
|[Center Freq 1.907500000 GHz Center Freq: 1.907500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 - " 1.907500000 GHz
s kil il = T T
0.00
-10.0 fj \
00 mwmj \\»ﬂ«w
0 W A TN
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.908 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 28.7 dBm Freq Offset
0Hz
13.416 MHz
Transmit Freq Error -7.560 kHz OBW Power 99.00 %
x dB Bandwidth 14.39 MHz x dB -26.00 dB
IMSG STATUS
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64QAM_CH26115_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:57:49 AM Aug 28, 2020
|[Center Freq 1.857500000 GHz Center Freq: 1.857500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.857500000 GHz
100 R ST TS L T ey g gy |
0.00
-10.0 ‘j \
-20.0 ’J H
0.0 ™ ‘j \""‘”‘\.V‘WU\I-N\J\JL.,,M
| A e AR
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.858 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset
0Hz
13.396 MHz
Transmit Freq Error 6.265 kHz OBW Power 99.00 %
x dB Bandwidth 14.43 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26365_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:58:19 AM Aug 28, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.882500000 GHz
o T e D i T et ey
0.00
-10.0 f l\
-20.0
30,0 [ Y LYW v\,l\m'*)J \k Lo sl
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.883 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset
0Hz
13.365 MHz
Transmit Freq Error 13.611 kHz OBW Power 99.00 %
x dB Bandwidth 14.35 MHz x dB -26.00 dB
IMSG STATUS
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64QAM_CH26615_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:56:48 AM Aug 28, 2020
|[Center Freq 1.907500000 GHz Center Freq: 1.907500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.907500000 GHz
100 T P TV Vg
0.00
-10.0 / \
e ij \».MA
=00 e N i .
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.908 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 28.0 dBm Freq Offset
0Hz
13.388 MHz
Transmit Freq Error 1.285 kHz OBW Power 99.00 %
x dB Bandwidth 14.47 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26140_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:26:31 AM Aug 27, 2020
|[Center Freq 1.860000000 GHz Center Freq: 1.860000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 " " N PSSP - 1.860000000 GHz
0.00
-10.0 f k
-20.0 WW-// \
Rl LN W O
-30.0 ww""
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.86 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.0 dBm Freq Offset
0Hz
17.885 MHz
Transmit Freq Error -9.967 kHz OBW Power 99.00 %
x dB Bandwidth 19.15 MHz x dB -26.00 dB
IMSG STATUS
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QPSK_CH26365_20M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT ALIGM AUTO 01:27:53 AM Aug 27, 2020

|[Center Freq 1.882500000 GHz Center Freq: 1552500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 - . o 1.882500000 GHz
0.00
-10.0 J k
e MM’WI/ \
00 R Il l\"u‘\""-v"\-wu\,..nl\m’\ﬂ.‘\rmum
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.883 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.2 dBm Freq Offset
OH
17.834 MHz :
Transmit Freq Error 25.105 kHz OBW Power 99.00 %
x dB Bandwidth 19.01 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26590_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:25:34 AM Aug 27, 2020
|[Center Freq 1.905000000 GHz Center Freq: 1.905000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 e pu PPl s, s, 1.905000000 GHz
T
0.00
-10.0 ({/ \\\
-20.0
MW e ]
30,0 WM_\\V
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.905 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.0 dBm Freq Offset
0Hz
17.867 MHz
Transmit Freq Error -12.241 kHz OBW Power 99.00 %
x dB Bandwidth 19.34 MHz x dB -26.00 dB
IMSG STATUS
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16QAM_CH26140_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:26:46 AM Aug 27, 2020
|[Center Freq 1.860000000 GHz Center Freq: 1.860000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 X 1.860000000 GHz
Lo T I
0.00
-10.0 ,fj \\
-20.0
00 MW"""’M‘ il B VUL T YR
[
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.86 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0Hz
17.867 MHz
Transmit Freq Error -16.321 kHz OBW Power 99.00 %
x dB Bandwidth 19.11 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26365_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:27:21 AM Aug 27, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . N 1.882500000 GHz
e T
0.00
-10.0 j \
- — ,wff \LW
a0 BN WLV WM
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.883 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.8 dBm Freq Offset
0Hz
17.856 MHz
Transmit Freq Error -4.307 kHz OBW Power 99.00 %
x dB Bandwidth 19.20 MHz x dB -26.00 dB
IMSG STATUS
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16QAM_CH26590_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:25:07 AM Aug 27, 2020
|[Center Freq 1.905000000 GHz Center Freq: 1.905000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 PRI P VIPU V.0 BN ] 1.905000000 GHz
0.00
-10.0 / k\
-20.0
IR L, B Yoo
a0 s
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.905 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 29.2 dBm Freq Offset
0Hz
17.821 MHz
Transmit Freq Error 17.957 kHz OBW Power 99.00 %
x dB Bandwidth 19.15 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26140_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:00:35 AM Aug 28, 2020
|[Center Freq 1.860000000 GHz Center Freq: 1.860000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.860000000 GHz
Pr\-mﬂ’\-\vl"“' TR T e o] iy
0.00
-10.0 / \
-20.0 [r \
_ AMM{ *"L“MMMWM
T b
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.86 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
0Hz
17.871 MHz
Transmit Freq Error 9.651 kHz OBW Power 99.00 %
x dB Bandwidth 19.23 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH26365_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:55:25 AM Aug 28, 2020
|[Center Freq 1.882500000 GHz Center Freq: 1.852500000 GHz Radio Std: None Frequency
] Trig:Free Run Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.882500000 GHz
[ TR, AT Lrn]
0.00
-10.0 j l
-20.0 ‘/ \
. MM\}"J\HMJ‘WA“‘MI] LMHWWWM
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.883 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
OH
17.846 MHz :
Transmit Freq Error 14.245 kHz OBW Power 99.00 %
x dB Bandwidth 19.27 MHz x dB -26.00 dB
IMSG STATUS
64QAM_CH26590_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:01:32 AM Aug 28, 2020
|[Center Freq 1.905000000 GHz Center Freq: 1.905000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.905000000 GHz
PRNED L o S a T e
0.00
-10.0 )IJ 1\
-20.0 v
T Vo]
300 P m_\‘
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.905 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.3 dBm Freq Offset
0Hz
17.841 MHz
Transmit Freq Error 4.907 kHz OBW Power 99.00 %
x dB Bandwidth 19.19 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

Product Module
Test Item Occupied Bandwidth
Test Mode Mode 2: LTE Band 4/66
Date of Test 2020/09/02 Test Site SR12-H
Temperature(°C) 24 Humidity (%RH) |60
Bandwidth Modulation Frequency Mea(sl\ljll;_elzztevel Limit
(MHZz) (MHz) (MHZz)
26dB BW 99% BW
1710.7 1.207 1.087 N/A
QPSK 1745 1.218 1.080 N/A
1779.3 1.216 1.080 N/A
1710.7 1.226 1.082 N/A
1.4M 16-QAM 1745 1.223 1.082 N/A
1779.3 1.203 1.079 N/A
1710.7 1.214 1.080 N/A
64-QAM 1745 1.212 1.079 N/A
1779.3 1.214 1.079 N/A
1711.5 2.926 2.694 N/A
QPSK 1745 2.916 2.685 N/A
1778.5 2.950 2.688 N/A
1711.5 2.934 2.685 N/A
3M 16-QAM 1745 2.955 2.684 N/A
1778.5 2.946 2.682 N/A
1711.5 2.917 2.682 N/A
64-QAM 1745 2.908 2.683 N/A
1778.5 2.912 2.684 N/A
1712.5 4.908 4.490 N/A
QPSK 1745 4.876 4.481 N/A
1777.5 4.893 4.469 N/A
1712.5 4.880 4473 N/A
5M 16-QAM 1745 4.894 4.481 N/A
1777.5 4.904 4.475 N/A
1712.5 4.878 4.486 N/A
64-QAM 1745 4.893 4.483 N/A
1777.5 4.889 4.483 N/A
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Report No.: 2061278R-E3042110012

Bandwidth . Frequenc Measure Level Limit
e Modulation (|\q/|Hz) y (MHz) i)
26dB BW 99% BW

1715 9.642 8.950 N/A

QPSK 1745 9.701 8.960 N/A

1775 9.600 8.950 N/A

1715 9.655 8.949 N/A

10M 16-QAM 1745 9.610 8.952 N/A
1775 9.639 8.945 N/A

1715 9.642 8.937 N/A

64-QAM 1745 9.641 8.942 N/A

1775 9.652 8.940 N/A

1717.5 14.550 13.437 N/A

QPSK 1745 14.510 13.418 N/A

1772.5 14.400 13.399 N/A

1717.5 14.510 13.424 N/A

15M 16-QAM 1745 14.340 13.415 N/A
1772.5 14.400 13.412 N/A

1717.5 14.510 13.393 N/A

64-QAM 1745 14.510 13.383 N/A

1772.5 14.490 13.395 N/A

1720 19.080 17.850 N/A

QPSK 1745 19.400 17.911 N/A

1770 19.060 17.853 N/A

1720 19.150 17.903 N/A

20M 16-QAM 1745 19.220 17.879 N/A
1770 19.170 17.877 N/A

1720 19.230 17.857 N/A

64-QAM 1745 19.280 17.878 N/A

1770 19.230 17.872 N/A
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QPSK_CH131979_1.4M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT

ALIGM AUTO

05:41:44 AM Aug 27, 2020

|[Center Freq 1.710700000 GHz Center Freq: 1.710700600 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . BB 1.710700000 GHz
0.00
-10.0 \
-20.0
00 MWW \“"’"‘N'Hm“"mwm S
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.711 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0Hz
1.0868 MHz
Transmit Freq Error 528 Hz OBW Power 99.00 %
x dB Bandwidth 1.207 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH132322_1.4M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT

ALIGM AUTO

05:42:26 AM Aug 27, 2020

|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A ATy e A g e 1.745000000 GHz
0.00
-10.0 \
o e e
300 bt emerdoiatiane™ ] (0 —
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.745 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0Hz
1.0797 MHz
Transmit Freq Error -111 Hz OBW Power 99.00 %
x dB Bandwidth 1.218 MHz x dB -26.00 dB
IMSG STATUS
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QPSK_CH132665_ 1

4AM

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:38:26 AM Aug 27, 2020
|[Center Freq 1.779300000 GHz Center Freq: 1.779300000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 N PUDR S PRV S 1.779300000 GHz
0.00
-10.0 / \
-20.0 I/ ]\
300 b A it \hmud%hﬁnwwﬂmﬁﬁmﬂhﬁ
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.779 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.6 dBm Freq Offset
0Hz
1.0800 MHz
Transmit Freq Error -315 Hz OBW Power 99.00 %
x dB Bandwidth 1.216 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH131979_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:37:31 AM Aug 27, 2020
|[Center Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 " 1.710700000 GHz
A i i g ]
0.00
-10.0 \
-20.0 ‘\
00 nﬂﬂm/V4ﬂw“H3J oL
[T MY
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.711 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.9 dBm Freq Offset
0Hz
1.0820 MHz
Transmit Freq Error -528 Hz OBW Power 99.00 %
x dB Bandwidth 1.226 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH132322_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:43:08 AM Aug 27, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 N 1.745000000 GHz|
(' Mo LA ey ey s
0.00
-10.0 \
300 | el ™ Ll PR
Ev—y
-40.0
-50.0
o0 CF Step
300.000 kHz,
ICenter 1.745 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.0 dBm Freq Offset
0Hz
1.0819 MHz
Transmit Freq Error =277 Hz OBW Power 99.00 %
x dB Bandwidth 1.223 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH132665_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:40:20 AM Aug 27, 2020
|[Center Freq 1.779300000 GHz Center Freq: 1.779300000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 n 1.779300000 GHz
= e N ]
0.00
-10.0 \
-20.0
i A
TP POV et RS ST PR
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.779 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.0 dBm Freq Offset
0Hz
1.0794 MHz
Transmit Freq Error 1.085 kHz OBW Power 99.00 %
x dB Bandwidth 1.203 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH131979_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:34:19 AM Aug 28, 2020
|[Center Freq 1.710700000 GHz Center Freq: 1.710700000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.710700000 GHz
100 e A T S T o Vo] Py vy
0.00
-10.0 \
-20.0 J \N
-30.0 [ AT SN I A ]
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.711 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.1 dBm Freq Offset
0Hz
1.0795 MHz
Transmit Freq Error 771 Hz OBW Power 99.00 %
x dB Bandwidth 1.214 MHz x dB -26.00 dB
IMSG STATUS
64QAM_CH132322_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:32:54 AM Aug 28, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.745000000 GHz
100 (T e S YA e
0.00
-10.0 \
-20.0
30.0 m!"“"\‘""“'”“"MV\/ \WM"'V"V’\ A
Jpren )
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.745 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.0 dBm Freq Offset
0Hz
1.0790 MHz
Transmit Freq Error 1.126 kHz OBW Power 99.00 %
x dB Bandwidth 1.212 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH132665_ 1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:36:07 AM Aug 28, 2020
|[Center Freq 1.779300000 GHz Center Freq: 1.779300000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.779300000 GHz
100 e AT P P o T TS ey 7|
0.00
-10.0 / \
-20.0
-30.0 “v'/ \
WWW MWW\(\/UM
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 1.779 GHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.0 dBm Freq Offset
0Hz
1.0791 MHz
Transmit Freq Error 785 Hz OBW Power 99.00 %
x dB Bandwidth 1.214 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH131987_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:45:13 AM Aug 27, 2020
|[Center Freq 1.711500000 GHz Center Freq: 1.711500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 L P . ohh 1.711500000 GHz
0.00
-10.0 /f \L\
-20.0
00 vﬁwﬂmwwﬁhfWvaJJ MLMNnvwﬂfkmqw«uh
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 1.712 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.4 dBm Freq Offset
0Hz
2.6941 MHz
Transmit Freq Error 4.919 kHz OBW Power 99.00 %
x dB Bandwidth 2.926 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH132322_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:44:40 AM Aug 27, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 Pt O S A " 1.745000000 GHz
0.00
-10.0 / HLL\
-20.0
-30.0 s ,\.MU"'J Hm‘“w“mﬁnnn Ly
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 1.745 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.3 dBm Freq Offset
0Hz
2.6852 MHz
Transmit Freq Error 4.120 kHz OBW Power 99.00 %
x dB Bandwidth 2.916 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH132657_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:46:52 AM Aug 27, 2020
|[Center Freq 1.778500000 GHz Center Freq: 1.775500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . P N 1.778500000 GHz
0.00
-10.0 / \
-20.0 // \\’\
ol v o= g T i e
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 1.779 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.5 dBm Freq Offset
0Hz
2.6878 MHz
Transmit Freq Error 1.496 kHz OBW Power 99.00 %
x dB Bandwidth 2.950 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH131987_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF 50 6 AC SEMSE:INT] ALIGNAUTO 05:45:24 AM Aug 27, 2020
|Center Freq 1.711500000 GHz Center Freq: 1.711500000 GHz Radio 5td: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 4n 1.711500000 GHz|
TN W T S Yo e pr Y

0.00 /
10.0

-20.0 /

-30.0 wv"u"w Threry
-40.0
-50.0
o0 CF Step
600.000 kHz,
ICenter 1.712 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
OH
2.6849 MHz :
Transmit Freq Error -1.650 kHz OBW Power 99.00 %
x dB Bandwidth 2.934 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH132322_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:44:22 AM Aug 27, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
o~ 1.745000000 GHz
100 rfﬂm L o e e T Sy S g Ry e S ]
0.00
-10.0 f/ \
-20.0 / \Lm
300 WWVJ It N i,
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 1.745 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 28.5 dBm Freq Offset
0Hz
2.6843 MHz
Transmit Freq Error 3.576 kHz OBW Power 99.00 %
x dB Bandwidth 2.955 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH132657_3M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT ALIGM AUTO 05:45:55 AM Aug 27, 2020

|Center Freq 1.778500000 GHz Center Freq: 1776500000 GHz Radio Std: None Frequency
7 Trig:Free Run Avg|Hold:>»1i1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 et S - 1778500000 GHz,
000
0.0 ’f \

20.0 ‘JJ

-30.0 /

IS VO RPYe W v Sl ety
-40.0
-50.0
o0 CF Step
600.000 kHz,
ICenter 1.779 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 28.4 dBm Freq Offset
OH
2.6818 MHz :
Transmit Freq Error -737 Hz OBW Power 99.00 %
x dB Bandwidth 2.946 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH131987_3M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT ALIGM AUTO 04:28:05 AM Aug 28, 2020

|Center Freq 1.711500000 GHz Center Freq: 1711500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.711500000 GHz|
fon] T Caar it W e i P o] o s
0.00
10.0 } \\

-20.0 j‘

Bl v prs e ey T A P ]
-40.0
-50.0
o0 CF Step
600.000 kHz,
ICenter 1.712 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 27.6 dBm Freq Offset
OH
2.6820 MHz :
Transmit Freq Error 5.461 kHz OBW Power 99.00 %
x dB Bandwidth 2.917 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH132322 3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:29:56 AM Aug 28, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.745000000 GHz
180 T BT A e oy
0.00
-10.0 / \
- W/ \\w
-30.0 oy S FEY PN ot
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 1.745 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 27.6 dBm Freq Offset
0Hz
2.6827 MHz
Transmit Freq Error 5.955 kHz OBW Power 99.00 %
x dB Bandwidth 2.908 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH132657_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:29:01 AM Aug 28, 2020
|[Center Freq 1.778500000 GHz Center Freq: 1.775500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.778500000 GHz
100 AT Ay L o
0.00
-10.0 J \
-20.0 // \\-
0 MWWP M"""“"“*"‘““-«‘-’"\r»wum
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 1.779 GHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 27.6 dBm Freq Offset
0Hz
2.6838 MHz
Transmit Freq Error 4.518 kHz OBW Power 99.00 %
x dB Bandwidth 2.912 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH131997_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:49:31 AM Aug 27, 2020
|[Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 dpatin o e oo n a 1.712500000 GHz
0.00
-10.0 / \
-20.0 rfuJ‘JJ/ \\-\ﬁ.‘u
00 WW ”HMWWW
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.713 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.9 dBm Freq Offset
0Hz
4.4903 MHz
Transmit Freq Error 2.322 kHz OBW Power 99.00 %
x dB Bandwidth 4.908 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH132322_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:50:01 AM Aug 27, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 il o 1.745000000 GHz
0.00
-10.0 / \
-20.0 ; \L\n’,\’m
30.0 wm VAR o /\‘“‘W‘-”‘“"\/‘\"\M
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.745 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.6 dBm Freq Offset
0Hz
4.4811 MHz
Transmit Freq Error -4.307 kHz OBW Power 99.00 %
x dB Bandwidth 4.876 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH132647_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF 50 6 AC SEMSE:INT] ALIGNAUTO 05:52:26 AM Aug 27, 2020
|Center Freq 1.777500000 GHz Center Freq: 1.777500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.777500000 GHz|
0.00
-10.0 / \\
-20.0

'EDDWMW“ 7 * Laliaal=ga s r———
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.778 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.9 dBm Freq Offset
OH
4.4693 MHz :
Transmit Freq Error 2.221 kHz OBW Power 99.00 %
x dB Bandwidth 4.893 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH131997 5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:48:31 AM Aug 27, 2020
|[Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A N L 1.712500000 GHz
0.00
-10.0 / \
-20.0 nw”// \L'\"m
30,0 w__-uvf‘fm"“"f"“"/\ MNM‘-"""’V'W r
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.713 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0Hz
4.4727 MHz
Transmit Freq Error -164 Hz OBW Power 99.00 %
x dB Bandwidth 4.880 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH132322_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:50:20 AM Aug 27, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 | 1.745000000 GHz
&
0.00
-10.0 fﬁ \\
-20.0
e MMM“”MJ \“NL#’WWW N
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.745 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.6 dBm Freq Offset
0Hz
4.4814 MHz
Transmit Freq Error 5.713 kHz OBW Power 99.00 %
x dB Bandwidth 4.894 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH132647 5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:51:09 &AM Aug 27, 2020
|[Center Freq 1.777500000 GHz Center Freq: 1.777500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 ] 1.777500000 GHz
0.00
-10.0 )J \
-20.0 / \ﬂ
-30.0 [ e per AP T A e T L W T
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.778 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.6 dBm Freq Offset
0Hz
4.4747 MHz
Transmit Freq Error 2.203 kHz OBW Power 99.00 %
x dB Bandwidth 4.904 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH131997_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF 50 6 AC SEMSE:INT] ALIGNAUTO 04:23:34 AM Aug 28, 2020
|Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio 5td: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.712500000 GHz|
B ST, e Y rerN e
0.00
10.0 f( \

-20.0 r

b

00| Mwmw’wwm o e o
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.713 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 27.5 dBm Freq Offset
OH
4.4862 MHz :
Transmit Freq Error -1.297 kHz OBW Power 99.00 %
x dB Bandwidth 4.878 NHz x dB -26.00 dB
IMSG STATUS

64QAM_CH132322 5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:18:52 AM Aug 28, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.745000000 GHz
100 i B DA
0.00
-10.0 /J'{ \\
-20.0
00 r-..mwwv-“"‘w““""j L‘“‘J’”WWW
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.745 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.0 dBm Freq Offset
0Hz
4.4833 MHz
Transmit Freq Error 1.009 kHz OBW Power 99.00 %
x dB Bandwidth 4.893 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH132647_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:25:00 &AM Aug 28, 2020
|[Center Freq 1.777500000 GHz Center Freq: 1.777500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.777500000 GHz
100 A T Y, S A e Wy o |
0.00
-10.0 / \
-20.0 ff \\
B P f T e p—
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 1.778 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 27.9 dBm Freq Offset
0Hz
4.4828 MHz
Transmit Freq Error -2.087 kHz OBW Power 99.00 %
x dB Bandwidth 4.889 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH132022_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:30:17 AM Aug 27, 2020
|[Center Freq 1.715000000 GHz Center Freq: 1.715000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 YN, N N PR 1.715000000 GHz
0.00
-10.0 ,/ \\
-20.0
o p——— R R e P
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.715 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.5 dBm Freq Offset
0Hz
8.9495 MHz
Transmit Freq Error 5.579 kHz OBW Power 99.00 %
x dB Bandwidth 9.642 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH132322_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF 50 6 AC SEMSE:INT] ALIGNAUTO 05:29:48 AM Aug 27, 2020
|Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio 5td: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 Al PRI P i 1.745000000 GHz|
P o
0.00
10.0 f[ \

-20.0 Jj’

-30.0 for-pptrtoeln

-40.0
-50.0
o0 CF Step
2000000 MHz|
ICenter 1.745 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset
OH
8.9599 MHz :
Transmit Freq Error 8.484 kHz OBW Power 99.00 %
x dB Bandwidth 9.701 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH132622_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:35:04 AM Aug 27, 2020
|[Center Freq 1.775000000 GHz Center Freq: 1.775000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 Pt o 3, PN 1.775000000 GHz
0.00
-10.0 ‘j/ l\
-20.0
0.0 4 Pyl 2 Y \‘\I'-"’U\-\A./\zu\_
et WA
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.775 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.6 dBm Freq Offset
0Hz
8.9496 MHz
Transmit Freq Error -13.397 kHz OBW Power 99.00 %
x dB Bandwidth 9.600 MHz x dB -26.00 dB
IMSG STATUS

Page: 166 of 1002



Report No.: 2061278R-E3042110012

16QAM_CH132022_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:34:13 AM Aug 27, 2020
|[Center Freq 1.715000000 GHz Center Freq: 1.715000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 0 SR S S A N I 1.715000000 GHz
0.00
-10.0 / \
o M/ \\a,m
M Y
nn P T ton)
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.715 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.0 dBm Freq Offset
0Hz
8.9485 MHz
Transmit Freq Error 2.725 kHz OBW Power 99.00 %
x dB Bandwidth 9.655 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH132322_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:29:30 AM Aug 27, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 I N erpreredl 1.745000000 GHz
0.00
-10.0 / \
-20.0
0 Mwnﬁnfj \"\ﬂuuww
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.745 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.3 dBm Freq Offset
0Hz
8.9524 MHz
Transmit Freq Error 9.698 kHz OBW Power 99.00 %
x dB Bandwidth 9.610 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH132622_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:34:49 AM Aug 27, 2020
|[Center Freq 1.775000000 GHz Center Freq: 1.775000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . 1.775000000 GHz
ik e AT B A LTy W
0.00
-10.0 / H\
-20.0
0.0 NPy .._IJ L\'"\""\,4--1.”-". N
[y T
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.775 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 28.7 dBm Freq Offset
0Hz
8.9445 MHz
Transmit Freq Error -5.873 kHz OBW Power 99.00 %
x dB Bandwidth 9.639 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH132022_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:15:53 AM Aug 28, 2020
|[Center Freq 1.715000000 GHz Center Freq: 1.715000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.715000000 GHz
100 v LY T e e R |
0.00
-10.0 } \
-20.0 / \
00 it .,.,\Hf \%v-"’"'vum NE—
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.715 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 27.9 dBm Freq Offset
0Hz
8.9373 MHz
Transmit Freq Error -331 Hz OBW Power 99.00 %
x dB Bandwidth 9.642 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH132322_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:16:51 AM Aug 28, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.745000000 GHz
WWWMWW AT e |
0.00
-10.0 / ll
20 0 fon |t b A e T T
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.745 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 28.0 dBm Freq Offset
0Hz
8.9424 MHz
Transmit Freq Error 5.754 kHz OBW Power 99.00 %
x dB Bandwidth 9.641 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH132622_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:14:37 AM Aug 28, 2020
|[Center Freq 1.775000000 GHz Center Freq: 1.775000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.775000000 GHz
100 e L e e R 2Ty Y
0.00
-10.0 j 51
-20.0 / \\
0.0 WMNW“W § T A |
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 1.775 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 27.8 dBm Freq Offset
0Hz
8.9402 MHz
Transmit Freq Error -3.937 kHz OBW Power 99.00 %
x dB Bandwidth 9.652 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH132047_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:13:41 AM Aug 27, 2020
|[Center Freq 1.717500000 GHz Center Freq: 1.717500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 _y et em ey | 1.717500000 GHz
0.00
-10.0 / \\
00 Mwﬂrmu«ﬂv"*”u"JH’m’ RO R P
-30.0
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.718 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 30.2 dBm Freq Offset
0Hz
13.437 MHz
Transmit Freq Error 4.530 kHz OBW Power 99.00 %
x dB Bandwidth 14.55 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH132322_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:16:08 AM Aug 27, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 L s - Iy it 1.745000000 GHz
0.00
-10.0 f[( L‘\
-20.0
K] Ml bt MWMM
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.745 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.9 dBm Freq Offset
0Hz
13.418 MHz
Transmit Freq Error 15.372 kHz OBW Power 99.00 %
x dB Bandwidth 14.51 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH132597_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:14:33 AM Aug 27, 2020
|[Center Freq 1.772500000 GHz Center Freq: 1.772500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 s | s o 1.772500000 GHz
0.00
-10.0 / H
-20.0 / \
-30.0 mﬁm-ﬂi“"“’”\""‘”"“"-"’) \""VWM“'\“
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.773 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.9 dBm Freq Offset
0Hz
13.399 MHz
Transmit Freq Error -13.917 kHz OBW Power 99.00 %
x dB Bandwidth 14.40 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH132047_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:12:25 AM Aug 27, 2020
|[Center Freq 1.717500000 GHz Center Freq: 1.717500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 I " o 1.717500000 GHz
0.00
-10.0 / k\
-20.0
|nmespraiim i e e}
o o] -
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.718 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.2 dBm Freq Offset
0Hz
13.424 MHz
Transmit Freq Error 1.923 kHz OBW Power 99.00 %
x dB Bandwidth 14.51 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH132322_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:15:48 AM Aug 27, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 i - A e 1.745000000 GHz
0.00
-10.0 f[{ \
-20.0 i
300 eyt
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.745 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.1 dBm Freq Offset
0Hz
13.415 MHz
Transmit Freq Error 15.131 kHz OBW Power 99.00 %
x dB Bandwidth 14.34 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH132597 _15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:15:06 AM Aug 27, 2020
|[Center Freq 1.772500000 GHz Center Freq: 1.772500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
. N 1.772500000 GHz
100 A = L i v v
0.00
10.0 } \

-20.0 /

k] ——, MWW‘J"/ \"“«f‘vﬁ““*uww«\mﬂ
-40.0
-50.0
o0 CF Step
3.000000 MHz|
ICenter 1.773 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 28.8 dBm Freq Offset
OH
13.412 MHz :
Transmit Freq Error -3.835 kHz OBW Power 99.00 %
x dB Bandwidth 14.40 NMHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH132047 _15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 03:54:31 AM Aug 28, 2020
|[Center Freq 1.717500000 GHz Center Freq: 1.717500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.717500000 GHz
I e S S ESS T ar it e
0.00
-10.0 / \H
-20.0
300 nﬂMWUMwMAJJ mﬁ““’“”“”wwuhwmﬂn
———— i
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.718 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
0Hz
13.393 MHz
Transmit Freq Error 1.976 kHz OBW Power 99.00 %
x dB Bandwidth 14.51 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH132322 15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 03:51:20 AM Aug 28, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.745000000 GHz
100 [P W W e e T e P T A e
0.00
-10.0 / \\
-20.0
30.0 | AWW@N“") \"\n-'\—w\!\—’\f"v‘wﬁ..
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.745 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
0Hz
13.383 MHz
Transmit Freq Error 26.207 kHz OBW Power 99.00 %
x dB Bandwidth 14.51 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH132597 _15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 03:55:59 &AM Aug 28, 2020
|[Center Freq 1.772500000 GHz Center Freq: 1.772500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.772500000 GHz
e A e L]
0.00
-10.0 / \
-20.0 / ]\
30.0 e, ./ \WUWWMI\
P
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 1.773 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 28.2 dBm Freq Offset
0Hz
13.395 MHz
Transmit Freq Error -5.094 kHz OBW Power 99.00 %
x dB Bandwidth 14.49 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH132072_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:18:52 AM Aug 27, 2020
|[Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 e PV P U P 1.720000000 GHz
0.00
-10.0 f/ \m
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.72 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.0 dBm Freq Offset
0Hz
17.850 MHz
Transmit Freq Error 1.903 kHz OBW Power 99.00 %
x dB Bandwidth 19.08 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH132322_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:23:32 AM Aug 27, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 sty . b e 1.745000000 GHz|
0.00
-10.0 {/ lﬂt\“
-20.0
300 wmA.MJmﬁnrwhnu»rvum’f L"”””“““V*““mewNﬁNux
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.745 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.2 dBm Freq Offset
0Hz
17.911 MHz
Transmit Freq Error 30.994 kHz OBW Power 99.00 %
x dB Bandwidth 19.40 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH132572_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:22:28 AM Aug 27, 2020
|[Center Freq 1.770000000 GHz Center Freq: 1.770000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 b e Vo v, o n 1.770000000 GHz
0.00
-10.0 / \\
-20.0
00 M“’VM"""""M"N/ \“w-wwwq,.
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.77 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 30.5 dBm Freq Offset
0Hz
17.853 MHz
Transmit Freq Error 2.431 kHz OBW Power 99.00 %
x dB Bandwidth 19.06 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH132072_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:19:18 AM Aug 27, 2020
|[Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . - 1.720000000 GHz
o o ST S
0.00
-10.0 jJ \l\n
200 W«’WW M%M
-30.0
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.72 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 29.0 dBm Freq Offset
0Hz
17.903 MHz
Transmit Freq Error 21.102 kHz OBW Power 99.00 %
x dB Bandwidth 19.15 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH132322_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:24:30 AM Aug 27, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 i A 8 1.745000000 GHz
0.00
-10.0 J \
-20.0 /’( \\1,..““,.\,,
. P O P AP Ao st
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.745 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 29.3 dBm Freq Offset
0Hz
17.879 MHz
Transmit Freq Error 46.429 kHz OBW Power 99.00 %
x dB Bandwidth 19.22 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH132572_20M

Agilent Spectrum Analyzer - Occupied BY

a06  AC

SEMSE:INT ALIGM AUTO 05:19:52 AM Aug 27, 2020

|Center Freq 1.770000000 GHz Center Freq: 1770000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBidiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A, . 1.770000000 GHz|
slietoger or e e Ve, I
0.00
10.0 H \

-20.0 [

IMSG

-30.0 Farft
-40.0
-50.0
o0 CF Step
4000000 MHz|
ICenter 1.77 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #VBW 620 kHz g p 1ms
Occupied Bandwidth Total Power 28.7 dBm Freq Offset
OH
17.877 MHz :
Transmit Freq Error -11.553 kHz OBW Power 99.00 %
x dB Bandwidth 19.17 NMHz x dB -26.00 dB

STATUS

64QAM_CH132072_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 03:48:39 AM Aug 28, 2020
|[Center Freq 1.720000000 GHz Center Freq: 1.720000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.720000000 GHz
r\JLu—"’ R A bt e e
0.00
-10.0 ﬂ)f \\
-20.0
. o nrv-"’\/l \”‘vﬂww
stipres
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.72 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
0Hz
17.857 MHz
Transmit Freq Error 20.032 kHz OBW Power 99.00 %
x dB Bandwidth 19.23 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH132322 20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 03:50:23 AM Aug 28, 2020
|[Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
1.745000000 GHz
100 A A T R
0.00
-10.0 / \\
-20.0
20,0 Joprrtactaramen Y L‘INMW%
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.745 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.3 dBm Freq Offset
0Hz
17.878 MHz
Transmit Freq Error 40.404 kHz OBW Power 99.00 %
x dB Bandwidth 19.28 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH132572_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 03:49:25 AM Aug 28, 2020
|[Center Freq 1.770000000 GHz Center Freq: 1.770000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 1.770000000 GHz
P LTV S e e e
0.00
-10.0 / \‘
: \\W
30,0 | e J bt el
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 1.77 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
0Hz
17.872 MHz
Transmit Freq Error -4.028 kHz OBW Power 99.00 %
x dB Bandwidth 19.23 MHz x dB -26.00 dB
IMSG STATUS
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Product Module
Test Item Occupied Bandwidth
Test Mode Mode 3: LTE Band 5/26 (Part 22)
Date of Test 2020/09/02 Test Site SR12-H
Temperature(°C) 24 Humidity (%RH) |60
Bandwidth Modulation Frequency Mea(sl\ljll;_elzztevel Limit
(MHZz) (MHz) (MHZz)
26dB BW 99% BW
824.7 1.223 1.084 N/A
QPSK 836.5 1.217 1.090 N/A
848.3 1.233 1.084 N/A
824.7 1.237 1.087 N/A
1.4M 16-QAM 836.5 1.228 1.086 N/A
848.3 1.215 1.084 N/A
824.7 1.210 1.080 N/A
64-QAM 836.5 1.214 1.080 N/A
848.3 1.209 1.080 N/A
825.5 2.955 2.688 N/A
QPSK 836.5 2.940 2.685 N/A
847.5 2.931 2.685 N/A
825.5 2.961 2.684 N/A
3M 16-QAM 836.5 2.969 2.685 N/A
847.5 2.943 2.684 N/A
825.5 2.924 2.684 N/A
64-QAM 836.5 2.919 2.683 N/A
847.5 2.929 2.684 N/A
826.5 4.901 4.486 N/A
QPSK 836.5 4.891 4.468 N/A
846.5 4.903 4.485 N/A
826.5 4.835 4473 N/A
5M 16-QAM 836.5 4.892 4.475 N/A
846.5 4.911 4.489 N/A
826.5 4.901 4.481 N/A
64-QAM 836.5 4.897 4.483 N/A
846.5 4.871 4.485 N/A
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Bandwidth . Frequenc Measure Level Limit
e Modulation (|\q/|Hz) y (MHz) i)
26dB BW 99% BW

829 9.657 8.953 N/A

QPSK 836.5 9.711 8.944 N/A

844 9.678 8.945 N/A

829 9.676 8.963 N/A

10M 16-QAM 836.5 9.600 8.937 N/A
844 9.650 8.950 N/A

829 9.640 8.950 N/A

64-QAM 836.5 9.579 8.932 N/A

844 9.628 8.941 N/A

831.5 14.590 13.452 N/A

QPSK 836.5 14.510 13.393 N/A

8415 14.370 13.384 N/A

831.5 14.510 13.439 N/A

15M 16-QAM 836.5 14.370 13.390 N/A
8415 14.390 13.384 N/A

831.5 14.550 13.427 N/A

64-QAM 836.5 14.470 13.380 N/A

8415 14.470 13.380 N/A
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QPSK_CH26797_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 03:39:02 AM Aug 27, 2020
|center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 P N L Ao 824.700000 MHz
0.00
-10.0 \
-20.0
ol ﬂApr,NV,ﬂuf”\ﬁnwu«AJf “\«qdnmemﬁd\wnM -
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 824.7 MHz Span 3 MHz| |auto Man
Res BW 20 kHz #/BW 62 kHz Sweep 7.2 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset
0Hz
1.0835 MHz
Transmit Freq Error -1.215 kHz OBW Power 99.00 %
x dB Bandwidth 1.223 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26915_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:08:05 AM Aug 27, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 e M st e 836.500000 MHz
0.00
-10.0
e M/ ]
-30.0 e Jﬂ%hmﬂvﬂ“”“‘ﬂ T
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 836.5 MHz Span 3 MHz| |auto Man
Res BW 20 kHz #/BW 62 kHz Sweep 7.2 ms|
Occupied Bandwidth Total Power 30.2 dBm Freq Offset
0Hz
1.0901 MHz
Transmit Freq Error -589 Hz OBW Power 99.00 %
x dB Bandwidth 1.217 MHz x dB -26.00 dB
IMSG STATUS
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_QPSK_CH27033_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 03:40:32 AM Aug 27, 2020
|center Freq 848.300000 MHz Center Freq: 843.300000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 O et e T 848.300000 MHz
0.00 ,]J
-10.0 f \
-20.0
P Mt
P AN
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 848.3 MHz Span 3 MHz| |auto Man
Res BW 20 kHz #/BW 62 kHz Sweep 7.2 ms|
Occupied Bandwidth Total Power 29.9 dBm Freq Offset
0Hz
1.0837 MHz
Transmit Freq Error 251 Hz OBW Power 99.00 %
x dB Bandwidth 1.233 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26797_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 03:39:26 AM Aug 27, 2020
|center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 PO Psrrn 824.700000 MHz
0.00
/
-10.0 /
-20.0
«»._rm-/"f \W-lv\...—f\
-30.0 | P\MM W Mt -
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 824.7 MHz Span 3 MHz| |auto Man
Res BW 20 kHz #/BW 62 kHz Sweep 7.2 ms|
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0Hz
1.0872 MHz
Transmit Freq Error -1.775 kHz OBW Power 99.00 %
x dB Bandwidth 1.237 MHz x dB -26.00 dB
IMSG STATUS
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16QAM_CH26915_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:08:33 AM Aug 27, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 DN i AP AP e T W) 836.500000 MHz
0.00
-10.0 \
-20.0
00 rr\f-‘"‘wvh!\/\n-lj MMW\
[ en S ]
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 836.5 MHz Span 3 MHz| |auto Man
Res BW 20 kHz #/BW 62 kHz Sweep 7.2 ms|
Occupied Bandwidth Total Power 29.0 dBm Freq Offset
0Hz
1.0862 MHz
Transmit Freq Error 1.8667 kHz OBW Power 99.00 %
x dB Bandwidth 1.228 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH27033_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 03:40:10 AM Aug 27, 2020
|center Freq 848.300000 MHz Center Freq: 843.300000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 ] AN 848.300000 MHz
0.00
-10.0
-20.0
J“L..-N“‘-'J \""'\.rﬂf\-.au\
-30.0 f—mmt "M %Www
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 848.3 MHz Span 3 MHz| |auto Man
Res BW 20 kHz #/BW 62 kHz Sweep 7.2 ms|
Occupied Bandwidth Total Power 29.1 dBm Freq Offset
0Hz
1.0842 MHz
Transmit Freq Error 1.404 kHz OBW Power 99.00 %
x dB Bandwidth 1.215 MHz x dB -26.00 dB
IMSG STATUS
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64QAM_CH26797_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:30:31 AM Aug 28, 2020
|center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 N 824.700000 MHz
A\ ST A T F ey
0.00
-10.0 f \
-20.0
annuuw;wrﬂ T SE—
-40.0 mJ\\.-uf\n\
-50.0
o0 CF Step
300.000 kHz
ICenter 824.7 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.8 dBm Freq Offset
0Hz
1.0797 MHz
Transmit Freq Error 628 Hz OBW Power 99.00 %
x dB Bandwidth 1.210 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26915_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:28:44 AM Aug 28, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 R . 836.500000 MHz
AT e oo s V= b Laute'al
0.00
-10.0 / \
-20.0 IJ \%k
-30.0 AL i Tl WM
-40.0 ’\/MJJM
-50.0
o0 CF Step
300.000 kHz
ICenter 836.5 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
0Hz
1.0795 MHz
Transmit Freq Error 1.089 kHz OBW Power 99.00 %
x dB Bandwidth 1.214 MHz x dB -26.00 dB
IMSG STATUS
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64QAM_CH27033_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:31:11 AM Aug 28, 2020
|center Freq 848.300000 MHz Center Freq: 843.300000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A P 848.300000 MHz
T TR ] S AT T T IV
0.00
-10.0 / \
-20.0
30.0 PN \W“‘IL\’JL\'{LM"V\AIW\_V
ww-u“,\
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 848.3 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 27.8 dBm Freq Offset
0Hz
1.0801 MHz
Transmit Freq Error 780 Hz OBW Power 99.00 %
x dB Bandwidth 1.209 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26805_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:49:38 AM Aug 27, 2020
|center Freq 825.500000 MHz Center Freq: 825500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 N PR VNN C et 0 ), 825.500000 MHz
0.00
-10.0 / \
a0 MM"""‘"‘”""‘"'M"L MV\MMM
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 825.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
0Hz
2.6879 MHz
Transmit Freq Error 239 Hz OBW Power 99.00 %
x dB Bandwidth 2.955 MHz x dB -26.00 dB
IMSG STATUS
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QPSK_CH26915_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:13:52 AM Aug 27, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 s, e, Do et o] 836.500000 MHz
0.00
-10.0 // \\
-20.0
Lrnd
200 |t .,.I*—"H h-wn/\a«vf\N
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 836.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0Hz
2.6851 MHz
Transmit Freq Error 4.659 kHz OBW Power 99.00 %
x dB Bandwidth 2.940 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH27025_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:52:24 M 2ug 27, 2020
|center Freq 847.500000 MHz Center Freq: 847 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 Pomtr, LS} 847.500000 MHz
0.00
-10.0 / LL\
-20.0
| E— W,.J“/ MMM\H -
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 847.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
0Hz
2.6854 MHz
Transmit Freq Error 2.513 kHz OBW Power 99.00 %
x dB Bandwidth 2.931 MHz x dB -26.00 dB
IMSG STATUS

Page: 186 of 1002



Report No.: 2061278R-E3042110012

16QAM_CH26805_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:50:44 AM 2ug 27, 2020
|center Freq 825.500000 MHz Center Freq: 825500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A At A - 825.500000 MHz
0.00
-10.0 ‘,/ \\
-20.0
,-_H\/f
00 | el e ey \r\nmm ter]
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 825.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.6 dBm Freq Offset
0Hz
2.6835 MHz
Transmit Freq Error -2.359 kHz OBW Power 99.00 %
x dB Bandwidth 2.961 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26915_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:13:04 AM Aug 27, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 | P . SR PNy 836.500000 MHz
0.00
-10.0 // \\
-20.0
300 - mﬂ/‘a\,-nuwj LWMW‘”"W‘-MM
[t
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 836.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.4 dBm Freq Offset
0Hz
2.6850 MHz
Transmit Freq Error 5.630 kHz OBW Power 99.00 %
x dB Bandwidth 2.969 MHz x dB -26.00 dB
IMSG STATUS
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16QAM_CH27025_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:51:28 AM Aug 27, 2020
|center Freq 847.500000 MHz Center Freq: 847 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 POV NP0 P N P 847.500000 MHz
0.00
-10.0 // \
-20.0 o
B B w""J L%M""IM
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 847.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.5 dBm Freq Offset
0Hz
2.6842 MHz
Transmit Freq Error 3.829 kHz OBW Power 99.00 %
x dB Bandwidth 2.943 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26805_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:33:02 AM Aug 28, 2020
|center Freq 825.500000 MHz Center Freq: 825500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 ot 825.500000 MHz
T T A
0.00
-10.0 / \\
-20.0
30,0 e ww’/ \/\,ﬂ Pt
e
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 825.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 28.6 dBm Freq Offset
0Hz
2.6835 MHz
Transmit Freq Error 3.399 kHz OBW Power 99.00 %
x dB Bandwidth 2.924 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH26915_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:35:10 AM Aug 28, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 - 836.500000 MHz
| EAYES L e e ) g T
0.00
-10.0 } \
-20.0 / \\W
0.0 /\f Ty n g A,
MNW =
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 836.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 28.5 dBm Freq Offset
0Hz
2.6830 MHz
Transmit Freq Error 6.522 kHz OBW Power 99.00 %
x dB Bandwidth 2.919 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH27025_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:34:18 AM Aug 28, 2020
|center Freq 847.500000 MHz Center Freq: 847 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
e 847.500000 MHz
100 P et A S oy T
0.00
-10.0 ) \
-20.0 / \\M‘
-30.0 Nf Pt
T g i
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 847.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 28.5 dBm Freq Offset
0Hz
2.6841 MHz
Transmit Freq Error 4.956 kHz OBW Power 99.00 %
x dB Bandwidth 2.929 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH26815_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:53:32 AM Aug 27, 2020
|center Freq 826.500000 MHz Center Freq: 826.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A A A 826.500000 MHz
0.00
-10.0 f( \
-20.0 Mj/ \
00 MM \L"‘V’Mr\
Ve
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 826.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.5 dBm Freq Offset
0Hz
4.4863 MHz
Transmit Freq Error -289 Hz OBW Power 99.00 %
x dB Bandwidth 4.901 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26915_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:56:34 AM Aug 27, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 PRV, NI DRSOV o 836.500000 MHz
0.00
-10.0 / \
o MMJ/ \“’“/xhdwhn
300 | o=y A
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 836.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
0Hz
4.4677 MHz
Transmit Freq Error 6.887 kHz OBW Power 99.00 %
x dB Bandwidth 4.891 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH27015_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:55:42 AM 2ug 27, 2020
|center Freq 846.500000 MHz Center Freq: 846.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 N B S VO Pt 846.500000 MHz
0.00
-10.0 /f \\
-20.0
J WA ]
-30.0 i <t et ]
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 846.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.7 dBm Freq Offset
0Hz
4.4845 MHz
Transmit Freq Error -3.648 kHz OBW Power 99.00 %
x dB Bandwidth 4.903 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26815_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:53:54 AM Aug 27, 2020
|center Freq 826.500000 MHz Center Freq: 826.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 cihoa e P B 826.500000 MHz
0.00
-10.0 ‘JJ/ l\
-20.0
00 WWN’"J LY ‘wwwwu\,,%
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 826.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.6 dBm Freq Offset
0Hz
4.4733 MHz
Transmit Freq Error -4.786 kHz OBW Power 99.00 %
x dB Bandwidth 4.835 MHz x dB -26.00 dB
IMSG STATUS
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16QAM_CH26915_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:56:52 AM Aug 27, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . n - 836.500000 MHz
0.00
-10.0 / \\g
-20.0
300 | el R, S ,"
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 836.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset
0Hz
4.4752 MHz
Transmit Freq Error 7.774 kHz OBW Power 99.00 %
x dB Bandwidth 4.892 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH27015_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:55:26 AM Aug 27, 2020
|center Freq 846.500000 MHz Center Freq: 846.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 e o 846.500000 MHz
0.00
-10.0 / \\
-20.0
L]
300 I - uMJ\N\r\/ M‘/\“’VW\M A
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 846.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.0 dBm Freq Offset
0Hz
4.4887 MHz
Transmit Freq Error 3.351 kHz OBW Power 99.00 %
x dB Bandwidth 4.911 MHz x dB -26.00 dB
IMSG STATUS
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64QAM_CH26815_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:40:33 AM Aug 28, 2020
|center Freq 826.500000 MHz Center Freq: 826.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . 826.500000 MHz
ek e ==
0.00
-10.0 / \
-20.0 M‘j(ﬂ \
-30.0 s o=t \ v nnm
g
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 826.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.5 dBm Freq Offset
0Hz
4.4808 MHz
Transmit Freq Error -8.271 kHz OBW Power 99.00 %
x dB Bandwidth 4.901 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26915_5M

Agilent Spectrum Analyzer - Occupied BY
a06  AC

SEMSE:INT

ALIGM AUTO 05:42:23 AM Aug 28, 2020

|center Freq 836.500000 MHz Center Freq: 636500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 0 S N - " ] 836.500000 MHz
0.00
-10.0 / \\
-20.0
]
a0 PO —M\/ [y Fa¥
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 836.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.0 dBm Freq Offset
0Hz
4.4832 MHz
Transmit Freq Error 2.376 kHz OBW Power 99.00 %
x dB Bandwidth 4.897 MHz x dB -26.00 dB
IMSG STATUS
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64QAM_CH27015_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:36:43 AM Aug 28, 2020
|center Freq 846.500000 MHz Center Freq: 846.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 " " A 846.500000 MHz
= oy o e
0.00
-10.0 f k
-20.0 Jf \L‘w
200 | Sl Beacw
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 846.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0Hz
4.4846 MHz
Transmit Freq Error -3.410 kHz OBW Power 99.00 %
x dB Bandwidth 4.871 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26840_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:58:54 AM Aug 27, 2020
|center Freq 829.000000 MHz Center Freq: 829.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 SVRWE.TORY, DY, LY PN T . 829.000000 MHz
0.00
-10.0 / L\
-20.0
30,0 ey J“‘W“-—""’"""’H \'m—w- R R
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 829 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0Hz
8.9529 MHz
Transmit Freq Error 927 Hz OBW Power 99.00 %
x dB Bandwidth 9.657 MHz x dB -26.00 dB
IMSG STATUS
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QPSK_CH26915_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:58:08 AM Aug 27, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 et e 836.500000 MHz
0.00
-10.0 / \\
-20.0
o]
0 . "__,‘,J\NJ‘] %%
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 836.5 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.8 dBm Freq Offset
0Hz
8.9443 MHz
Transmit Freq Error 11.049 kHz OBW Power 99.00 %
x dB Bandwidth 9.711 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26990_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:02:20 AM Aug 27, 2020
|center Freq 844.000000 MHz Center Freq: 844.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A AT R PO e 844.000000 MHz
0.00
-10.0 / \
-20.0
-20.0 =t A—A’“"Ma‘ﬁ \»—-\._ Ay
Tmsesatbon oy |
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 844 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.1 dBm Freq Offset
0Hz
8.9451 MHz
Transmit Freq Error -12.253 kHz OBW Power 99.00 %
x dB Bandwidth 9.678 MHz x dB -26.00 dB
IMSG STATUS
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16QAM_CH26840_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:00:28 AM Aug 27, 2020
|center Freq 829.000000 MHz Center Freq: 829.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 PN . | 829.000000 MHz
0.00
-10.0 J k
-20.0 ijrr \
-30.0 feroremr o A ey \\ et
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 829 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.5 dBm Freq Offset
0Hz
8.9629 MHz
Transmit Freq Error 612 Hz OBW Power 99.00 %
x dB Bandwidth 9.676 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26915_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 04:57:39 AM Aug 27, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 I N P P Al 836.500000 MHz
0.00
-10.0 (/ H-\
-20.0
30,0 \}LW-M'V'\"‘“\MJ\ A
T S
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 836.5 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.6 dBm Freq Offset
0Hz
8.9366 MHz
Transmit Freq Error 17.881 kHz OBW Power 99.00 %
x dB Bandwidth 9.600 MHz x dB -26.00 dB
IMSG STATUS
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16QAM_CH26990_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:01:25 AM Aug 27, 2020
|center Freq 844.000000 MHz Center Freq: 844.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 P N, 0,0 SO P 844.000000 MHz
0.00
-10.0 /{ \\
-20.0
00 wmw"}d \'\rf“w-.\,_,\ -
IR CAT N
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 844 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.1 dBm Freq Offset
0Hz
8.9496 MHz
Transmit Freq Error -15.932 kHz OBW Power 99.00 %
x dB Bandwidth 9.650 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26840_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:19:16 AM Aug 28, 2020
|center Freq 829.000000 MHz Center Freq: 829.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A 829.000000 MHz
i o TR T T
0.00
-10.0 / k
-20.0 / \\
-30.0 | e e A o]
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 829 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 28.9 dBm Freq Offset
0Hz
8.9501 MHz
Transmit Freq Error -6.378 kHz OBW Power 99.00 %
x dB Bandwidth 9.640 MHz x dB -26.00 dB
IMSG STATUS
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64QAM_CH26915_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:17:16 AM Aug 28, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
— Trig:Free Run Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A " 836.500000 MHz
AT & PR
0.00
-10.0 / \
-20.0 Hf \\,,.‘w
00 ,\,J/ i 00 ) PPN
BT S ™
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 836.5 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 28.8 dBm Freq Offset
0Hz
8.9321 MHz
Transmit Freq Error 10.597 kHz OBW Power 99.00 %
x dB Bandwidth 9.579 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26990_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:18:30 AM Aug 28, 2020
|center Freq 844.000000 MHz Center Freq: 844.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 NP A " 844.000000 MHz
4 LA e e
0.00
-10.0 / l\
-20.0
20,0 W""\’\-j \1\«,,'_/\_#,\“ —_—
W
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 844 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.1 dBm Freq Offset
0Hz
8.9412 MHz
Transmit Freq Error -11.326 kHz OBW Power 99.00 %
x dB Bandwidth 9.628 MHz x dB -26.00 dB
IMSG STATUS

Page: 198 of 1002



Report No.: 2061278R-E3042110012

QPSK_CH26865_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:04:28 AM Aug 27, 2020
|center Freq 831.500000 MHz Center Freq: 831.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 i A by i et ) 831.500000 MHz
0.00
-10.0 ]f \L[
-20.0
J‘ RPN
00| e
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 831.5 MHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 31.0 dBm Freq Offset
0Hz
13.452 MHz
Transmit Freq Error 11.752 kHz OBW Power 99.00 %
x dB Bandwidth 14.59 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH26915_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:08:14 AM Aug 27, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 s PR Y 836.500000 MHz
0.00
-10.0 Hf \\
-20.0
[
00 . ;v»—f‘-’*’*""‘J Mm
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 836.5 MHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 31.0 dBm Freq Offset
0Hz
13.393 MHz
Transmit Freq Error 5.668 kHz OBW Power 99.00 %
x dB Bandwidth 14.51 MHz x dB -26.00 dB
IMSG STATUS
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QPSK_CH26965_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:05:07 AM Aug 27, 2020
|center Freq 841.500000 MHz Center Freq: 841.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 s A A 841.500000 MHz
0.00
-10.0 /) k\
-20.0
00 WNWW \MVLW
Mw
-40.0 v
-50.0
o0 CF Step
3.000000 MHz
ICenter 841.5 MHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
0Hz
13.384 MHz
Transmit Freq Error -9.560 kHz OBW Power 99.00 %
x dB Bandwidth 14.37 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26865_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:03:48 AM Aug 27, 2020
|Center Freq 831.500000 MHz Center Freq: 831500000 MHz Radio 5td: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 b, . e 831.500000 MHz
0.00
10.0 ’! \

-20.0 /

. N N_,/ \"“ﬂf"‘«-""\mv"vw\..w..",
Rl IO o
-40.0
-50.0
o0 CF Step
3.000000 MHz,
ICenter 831.5 MHz Span 30 MHz| (auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.9 dBm Freq Offset
OH
13.439 MHz :
Transmit Freq Error 6.813 kHz OBW Power 99.00 %
x dB Bandwidth 14.51 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH26915_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:07:37 M Aug 27, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 i YW PN y 836.500000 MHz
0.00
-10.0 ff/ \
-20.0
\-wwvwv"_‘-u\_”w
300 e el Fren ]
—————
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 836.5 MHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.9 dBm Freq Offset
0Hz
13.390 MHz
Transmit Freq Error 13.126 kHz OBW Power 99.00 %
x dB Bandwidth 14.37 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH26965_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:05:23 AM Aug 27, 2020
|center Freq 841.500000 MHz Center Freq: 841.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 | et Puntactn e, - 841.500000 MHz
0.00
-10.0 / \LK
-20.0
I I I |
w\m\h
-40.0 il
-50.0
o0 CF Step
3.000000 MHz
ICenter 841.5 MHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.8 dBm Freq Offset
0Hz
13.384 MHz
Transmit Freq Error 4.544 kHz OBW Power 99.00 %
x dB Bandwidth 14.39 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH26865_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:23:09 AM Aug 28, 2020
|center Freq 831.500000 MHz Center Freq: 831.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 IS AP - e ; 831.500000 MHz
0.00
-10.0 J \
-20.0 / \KM
0.0 .r(/ PN, Dt A
WW
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 831.5 MHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.0 dBm Freq Offset
0Hz
13.427 MHz
Transmit Freq Error 9.315 kHz OBW Power 99.00 %
x dB Bandwidth 14.55 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH26915_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:26:14 AM Aug 28, 2020
|center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 I b, 836.500000 MHz
0.00
-10.0 ) \
-20.0 I \\,M_
200 "WM = Wkﬂwuw\
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 836.5 MHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.2 dBm Freq Offset
0Hz
13.380 MHz
Transmit Freq Error 14.109 kHz OBW Power 99.00 %
x dB Bandwidth 14.47 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH26965_15M

Agilent Spectrum Analyzer - Occupied BY
(i RF a06  AC SEMSE:INT ALIGM AUTO 05:24:55 AM Aug 28, 2020

ICenter Freq 841.500000 MHz | Center Freq.: 841.500000 MHz Radio $td: None Frequency
[ Trig:Free Run Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: <4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A il 841.500000 MHz|
i S
0.00

-10.0 [ \
-20.0

-30.0 |
-40.0 M%\\‘k‘*-vm-
-50.0
o0 CF Step
3.000000 MHz,
ICenter 841.5 MHz Span 30 MHz| (auto Man
Res BW 150 kHz #VBW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.1 dBm Freq Offset
OH
13.380 MHz :
Transmit Freq Error 5.074 kHz OBW Power 99.00 %
x dB Bandwidth 14.47 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

Product Module
Test Item Occupied Bandwidth
Test Mode Mode 4: LTE Band 7
Date of Test 2020/09/02 Test Site SR12-H
Temperature(°C) 24 Humidity (%RH) |60
Bandwidth Modulation Frequency Mea(sl\ljll;_elzztevel Limit
(MHZz) (MHz) (MHZz)
26dB BW 99% BW
2502.5 4.901 4.487 N/A
QPSK 2535 4.921 4.488 N/A
2567.5 4.882 4.469 N/A
2502.5 4.886 4.477 N/A
5M 16-QAM 2535 4.865 4474 N/A
2567.5 4.922 4.479 N/A
2502.5 4.881 4.483 N/A
64-QAM 2535 4.879 4.485 N/A
2567.5 4.882 4.486 N/A
2505 9.650 8.942 N/A
QPSK 2535 9.641 8.952 N/A
2565 9.719 8.963 N/A
2505 9.642 8.949 N/A
10M 16-QAM 2535 9.658 8.950 N/A
2565 9.592 8.947 N/A
2505 9.634 8.936 N/A
64-QAM 2535 9.628 8.944 N/A
2565 9.619 8.939 N/A
2507.5 14.410 13.402 N/A
QPSK 2535 14.490 13.434 N/A
2562.5 14.450 13.403 N/A
2507.5 14.450 13.400 N/A
15M 16-QAM 2535 14.450 13.413 N/A
2562.5 14.460 13.414 N/A
2507.5 14.440 13.385 N/A
64-QAM 2535 14.560 13.406 N/A
2562.5 14.440 13.395 N/A
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Measure Level

Bandwidth . Frequenc Limit

e Modulation (|\q/|Hz) y (MHz) i)
26dB BW 99% BW

2510 19.080 17.872 N/A

QPSK 2535 19.020 17.904 N/A

2560 19.420 17.895 N/A

2510 19.180 17.906 N/A

20M 16-QAM 2535 19.160 17.906 N/A

2560 19.120 17.882 N/A

2510 19.160 17.855 N/A

64-QAM 2535 19.290 17.882 N/A

2560 19.250 17.857 N/A
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QPSK_CH20775_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 12:38:53 AM Aug 27, 2020
|[Center Freq 2.502500000 GHz Center Freq: 2.502500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 ~ o 2502500000 GHz
0.00
-10.0 /r/ \\
-20.0
a0 nmwj WWWMM
o
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 2.503 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.2 dBm Freq Offset
0Hz
4.4874 MHz
Transmit Freq Error -1.697 kHz OBW Power 99.00 %
x dB Bandwidth 4.901 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH21100_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 12:31:00 AM Aug 27, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A 2535000000 GHz
0.00
-10.0 (H \
-20.0 W\.J'/ \\M
a0 m*—%—“‘/\ *f\”“'\r*vm
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 2.535 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.3 dBm Freq Offset
0Hz
4.4877 MHz
Transmit Freq Error 5.266 kHz OBW Power 99.00 %
x dB Bandwidth 4.921 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH21425_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 12:40:31 AM Aug 27, 2020
|[Center Freq 2.567500000 GHz Center Freq: 2.567500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A " 2567500000 GHz
0.00
-10.0 / kt
-20.0 j/ \\
300 | e 2, STy g ST
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 2.568 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.2 dBm Freq Offset
0Hz
4.4693 MHz
Transmit Freq Error 3.381 kHz OBW Power 99.00 %
x dB Bandwidth 4.882 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH20775_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 12:39:15 AM Aug 27, 2020
|[Center Freq 2.502500000 GHz Center Freq: 2.502500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2502500000 GHz
r—dN T ——
0.00
-10.0 j \
-20.0 /J/ H
-30.0 _I'\'LW"‘J' bt LTl LA\pod], Y V\.wnw‘u'
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 2.503 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.2 dBm Freq Offset
0Hz
44772 MHz
Transmit Freq Error 2.576 kHz OBW Power 99.00 %
x dB Bandwidth 4.886 MHz x dB -26.00 dB
IMSG STATUS
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16QAM_CH21100_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 12:29:51 AM Aug 27, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . P - 2535000000 GHz
0.00
-10.0 / \
- Nj \\M
00 it et Lo
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 2.535 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.4 dBm Freq Offset
0Hz
4.4744 MHz
Transmit Freq Error -11Hz OBW Power 99.00 %
x dB Bandwidth 4.865 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH21425_ 5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 12:40:06 AM Aug 27, 2020
|[Center Freq 2.567500000 GHz Center Freq: 2.567500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 _ 2567500000 GHz
T R e e B
0.00
-10.0 ﬁ \
-20.0 /’H \\
-30.0 o U Yo O 0 T N A e g ]
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 2.568 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
0Hz
4.4788 MHz
Transmit Freq Error 5.367 kHz OBW Power 99.00 %
x dB Bandwidth 4.922 MHz x dB -26.00 dB
IMSG STATUS

Page: 208 of 1002



Report No.: 2061278R-E3042110012

64QAM_CH20775_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:26:38 AM Aug 28, 2020
|[Center Freq 2.502500000 GHz Center Freq: 2.502500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2502500000 GHz
R R e R S iy TV vs P
0.00
-10.0 )f L
-20.0 /'{I’ \\_
300 I N\
T S T
-40.0 WM
-50.0
o0 CF Step
1.000000 MHz
ICenter 2.503 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 27.3 dBm Freq Offset
0Hz
4.4831 MHz
Transmit Freq Error -1.688 kHz OBW Power 99.00 %
x dB Bandwidth 4.881 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH21100_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:26:01 AM Aug 28, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2535000000 GHz
e R . R e EL e T S|
0.00
-10.0 ’ﬁ/ \
-20.0
30.0 T M"M""] \"""(‘"‘"\-\m‘m N
pT
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 2.535 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 27.5 dBm Freq Offset
0Hz
4.4848 MHz
Transmit Freq Error -1.332 kHz OBW Power 99.00 %
x dB Bandwidth 4.879 MHz x dB -26.00 dB
IMSG STATUS
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64QAM_CH21425 5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:25:18 AM Aug 28, 2020
|[Center Freq 2.567500000 GHz Center Freq: 2.567500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2567500000 GHz
[P LY RLY, PUPYA VTV AV AW WU WOR -
0.00
-10.0 H \
-20.0 ’!/f \
o0 VJ'\-JM..MU'\/""""‘-NW Tt L1 WM
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 2.568 GHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 27.0 dBm Freq Offset
0Hz
4.4862 MHz
Transmit Freq Error -1.729 kHz OBW Power 99.00 %
x dB Bandwidth 4.882 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH20800_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:16:54 AM Aug 27, 2020
|[Center Freq 2.505000000 GHz Center Freq: 2.505000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 | R IOV B W 2505000000 GHz
0.00
-10.0 / \
-20.0 / LLW
-30.0 e ﬂn/ \J“'\HWP\_ e
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 2.505 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.1 dBm Freq Offset
0Hz
8.9423 MHz
Transmit Freq Error 8.102 kHz OBW Power 99.00 %
x dB Bandwidth 9.650 MHz x dB -26.00 dB
IMSG STATUS
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QPSK_CH21100_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:18:34 AM Aug 27, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 R ES R S S g 2535000000 GHz
0.00
-10.0 // \L\
-20.0
300 pa e — M“WM
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 2.535 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.1 dBm Freq Offset
0Hz
8.9518 MHz
Transmit Freq Error 9.352 kHz OBW Power 99.00 %
x dB Bandwidth 9.641 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH21400_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:17:34 AM Aug 27, 2020
|[Center Freq 2.565000000 GHz Center Freq: 2.565000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 I NN - L 2565000000 GHz
0.00
-10.0 / \
-20.0 ;{/ \\ll
300 MM.A- PYTAY L WWWWW"’\A
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 2.565 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.1 dBm Freq Offset
0Hz
8.9628 MHz
Transmit Freq Error 1.737 kHz OBW Power 99.00 %
x dB Bandwidth 9.719 MHz x dB -26.00 dB
IMSG STATUS
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16QAM_CH20800_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:16:31 AM Aug 27, 2020
|[Center Freq 2.505000000 GHz Center Freq: 2.505000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2505000000 GHz
T o P e e oA AR
0.00
-10.0 [ \
-20.0 ’;} \
-30.0 MMM e = "R T T
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 2.505 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 28.4 dBm Freq Offset
0Hz
8.9486 MHz
Transmit Freq Error 5.963 kHz OBW Power 99.00 %
x dB Bandwidth 9.642 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH21100_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:18:19 AM Aug 27, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . 2535000000 GHz
rm., R T A i AN P Y Vel
0.00
-10.0 ‘! \
- Mf/ \\W
30,0 ot i b T ST, IRV Y
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 2.535 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 28.3 dBm Freq Offset
0Hz
8.9496 MHz
Transmit Freq Error 7.864 kHz OBW Power 99.00 %
x dB Bandwidth 9.658 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH21400_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:17:52 AM Aug 27, 2020
|[Center Freq 2.565000000 GHz Center Freq: 2.565000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
5 2565000000 GHz
100 R B e e o e VT e P
0.00
-10.0 'J i
-20.0 / \\
iﬂﬂﬂﬁﬂ*WkavaMmmﬁmd T ELEET N S
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 2.565 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 28.0 dBm Freq Offset
0Hz
8.9470 MHz
Transmit Freq Error 2.407 kHz OBW Power 99.00 %
x dB Bandwidth 9.592 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH20800_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:16:12 AM Aug 28, 2020
|[Center Freq 2.505000000 GHz Center Freq: 2.505000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
2505000000 GHz
100 N T T e YT Y B s s N
0.00
-10.0 j l
-20.0 ’(/ \\1
-30.0 WMW e S e
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 2.505 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 27.5 dBm Freq Offset
0Hz
8.9361 MHz
Transmit Freq Error 12 Hz OBW Power 99.00 %
x dB Bandwidth 9.634 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH21100_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:15:24 AM Aug 28, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
2535000000 GHz
100 [P RTINS A e P e R Yoy
0.00
-10.0 / L
-20.0 WNW[‘)I \
200 |t ety ] W Ve o]
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 2.535 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 27.5 dBm Freq Offset
0Hz
8.9439 MHz
Transmit Freq Error 1.051 kHz OBW Power 99.00 %
x dB Bandwidth 9.628 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH21400_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:18:11 AM Aug 28, 2020
|[Center Freq 2.565000000 GHz Center Freq: 2.565000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
2565000000 GHz
180 S e e AT e | W ey e P
0.00
-10.0 } \
-20.0 / \\
<00 MW‘W’”\"“M (T ST P
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 2.565 GHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 27.4 dBm Freq Offset
0Hz
8.9390 MHz
Transmit Freq Error -2.671 kHz OBW Power 99.00 %
x dB Bandwidth 9.619 MHz x dB -26.00 dB
IMSG STATUS
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QPSK_CH20825_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:13:20 AM Aug 27, 2020
|[Center Freq 2.507500000 GHz Center Freq: 2.507500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 Bt - e i 2507500000 GHz
0.00
-10.0 / \\
-20.0 ’J‘ \
=00 - \-'\m_, e, - W W
[
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 2.508 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.4 dBm Freq Offset
0Hz
13.402 MHz
Transmit Freq Error 5.951 kHz OBW Power 99.00 %
x dB Bandwidth 14.41 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH21100_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:11:20 AM Aug 27, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 - it " . . 2535000000 GHz
0.00
-10.0 / \
-20.0
./\m\.J'H M
30.0 MW P A g,
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 2.535 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.4 dBm Freq Offset
0Hz
13.434 MHz
Transmit Freq Error 8.598 kHz OBW Power 99.00 %
x dB Bandwidth 14.49 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH21375_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:15:02 AM Aug 27, 2020
|[Center Freq 2.562500000 GHz Center Freq: 2.562500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . PN W WP 2562500000 GHz
0.00
-10.0 fﬁ H“H
-20.0
i Y
i L LA g ol Ay, for A, )
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 2.563 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.1 dBm Freq Offset
0Hz
13.403 MHz
Transmit Freq Error 1.017 kHz OBW Power 99.00 %
x dB Bandwidth 14.45 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH20825_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:13:46 AM Aug 27, 2020
|[Center Freq 2.507500000 GHz Center Freq: 2.507500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A st ey " A 2507500000 GHz
0.00
-10.0 ,'J'/ \
-20.0
-30.0 u,j \memwﬂﬂﬂ.T L
M'—’“‘*"‘WN W
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 2.508 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 29.5 dBm Freq Offset
0Hz
13.400 MHz
Transmit Freq Error 5.839 kHz OBW Power 99.00 %
x dB Bandwidth 14.45 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH21100_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 12:50:35 AM Aug 27, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2535000000 GHz
P v et oA T R
0.00
-10.0 j \
o ,MJ} \\,M
-30.0 frop o, i g i  eatencked Vs a2 STY
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 2.535 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 28.2 dBm Freq Offset
0Hz
13.413 MHz
Transmit Freq Error 327 Hz OBW Power 99.00 %
x dB Bandwidth 14.45 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH21375_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:14:36 AM Aug 27, 2020
|[Center Freq 2.562500000 GHz Center Freq: 2.562500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2562500000 GHz
haa=r e e
0.00
-10.0 / \
-20.0 ,(/ \\
R P v e e LV e BT Py
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 2.563 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 28.3 dBm Freq Offset
0Hz
13.414 MHz
Transmit Freq Error -2.121 kHz OBW Power 99.00 %
x dB Bandwidth 14.46 MHz x dB -26.00 dB
IMSG STATUS
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64QAM_CH20825_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:01:35 AM Aug 28, 2020
|[Center Freq 2.507500000 GHz Center Freq: 2.507500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
2507500000 GHz
100 W A e i T et
0.00
-10.0 / \
-20.0 ,r’ﬂ \'\
-30.0
N AR LR s A AP
-40.0 itk
-50.0
o0 CF Step
3.000000 MHz
ICenter 2.508 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 27.7 dBm Freq Offset
0Hz
13.385 MHz
Transmit Freq Error 12.688 kHz OBW Power 99.00 %
x dB Bandwidth 14.44 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH21100_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:13:01 AM Aug 28, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2535000000 GHz
r‘“MWW o
0.00
-10.0 / \
- M// \\,\Jw
300 b N % i v ¥, 1 PN
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 2.535 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 28.0 dBm Freq Offset
0Hz
13.406 MHz
Transmit Freq Error 14.815 kHz OBW Power 99.00 %
x dB Bandwidth 14.56 MHz x dB -26.00 dB
IMSG STATUS

Page: 218 of 1002



Report No.: 2061278R-E3042110012

64QAM_CH21375_15M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:13:47 AM Aug 28, 2020
|[Center Freq 2.562500000 GHz Center Freq: 2.562500000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
2562500000 GHz
100 T R Y i e
0.00
-10.0 ’J \
-20.0 ;/ L\\
00 WM‘W"‘WN’J ETE NS N
-40.0
-50.0
o0 CF Step
3.000000 MHz
ICenter 2.563 GHz Span 30 MHz| (auto Man
Res BW 150 kHz #/BW 470 kHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 27.4 dBm Freq Offset
0Hz
13.395 MHz
Transmit Freq Error 1.005 kHz OBW Power 99.00 %
x dB Bandwidth 14.44 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH20850_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:21:51 AM Aug 27, 2020
|[Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 o o iy et 2510000000 GHz
0.00
-10.0 J \
-20.0 r/!, \]'\
&DDJHMHM”FWMLIMMWWWM A A it
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 2.51 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 29.2 dBm Freq Offset
0Hz
17.872 MHz
Transmit Freq Error 17.467 kHz OBW Power 99.00 %
x dB Bandwidth 19.08 MHz x dB -26.00 dB

IMSG

STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH21100_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:19:42 AM Aug 27, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 o — it dimrndlon Pt 2535000000 GHz
0.00
-10.0 j ll
30 (1 el WW.}\.
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 2.535 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 29.4 dBm Freq Offset
0Hz
17.904 MHz
Transmit Freq Error 13.263 kHz OBW Power 99.00 %
x dB Bandwidth 19.02 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH21350_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:21:26 AM Aug 27, 2020
|[Center Freq 2.560000000 GHz Center Freq: 2.560000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 - - " rcrerserasebes 2560000000 GHz
0.00
-10.0 I l\
-20.0 J/ LH\L
-30.0 i et T T NS SPRTNY
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 2.56 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 29.3 dBm Freq Offset
0Hz
17.895 MHz
Transmit Freq Error -17.292 kHz OBW Power 99.00 %
x dB Bandwidth 19.42 MHz x dB -26.00 dB

IMSG

STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH20850_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:22:26 AM Aug 27, 2020
|[Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2510000000 GHz
e e O e W T e e e
0.00
-10.0 JJ \
-20.0 j/ H\l‘k
-EDDMM \r LT e e P Y
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 2.51 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.6 dBm Freq Offset
0Hz
17.906 MHz
Transmit Freq Error 29.768 kHz OBW Power 99.00 %
x dB Bandwidth 19.18 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH21100_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:20:07 AM Aug 27, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2535000000 GHz
e i e
0.00
-10.0 x L*
-20.0 / \
IS TN S R ey
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 2.535 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.5 dBm Freq Offset
0Hz
17.906 MHz
Transmit Freq Error 28.844 kHz OBW Power 99.00 %
x dB Bandwidth 19.16 MHz x dB -26.00 dB

IMSG

STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH21350_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:20:52 AM Aug 27, 2020
|[Center Freq 2.560000000 GHz Center Freq: 2.560000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 N 2560000000 GHz
by ]
0.00
-10.0 f 1‘
-20.0 rlJ’H \L
300 PRPIC P VA W s A
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 2.56 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.3 dBm Freq Offset
0Hz
17.882 MHz
Transmit Freq Error 4.284 kHz OBW Power 99.00 %
x dB Bandwidth 19.12 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH20850_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:06:06 AM Aug 28, 2020
|[Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2510000000 GHz
S o P e e o RV P e o
0.00
-10.0 r{ \
-20.0 fj ‘k\
-30.0 Rl S NN T
-40.0 MWWJ
-50.0
o0 CF Step
4.000000 MHz
ICenter 2.51 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 27.5 dBm Freq Offset
0Hz
17.855 MHz
Transmit Freq Error 20.185 kHz OBW Power 99.00 %
x dB Bandwidth 19.16 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH21100_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:04:45 &AM Aug 28, 2020
|[Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
2535000000 GHz
100 T L =y
0.00
-10.0 / l\
MJ/ \\W
-30.0 |t et o,
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 2.535 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 28.1 dBm Freq Offset
0Hz
17.882 MHz
Transmit Freq Error 28.8687 kHz OBW Power 99.00 %
x dB Bandwidth 19.29 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH21350_20M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 01:06:41 AM Aug 28, 2020
|[Center Freq 2.560000000 GHz Center Freq: 2.560000000 GHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 2560000000 GHz
e A Y T Y IS S VYt Y SPNSUUSAr N WPT
0.00
-10.0 } k
-20.0 / H\
e Mwwwv WW%HMMW‘—‘WFHM
-40.0
-50.0
o0 CF Step
4.000000 MHz
ICenter 2.56 GHz Span 40 MHz| (auto Man
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 27.3 dBm Freq Offset
0Hz
17.857 MHz
Transmit Freq Error -2.384 kHz OBW Power 99.00 %
x dB Bandwidth 19.25 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

Product Module
Test Item Occupied Bandwidth
Test Mode Mode 5: LTE Band 12
Date of Test 2020/09/02 Test Site SR12-H
Temperature(°C) 24 Humidity (%RH) |60
Bandwidth Modulation Frequency Mea(sl\ljll;_elzztevel Limit
(MHZz) (MHz) (MHZz)
26dB BW 99% BW
699.7 1.221 1.080 N/A
QPSK 707.5 1.221 1.078 N/A
715.3 1.209 1.086 N/A
699.7 1.200 1.079 N/A
1.4M 16-QAM 707.5 1.224 1.082 N/A
715.3 1.222 1.081 N/A
699.7 1.211 1.079 N/A
64-QAM 707.5 1.212 1.079 N/A
715.3 1.210 1.079 N/A
700.5 2.928 2.690 N/A
QPSK 707.5 2.937 2.686 N/A
714.5 2.941 2.684 N/A
700.5 2.950 2.685 N/A
3M 16-QAM 707.5 2.953 2.683 N/A
714.5 2.938 2.681 N/A
700.5 2.916 2.683 N/A
64-QAM 707.5 2.912 2.684 N/A
714.5 2.906 2.681 N/A
710.5 4.883 4.462 N/A
QPSK 707.5 4.877 4.481 N/A
713.5 4.886 4.471 N/A
710.5 4.911 4477 N/A
5M 16-QAM 707.5 4.897 4.481 N/A
713.5 4.833 4.464 N/A
710.5 4.880 4.478 N/A
64-QAM 707.5 4.890 4.479 N/A
713.5 4.869 4.476 N/A
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Measure Level

Bandwidth . Frequenc Limit

e Modulation (|\q/|Hz) y (MHz) i)
26dB BW 99% BW

704.0 9.587 8.910 N/A

QPSK 707.5 9.708 8.944 N/A

711.0 9.675 8.955 N/A

704.0 9.578 8.920 N/A

10M 16-QAM 707.5 9.615 8.935 N/A

711.0 9.674 8.953 N/A

704.0 9.566 8.912 N/A

64-QAM 707.5 9.577 8.925 N/A

711.0 9.627 8.943 N/A
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Report No.: 2061278R-E3042110012

QPSK_CH23017_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:15:27 AM Aug 27, 2020
|center Freq 699.700000 MHz Center Freq: 689.700000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 O I T et 699.700000 MHz
0.00
-10.0
e J\J\-'f/ \\«/M’«ﬂv
-30.0 forrrremme e e W NN
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 699.7 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
0Hz
1.0801 MHz
Transmit Freq Error 490 Hz OBW Power 99.00 %
x dB Bandwidth 1.221 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH23095_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:17:52 AM Aug 27, 2020
|center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio Std: None Frequency
— Trig:Free Run Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 by PP e 707.500000 MHz
0.00
-10.0
e wwur"’"\..j \'\va\,»W\
00 i eisfmated Y e ol ] v
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 707.5 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.6 dBm Freq Offset
0Hz
1.0784 MHz
Transmit Freq Error -928 Hz OBW Power 99.00 %
x dB Bandwidth 1.221 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH23173_

1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:17:07 AM Aug 27, 2020
|center Freq 715.300000 MHz Center Freq: 715.300000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 PR R 715.300000 MHz
0.00
-10.0 \
-20.0
300 %MWW \W’m_ﬂ e P
g U
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 715.3 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 30.7 dBm Freq Offset
0Hz
1.0860 MHz
Transmit Freq Error 319 Hz OBW Power 99.00 %
x dB Bandwidth 1.209 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH23017_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:15:49 AM Aug 27, 2020
|center Freq 699.700000 MHz Center Freq: 689.700000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 PN s oM o 699.700000 MHz
0.00
-10.0 \
-20.0
00 n.n.,«"”‘\/\/W"( \“‘“""/\""‘»“-\N« A
WL Eavviry
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 699.7 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.4 dBm Freq Offset
0Hz
1.0786 MHz
Transmit Freq Error 711 Hz OBW Power 99.00 %
x dB Bandwidth 1.200 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH23095_1.0M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:18:11 AM Aug 27, 2020
|center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 Loy Pl [\ a0 ety Pingndl 707.500000 MHz|
0.00
-10.0 \
-20.0
200 oyt N, WNMJ S M Sy
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 707.5 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.2 dBm Freq Offset
0Hz
1.0816 MHz
Transmit Freq Error 714 Hz OBW Power 99.00 %
x dB Bandwidth 1.224 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH23173_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:16:42 AM 2ug 27, 2020
|center Freq 715.300000 MHz Center Freq: 715.300000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 [y o o el 715.300000 MHz
0.00
-10.0
-20.0
300 mmmw"‘“v"”w'\f“"r/uj k“"“'"\'\w 5
™ N A
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 715.3 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 29.8 dBm Freq Offset
0Hz
1.0810 MHz
Transmit Freq Error 61 Hz OBW Power 99.00 %
x dB Bandwidth 1.222 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH23017_1.4M

Agilent Spectrum Analyzer - Occupied BY
(i RF a06  AC SEMSE:INT ALIGM AUTO 07:03:50 AM Aug 28, 2020

ICenter Freq 699.700000 MHz | Center Freq: 699.700000 MHz Radio Std: None Frequency
[ Trig: Free Run Avg[Hold:>1/1
#IFGain:Low #Atten: 40 dB Ext Gain: <4.00 dB Radio Device: BTS

10 dBldiv Ref 30.00 dBm

liLog
200 Center Freq|f
110 . VAP L - 699.700000 MHz|
0.0d

-10.0 Jl \
s B S,

_— i T g
-40.0
-50.0
o0 CF Step
300.000 kHz|
ICenter 699.7 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #VBW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.5 dBm Freq Offset
OH
1.0790 MHz :
Transmit Freq Error 1.130 kHz OBW Power 99.00 %
x dB Bandwidth 1.211 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH23095_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 07:04:24 AM Aug 28, 2020
|center Freq 707.500000 MHz | CenterFreq: 707.500000 MHz Radio Std: None Frequency
] Trig:Free Run Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 e e Pt o] 707.500000 MHz
0.00
-10.0 \
-20.0
300 -.H’\.NJUJ \I\
R ST R N A et ]
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 707.5 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.4 dBm Freq Offset
0Hz
1.0788 MHz
Transmit Freq Error 343 Hz OBW Power 99.00 %
x dB Bandwidth 1.212 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH23173_1.4M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 07:03:09 &AM Aug 28, 2020
|center Freq 715.300000 MHz Center Freq: 715.300000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 PP NN N Y .Y P 715.300000 MHz
0.00
-10.0 \
-20.0
-30.0 prosri WWW/ \{\’\“"" T e g e
-40.0
-50.0
o0 CF Step
300.000 kHz
ICenter 715.3 MHz Span 3 MHz| |auto Man
Res BW 15 kHz #/BW 47 kHz Sweep 12.73 ms|
Occupied Bandwidth Total Power 28.8 dBm Freq Offset
0Hz
1.0786 MHz
Transmit Freq Error 503 Hz OBW Power 99.00 %
x dB Bandwidth 1.210 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH23025_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:19:45 AM Aug 27, 2020
|center Freq 700.500000 MHz Center Freq: 700.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 ety e d P Br it Pt 700.500000 MHz|
0.00
-10.0 / \
-20.0 fg \,
30.0 A /J \PL"‘"‘I“""-""%«JWWM@N’N—H-
Fron e Y
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 700.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
0Hz
2.6897 MHz
Transmit Freq Error 7.734 kHz OBW Power 99.00 %
x dB Bandwidth 2.928 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH23095_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:19:15 AM Aug 27, 2020
|center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 NN NP EE LY NV PO E PO 707.500000 MHz
0.00
-10.0 / \\
-20.0
=00 PM“ANN‘M”/ H‘“‘u‘ el il
=
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 707.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 30.8 dBm Freq Offset
0Hz
2.6856 MHz
Transmit Freq Error -265 Hz OBW Power 99.00 %
x dB Bandwidth 2.937 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH23165_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:21:02 AM Aug 27, 2020
|center Freq 714.500000 MHz Center Freq: 714.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 N W Vo AW L WL 714.500000 MHz
0.00
-10.0 //{ \\
-20.0
-30.0 femrore _ﬂ-f\.r\-.nﬁ/f \\\ R
o e
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 714.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 31.4 dBm Freq Offset
0Hz
2.6842 MHz
Transmit Freq Error -153 Hz OBW Power 99.00 %
x dB Bandwidth 2.941 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH23025_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:19:59 AM Aug 27, 2020
|center Freq 700.500000 MHz Center Freq: 700.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A oot A, 700.500000 MHz
el Ll
0.00
-10.0 Jj \
-20.0 / \\,,\_,,LW
300 vt LNA-/\.rf'\F".rVV“‘/ A i frmpintn e
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 700.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.7 dBm Freq Offset
0Hz
2.6849 MHz
Transmit Freq Error 557 Hz OBW Power 99.00 %
x dB Bandwidth 2.950 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH23095_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:18:59 AM Aug 27, 2020
|center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 A1 g o D e & L 707.500000 MHz
0.00
-10.0 / 1\
-20.0 'NJ/ \
30.0 TP A AN g \m hro i, om _—
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 707.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.8 dBm Freq Offset
0Hz
2.6830 MHz
Transmit Freq Error 481 Hz OBW Power 99.00 %
x dB Bandwidth 2.953 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH23165_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:20:28 AM Aug 27, 2020
|center Freq 714.500000 MHz Center Freq: 714.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 Lo A ot - 714.500000 MHz
0.00
-10.0 /‘ \\
-20.0
=00 mmwww"'*vm’v/ ]'L’L'u e Y
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 714.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 30.3 dBm Freq Offset
0Hz
2.6814 MHz
Transmit Freq Error -2.290 kHz OBW Power 99.00 %
x dB Bandwidth 2.938 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH23025_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:58:37 AM Aug 28, 2020
|center Freq 700.500000 MHz Center Freq: 700.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 o an N 700.500000 MHz
L N A [ Lo Bl A=
0.00
-10.0 ) \\
-20.0 V\/'/ \\MJ\
Y] — oy b e g
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 700.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.1 dBm Freq Offset
0Hz
2.6832 MHz
Transmit Freq Error 7.800 kHz OBW Power 99.00 %
x dB Bandwidth 2.916 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH23095_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:55:50 AM Aug 28, 2020
|center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 sl n 707.500000 MHz
=T el el TP [ O
0.00
-10.0 // \
-20.0
-30.0 frrmre s n.«/\J"\uwf{ \\'r"‘"mw
ot st
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 707.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.0 dBm Freq Offset
0Hz
2.6835 MHz
Transmit Freq Error 3.093 kHz OBW Power 99.00 %
x dB Bandwidth 2.912 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH23165_3M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:58:08 AM Aug 28, 2020
|center Freq 714.500000 MHz Center Freq: 714.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 | el gty 714.500000 MHz
0.00
-10.0 / \
- W// \\M
300 Py nsinen o]
-40.0
-50.0
o0 CF Step
600.000 kHz
ICenter 714.5 MHz Span 6 MHz| |auto Man
Res BW 30 kHz #/BW 100 kHz Sweep 6.333 ms|
Occupied Bandwidth Total Power 29.3 dBm Freq Offset
0Hz
2.6814 MHz
Transmit Freq Error 4.467 kHz OBW Power 99.00 %
x dB Bandwidth 2.906 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH23035_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:22:33 AM Aug 27, 2020
|center Freq 701.500000 MHz Center Freq: 701500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 s e eesiadamnitdehe ol | 701.500000 MHz
0.00
-10.0 / \\
-20.0
MJ \\JWLWLM
-30.0 |t At
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 701.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.4 dBm Freq Offset
0Hz
4.4623 MHz
Transmit Freq Error 13.017 kHz OBW Power 99.00 %
x dB Bandwidth 4.883 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH23095_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:24:35 AM Aug 27, 2020
|center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 e e e o 707.500000 MHz
0.00
-10.0 Hr \
-20.0 .MM[/ \]
00 et L\“'""'”“u-'\f\’\.!‘\_l\. R
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 707.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.3 dBm Freq Offset
0Hz
4.4805 MHz
Transmit Freq Error -7.301 kHz OBW Power 99.00 %
x dB Bandwidth 4.877 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH23155_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:23:46 AM Aug 27, 2020
|center Freq 713.500000 MHz Center Freq: 713.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 e B ek it kit s S 713.500000 MHz
0.00
-10.0 f!f \\
-20.0
300 "\JM“"‘ PSR n[( \rf“ww\n ]
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 713.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 31.5 dBm Freq Offset
0Hz
4.4713 MHz
Transmit Freq Error -4.363 kHz OBW Power 99.00 %
x dB Bandwidth 4.886 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH23035_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:23:04 AM Aug 27, 2020
|Center Freq 701.500000 MHz Center Freq: 701500000 MHz Radio 5td: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 " VA DO S 701.500000 MHz
0.00
10.0 / \\

-20.0 ’r

I ,,.,J\v.fw\.r\f ‘\mﬁww
-40.0
-50.0
o0 CF Step
1.000000 MHz,
ICenter 701.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
OH
4.4770 MHz :
Transmit Freq Error 14.947 kHz OBW Power 99.00 %
x dB Bandwidth 4.911 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH23095_5

M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:24:59 AM Aug 27, 2020
|center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 b | " Ao 707.500000 MHz
0.00
-10.0 / \\
-20.0
-
20 it e \]""\. SN
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 707.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
0Hz
4.4808 MHz
Transmit Freq Error 1.405 kHz OBW Power 99.00 %
x dB Bandwidth 4.897 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH23155_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:23:32 AM Aug 27, 2020
|center Freq 713.500000 MHz Center Freq: 713.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 " " n S h 713.500000 MHz
0.00
-10.0 ﬂﬂj \\
-20.0
0.0 MWMJ \H"‘-w'\nn_.mﬁ Py
—]
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 713.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 30.4 dBm Freq Offset
0Hz
4.4640 MHz
Transmit Freq Error -3.003 kHz OBW Power 99.00 %
x dB Bandwidth 4.833 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH23035_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:56:23 AM Aug 28, 2020
|center Freq 701.500000 MHz Center Freq: 701500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 N TS A ¥ A v, 701.5600000 MHz|
R et
0.00
-10.0 ;rf \l\
-20.0
]
300 |ty MWWJ( s st T
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 701.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.3 dBm Freq Offset
0Hz
4.4783 MHz
Transmit Freq Error 6.642 kHz OBW Power 99.00 %
x dB Bandwidth 4.880 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH23095_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:55:54 AM Aug 28, 2020
|center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 " . " A 707.500000 MHz
0.00
-10.0 / \
-20.0 WJJ \
20,0 fenemanpy e \‘_‘ A
T A L W A |
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 707.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.5 dBm Freq Offset
0Hz
4.4794 MHz
Transmit Freq Error -4.922 kHz OBW Power 99.00 %
x dB Bandwidth 4.890 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

64QAM_CH23155_5M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:56:53 AM Aug 28, 2020
|center Freq 713.500000 MHz Center Freq: 713.500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 PO SRV N NV SN i 713.500000 MHz
0.00 JJ
-10.0 ;’I \\
-20.0
30 0 faeertien Wuwj \"“'-f‘f"""“-'-’\nw.\
Rl e
-40.0
-50.0
o0 CF Step
1.000000 MHz
ICenter 713.5 MHz Span 10 MHz| [auto Man
Res BW 51 kHz #/BW 160 kHz Sweep 3.667 ms|
Occupied Bandwidth Total Power 29.4 dBm Freq Offset
0Hz
4.4759 MHz
Transmit Freq Error -3.301 kHz OBW Power 99.00 %
x dB Bandwidth 4.869 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH23060_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:29:59 AM Aug 27, 2020
|center Freq 704.000000 MHz Center Freq: 704.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 . L S 704.000000 MHz
0.00
-10.0 / \
-20.0 )j hi\.,m.,\
0.0 poreghi kel b o T L
s S
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 704 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.1 dBm Freq Offset
0Hz
8.9019 MHz
Transmit Freq Error 15.906 kHz OBW Power 99.00 %
x dB Bandwidth 9.587 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

QPSK_CH23095_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:29:17 AM Aug 27, 2020
|center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 b A e oA P A A N e T 707.500000 MHz
0.00
-10.0 / \\
-20.0
| LA et \”. ]
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 707.5 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.6 dBm Freq Offset
0Hz
8.9439 MHz
Transmit Freq Error -2.900 kHz OBW Power 99.00 %
x dB Bandwidth 9.708 MHz x dB -26.00 dB
IMSG STATUS

QPSK_CH23130_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:31:55 AM Aug 27, 2020
|center Freq 711.000000 MHz Center Freq: 711.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 el Lty o, sty e 711.000000 MHz
0.00
-10.0 f{ \\
-20.0
ana - FJWJ\'P} \m""“"“ ]
"’""Ir"'-mv\,.\_
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 711 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 31.3 dBm Freq Offset
0Hz
8.9548 MHz
Transmit Freq Error -12.580 kHz OBW Power 99.00 %
x dB Bandwidth 9.675 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-

E3042110012

16QAM_CH23060_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:30:14 AM Aug 27, 2020
|center Freq 704.000000 MHz Center Freq: 704.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 e T 704.000000 MHz
0.00
-10.0 / \‘\
-20.0
300 " Mhmﬁmmurj \%““““h”vauwnn s
s 1
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 704 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.0 dBm Freq Offset
0Hz
8.9195 MHz
Transmit Freq Error 20.934 kHz OBW Power 99.00 %
x dB Bandwidth 9.578 MHz x dB -26.00 dB
IMSG STATUS

16QAM_CH23095_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:26:02 AM Aug 27, 2020
|center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 ol W BVl P P, 707.500000 MHz
0.00
-10.0 / lg\
-20.0
300 W\H"‘"‘J\f“"""’""““’f \W\—-A‘\.-n-.}\.ml\. e
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 707.5 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.5 dBm Freq Offset
0Hz
8.9350 MHz
Transmit Freq Error 1.824 kHz OBW Power 99.00 %
x dB Bandwidth 9.615 MHz x dB -26.00 dB
IMSG STATUS
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Report No.: 2061278R-E3042110012

16QAM_CH23130_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 02:31:39 AM Aug 27, 2020
|center Freq 711.000000 MHz Center Freq: 711.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 PP R bt ol en ] 711.000000 MHz
0.00
-10.0 / \\
-20.0
-
3.0 [ \"““‘“ -
M
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 711 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 30.9 dBm Freq Offset
0Hz
8.9529 MHz
Transmit Freq Error -15.231 kHz OBW Power 99.00 %
x dB Bandwidth 9.674 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH23060_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 08:52:03 AM Aug 28, 2020
|center Freq 704.000000 MHz Center Freq: 704.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 ettt Pocretn i hemre p i s 704.000000 MHz
0.00
-10.0 } H‘
-20.0 / \\n’\‘
300 /L—W"""uj ey ™Y, P P W
W
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 704 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.6 dBm Freq Offset
0Hz
8.9117 MHz
Transmit Freq Error 17.486 kHz OBW Power 99.00 %
x dB Bandwidth 9.566 MHz x dB -26.00 dB
IMSG STATUS
Page: 242 of 1002



Report No.: 2061278R-E3042110012

64QAM_CH23095_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 05:54:05 AM Aug 28, 2020
|center Freq 707.500000 MHz Center Freq: 707 500000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
liLog
200 Center Freq|f
100 O RPT P W R 707.500000 MHz
0.00
-10.0 / \
-20.0
30,0 feemt M”v/ \L ]
-40.0
-50.0
o0 CF Step
2.000000 MHz
ICenter 707.5 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.4 dBm Freq Offset
0Hz
8.9247 MHz
Transmit Freq Error -3.080 kHz OBW Power 99.00 %
x dB Bandwidth 9.577 MHz x dB -26.00 dB
IMSG STATUS

64QAM_CH23130_10M

Agilent Spectrum Analyzer - Occupied BY

(I RF S0 AC SEMSE:INT] ALIGNAUTO 08:53:07 &AM Aug 28, 2020
|center Freq 711.000000 MHz Center Freq: 711.000000 MHz Radio Std: None Frequency
7 Trig:FreeRun Avg|Held:>1M1
#IFGain:Low #Atten: 40 dB Ext Gain: 4.00 dB Radio Device: BTS
10 dBldiv Ref 30.00 dBm
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ICenter 711 MHz Span 20 MHz| (auto Man
Res BW 100 kHz #/BW 300 kHz Sweep 1.933 ms|
Occupied Bandwidth Total Power 29.6 dBm Freq Offset
0Hz
8.9426 MHz
Transmit Freq Error -11.720 kHz OBW Power 99.00 %
x dB Bandwidth 9.627 MHz x dB -26.00 dB
IMSG STATUS
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